


PURPOSE AND USE

This catalogue represents a listing of a major and most

frequently called for current Audio parts.

Should you fail to find a certain item listed, contact your

Ampex District Office, list attached.

All items FOB -~ Ampex Factory. Terms: Net 30 days

on approval of credit.

The part numbers in this book are numberical and are the

latest to be assigned to any part or subassembly.

Order by the number as shown. Automatic data processing

makes this numerical reference necessary.

Prices are list per unit except wire and cable which 1s

ber foot. A brief description is added to aid in

identification.



AMPEX DISTRICT OFFICES

CALIFORNIA ' MINNESOTA

500 Rodier Drive 5301 Edina Industrial Blvd.
Glendale, 91201 : Minneapolis, 55424

Phone: (213)245-9373 Phone: (612) 941-2430

120 Independence: Drive

NEW JER
Menlo Park, 94025 NEW JERSEY

Phone: (415) 367-3861 ) 75 Commerce Way

Hackensack, 07601

Phone: (201) 489-7400
GECRGIA (In New York phone 736-6116)
1680 Tully Circle, N. E.
Altanta, 30329
Phone: (404) 633-0513

TEXAS

1615 Prudential Drive

Dallas, 75235
ILLINOIS Phone: (214) 637-5100

10 King Street
Elk Grove Village, 60007

N
Phone: (312) 439-4600 VIRGINTA

3620 27th Street South
Arlington, 22206

_MASSACHUSETTS Phone: (703) 671-4000

34 Bear Hill Road
Waltham, 02154

Phone: (617) 899-2040



SPARE PARTS PRICE LISTING
PART NUMBER

11-003
12-001
12-003
12-004
12-014
12-015
12-016
12-050
12-051
12-052
12-063
12-065
12-083 -
12-087 .
12-098
12-099
12-143
12-148
12-204
12-205
12-207
12-993
12-994
12-965
13-011
13-212
13-224 -
13-318
13-391,
13-444
13-591
13-633
13-660
13-661 .
13-668
13-671
13-676
13-678
13--712
13-747

3-13-

68 PAGE 1

DESCRIPTION

TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TUBE,
TURBE,
TUBE,
TUBE,

0A3, REG
504G
6AC7
6V6GT
637

815
6AS7G
6X4

6AXS
6080
SRAGYA
12BH7
6BX7CT
12837
627/EF86
6AWSA
6L6 GC
6DJ8

NUVISTOR7895
NUVISTOR 7587

TUBE,
TUBE,

TURE,

TUBE,

DIODE,
DIODE,
DIODE,
DIODE,
DIODE,
DIODE,

DIODE,
DIODE,

DIODE,
DIODE,
DIODE,
DIODE,
DIODE,
DIODE,
DIODE,
DIODE,

12AX7-A
6201
6CW4
5AR4

IN67A G.E., HUGHES

1N3210 MOTOROLA

IN754A ZENER SEMGOR, MOTOROLA
1/4M62AZ5 MOTOROLA

HS6 HOFFMAN

1N13534 G. 1., S. T.

1IN985A MOTOROLA, HOFFMAN
1N3682 MOTOROLA, M2623-8
1N9978, ZENER MOTOROLA

NPN, 50VAC T. I., H-58

SEMCOR MZ11-20

ZENER SEMCOR, LMZ-8.2A

ZENER SEMCOR, LMZ-24A

ON4385 G.1., ITT

ZENER SEMCOR, LMZX-24A

ZENER 13V 5% SEMCOR, LMZX-13A

PRICE

B
~N oo WU e N

SO I NNEENPEFENDNDRE WS

—

wWwwNw |9,

gl )

.60
.30
.40
.20
.50
.00
.40
.85
.50
.10
.50
.70
.60
.50
.80
.10
.90
.00
.30
.70
.20
.40
.00
.30
.20
.80
.70
.70 .
.90
.00

.70
.70
.70
.30
.50
.00
.10
.60
.50
.10



SPARE PARTS PRICE LISTING
PART NUMBER

13-984
13-990
14-008
14-010
14-011
14-012
14-083
14-163
14-181
14-191
14-212
14-280
14-318
14-319
14-323
14-548
14-549
14-563
14-580
14-584
14-585
14-586
14-591
14-652
14-653
14-658
14-659
14-703
14-704
14-706
14-723
14-728
14-784
14-987
20-001
20-002
20-006
20-014
20-030
20-033
20-C66
20-071

3-13-68 PAGE 2
DESCRIPTION
DIODE, ‘G-129 T.I., G-129
DIODE, RD-2292 RHEEM, RD2292
TSTR, 2N396, G.E.
TSTR, 2N321, G.E.
TSTR, 2N315A T.I., G.E.
TSTR, 2N366A T.I., G.E.
TSTR, 2N444A G.I.
TSTR, 2N458A T.I., DELCO, MOTOROLA
TSTR, 2N1377 T.I.
TSTR, 2N779A SPRAGUE, LTE

HEATSI
TSTR,
TSTR ,
TSTR,
TSTR,
TSTR,
TSTR ,
TSIR,
TSTR,
TSTR,
TSTR,
TSTR,
TSTR,

NK, TRANSISTOR IERC, TXBF-032-025B
152-04 WESTINGHOUSE, 152-04
2N1479, R,C.A., TRANSITRON
2N2086 G.I., LTE

2N1379 T.1.

2N2635 MOTOROLA, T.I.
2N388A T.I.

2N1319 T.I.

2N3227, NPN MOTOROLA

SE4001 FAIRCHILD

TI-414 T.I.

TI-417 T.I.

2N1168 DELCO

TRANSISTOR, CD524 MOTOROLA

TRANSI

TSTR, 2N3565 OR EQIV. T.I,, G.I,, MOTOROLA

TSTR.
WASHER
TRANST
SINK,
TRANST
TRANST
TSTR,
TSTR ,-
RELAY,

RELAY,
RELAY,

RELAY,
RELAY,
RELAY,
RELAY,
RELAY,

STOR, CD525 MOTOROLA

2N3390 G.E.

, MICA, XISTOR MTG R.C.A.

STOR, 2N398A R.C.A.

HEAT, TRANSISTOR WAKEFIELD NF204

STOR, 2N4037 R.C.A.

STOR, 400ZZ R.C.A.

CD562 T.I., MOTOROLA

2N13 T.I., R.C.A., G.I.

450 OHM 3P2T AUTOMATIC ELECTRIC
115V AC 3P2T ADVANCE P636
115V DC COIL 3 PHILLIPS-ADVANCE
115V DC 2P2T PHILLIPS-ADVANCE
115V DC 4P2T PHILLIPS-ADVANCE
115V AC 2P2T PHILLIPS-ADVANCE
115V ™C 2P2T POTTER BRUMFIELD

6.31 5 SEC DELAY AMPERITE

PRICE

LN NWE ~ o

=

N LN wWw O

.50
.00
.40
.10
.50
.40
.40
.40
.50
.60
.25
.00
.30
.00
.10
.20
.20
.50
.20
.40
.60
.45
.40
.95
.80
.60
.10
.05
.70
.45
.70
.25
.65
.30
.50
.00
.50
.80
.50
.90
.20

.00



SPARE PARTS PRICE LISTING
PART NUMBER

20-100
20-144
20-204
20-225
20-244
20-371
20-380
20-382
20-394
20-405
20-408
20-409
20-410
20-412
20-418
20-443
20-988
20-992
30-001
30-004 -
30-034
30-059
30-073
30-097
30-116
30-126
30-132
30-161
302176
30-289
30-291
30-302
30-304
30-305
30-306
30-422
30-426
30-428
30-429
30-448
30-449

3-
DESCR

13-68 PAGE 3
IPTION

RELAY, 24V 1P2T CLARE

RELAY,

24V POTTER BRUMFIELD

RELAY, 48VDC POTTER BRUMFIELD

RELAY,
RELAY,
RELAY,
RELAY,
RELAY,
RELAY,

24VDC 4P2T POTTER BRUMFIELD
1300-0MM, 24VDC,- AUTO. ELEC.

24VDC, S5PDT, PHILLIPS ADVANGE
DPDT ~ POTTER BRUMFIELD, OMEGA

RELAY, 115VDC, 3P2T PHILLIPS ADVANCE

RELAY,

SPDT, 28VDC, 1800-OHM PRICE ELEC,

RELAY, SPST, TIME DELAY AMPERITE
RELAY, 4PDT, 115 VAC PHILLIPS -ADVANCE
RELAY, 24VDC, DPDT, PCB EXECUTONE

RELAY,

MOTOR STARTING - RBEM CONTROLS

SWITCH, 1P1T NO RESET AE100 CHERRY ELEC,

RELAY,
RELAY,

CAP,
CAP,
CAPAC
CAP,
CAP,
CAP,
CAP
CAP,
CAP,
CAP,
CAP,
CAP.
CAP.
CAP.
CAP,
CAP,
CAP.
CAP,
caP,
CAP,
CAP,
CAP.
CAP.

24YDC 4P2T POTITER BRUMFIELD

.02MFD 500 VDC CER D SPRAGUE, ERIE

CER. .001X.OO0IMF, 500 VOLT ERIE, CENTRALAB

ITOR, .0O00SMF/600VOLT CENTRALAB
CER., .02/500V. SPRAGUE, ERIE
CER., -.OIMF/500V. ERIE

CER.; .0033MF/1000V. SPRAGUE-

, CER,, .0033MF/500V. ERIE, CENTRALAB

.0OSMFD DISC 30V CENTRALAB

CER., .500PF/1000V. SPRAGUE

CER., .0015MF/1000V LOPCT CENTRALAB

CER. .150PF/500V 15PCT CENTRALAB

CER., .03MF SOV - CENTRALAB

CER. 47PF/1OV CENTRALAB
;000150MF/500V ERIE

47PF/500V ERIE

CER. 33PF/500V

CER. 56PF, 500VDC 5PCT ERIE MALLORY'

CER. OIMF/IOOOV ERIE, C.D.
CER. .05MF/500V ERIE ’

CER. DISC, 33PF/1000V- ERIE
15PF 1K V MIC4 ERIE

CER. .OIMF, 50VDC CENTRALAB

"CER, .IMF, 50VDC CENTRALAB

12V, 4P2T, 160 OHM POTTER BRUMFIELD

12.6V 2P2T 200 OHM PHILLIPS ADVANCE

110VDC, 4P2T 6K OHM PHILLIPS ADVANCE

PRICE

3

1,00
5.70
6.30
3.40
7.60
8.30
9.70
2.00
4,
8
1
4
8
5
1
1
5
8

30

.00
.80
.40
.90
.10
.80
.20
.40
.00
.10
.15
.10
.10
.15
.15
.10

.55
.10

.20
.30
.20
.50
.10
.05
.10
.10
.20
.25
.00
.25
.30
.65



SPARE PARTS PRICE LISTING
PART NUMBER

30-455
30~465
30-995
31-007
31-009
31-011
31-015
31-016
31-018
31-024
31-030
31-031
31-073
31-074
31-077
31-082
31-085
31-100
31-129
31-135
31-145
31-157
31-167
31-191
31-282
31-297
31-410
31-421
31-422
31-423
31-424
31-430
31-455
31-457
31-462
31-464
31-466
31-468
31-469
31-470
31-471
31-472

3-13-68 PAGE 4
DESCRIPTION :

" CAP. CER. 500V 107 56PF JEFFERS

CAPACITOR, 1400V .0OSMFD RMC, SPRAGUE

CAP. CER. .002MF/1000V SPRAGUEL, ERIE

CAP, ELECT. 1OMF/450V C.D., G.I., SPRAGUE

CAP. ELECT. 4MF/450V SANGAMO, C.D., G.I.

CAP, ELECT. 8MF/350V (C.D,, SPRAGUE, G.I.

CAP. ELECT. 80MF/150V ASTRON, C.D., SPRAGUE
CAP, ELECT. 8OMF/150V C.D., SPRAGUE, G.I.

CAP. ELECT. 16MF/150V C.D., SPRAGUE, G.I.

CAP, ELECT, 50MF/50V C.D,, ASTRON, SPRAGUE

CAP. ELECT. 50MF/25V C.D., ASTRON, SPRAGUE
CAP. ELECT. 25MF, 25VDC, SANGAMO, C.D., G.I.
CAP. ELECT. 20X20X20X20MF/450V C.D. ,MALLORY,G.I.
CAP. ELECT. 20X20X20X20MF/450V MALLORY,C.D.,G.I.
CAP.ELECT. 10X10X10X10MF/450V MALLORY, C.D., G.I.
CAP, ELECT., 30X30X20MF/475V MALLORY,SPRAGUE, G.I.
CAP. ELECT. 2000MF/15V, MALLORY, G.I., C.D.

CAP, ELECT. 16MF/600V, SANGAMO, SPRAGUE

CAP, ELECT. 20MF/50V, SPRAGUE

CAP, ELECT., 30MF/15V, SPRAGUE

CAP, ELECT. 5 F 25V, SPRAGUE

CAP. ELECTROLYTIC 1OMF/150V, C.D., SPRAGUE

CAP, ELECT. 200MF/3V SPRAGUE

CAP, ELECT. 100MF/12V, SPRAGUE

CAP. ELECT. 100MF/20V, IEI

CAP. ELECT. 500MF/15V, IEI

CAP, ELECT. 2000 UF 25V, MALLORY, G.E.

CAP, ELECT. LOOMFD 50VDC IEI

CAP. ELECT., 1S5MF, 25V SPRAGUE

CAP. ELECT. 600MF, 15V 1IEI

CAP, ELECT. 4UF, 15V SPRAGUE

CAP, ELECT., 125MF/6V 1EI

CAP, L150MF 200V ELMENCO

CAP, ELECT, 250MF 25V <¢C.D.

CAP. ELECT 4000MF 35V SANGAMO

CAP. ELECT 10X4MF/350V, 40X20MF/450V-G.I., C.D.
CAP. ELECT. 12MFD 50V ASTRON

CAPACITOR, 30MF 250V G.I., C.D.

CAP, ELECT. 20MF/450V, 10MF/350V G.I., C.D.
CAP., ELECT. 20MF/400V, 10MF/350V G.I., C.D
CAP. ELECT. 25MF/10V, C.D., SPRAGUE

CAP, ELECT. 4MF/150V, C.D.

—

— NN

PRICE

.10
.20
.10
. 80
.60
.95
.95
.20
.60
.90
.60
.45
.60
.70
.40
.50
.70
.50
.70
.60
.55
.50
.75
.60
.60
.10
.40
.20
.60
.20
.45
.50
.70
.20
.60
.40
.60
.75
.90
.20

.65
.70



SPARE PARTS PRICE LISTING
PART NUMBER

31-473
31-474
31-478
31-619
31-620
31-624
31-630
31-639
31-641
31-642
31-646
31-647
31-649
31-662
31-675
31-677
31-678
31-680
31-681
31-683
31-684
31-685
31-686
31-687
31-689
31-690
31-691
31-692
31-693
31-695
31-698
31-699
31-700
31-701
31-702
31-705
31-706
31-707
31-710
31-711 -
31-712°

3-13-68

DESCRIPTION

CAP. ELECT.
CAP, ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP, ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT:
CAP ELECT.
CAP. ELECT.
CAP. ELECT.
CAP, ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP, ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.

2X8MFD/400V G.XI., SPRAGUE, C.D.
4OMF 250V G.I., SPRAGUE, C.D.
150X40MF/250V  G.E.

100MF/3v

SPRAGUE

25MF/3V  SPRAGUE
150MF/180V G.E.

10MF/250V

SPRAGUE

200MF/200V G.E.
2000MF/50V G.E.

500X300X200MF/25V G.E.

2MF/25V SPRAGUE
IMF/25V SPRAGUE

25 MF/6V SPRAGUE, G.FE.

1000MF / 3V
200MF/15V
4.7MF/3V
1.0MF/15V
220MF/ 3V
4TMF/12V
1.0MF/12V
100MF/15V
1OMF /2 5V
22MF/25V
LTMF/25V

100MF/25V"

4. TMF/50V
10MF/ 50V
4 TMF/ 50V

CAP, MIG. HDWE., BRPG

CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP, ELECT.
CAP. ELECT.

CAP. ELECT.

IEI

IEI
G.E.

MALLORY

Q@

G.E.

MALLORY

1000MF/15V G.E.

100MF/ 50V
250MF / 50V
S500MF/ 50V

G.E.
G.E,
G.EO

3800MF/50V G.E.

1350 MF/100V G.E.
CAP. 2000MF/50V G.E.
CAP. ELECT. 1000MF/50V G.E.
CAP. 500XS500%100MFD,25V G.E.
500X500/50V G.E.
CAP., ELECT. 4.IMF/25V G.E.

CAP. ELECT. 220MF/15V G.E.

— - =N

N

PRICE

.70
.85

.10
.10

.10
.10
.70
.70

2.40

—

—_— = NN P =

.40
.40
.85
.50
.10
.65
.70
.30
.85
.70
.70
.85
.60
.85
.70
.65
.70
.80
.70
.05
.30
.65
.00
.40
.20
.90
.30
.80
.40
.90
.60

.00



SPARE PARTS PRICE LISTING
PART NUMBER

31-714
31-716
31-718
31-724
31-738
31-746
31-944
31-945
31-987
31-991
31-996
33-076
33-099
33-100
33-166
34-006
34-009
34-012
34-019
34-021
34-050
34-056
34-065
34-071
34-081
34-144
34-152
34-254
34-295
34-300
34-313
34-336
34-346
34-352
34-361
34-366
34-497
34-508
34-509
34-510
34-511

3-13-68
DESCRIPTION

CAP. ELECT.
CAP. ELECT.
CAP, ELECT.
CAP. ELECT.
CAP. ELECT.
CAP. ELECT.
CAP, ELECT.
CAP, ELECT.
CAP. ELECT,
CAP., ELECT.
CAP. ELECT.
CAP. MET.
CAP. MET.
CAP. MET.
CAP. MYL.
CAP. MICA
CAP, MICA
CAP. MICA
CAP. MICA
CAP. MICA
CAP, MICA
CAP, MICA
CAP, MICA
CAP. MICA
CAP., MICA
CAP. MICA
CAP. MICA
CAP., MICA
CAP., MICA
CAP. MICA
CAP, MICA
CAP, MICA
CAP, MICA
CAP. MICA

PAGE 6

SOMF/SOV MALLORY
12000MF/42V G.E.
25X30MF/165V A.C., G.E.
100UF/50V 1IEI
1UF/150V SPRAGUE
150UF/25VDC  IEI
6MF/25V SPRAGUE
S00MF/50V SPRAGUE
4MF/150V SPRAGUE, G.I.
2MF/450V  SANGAMO
40MF/250V SPRAGUE, G.I1.

.12MF/50V SAN FERNANDO
.IMF/50V SAN FERNANDO
.068MF/50V AEROVOX
.018MF/200V SPRAGUE

330PF/500V 5% EL MENCO
470PF/500V 5% EL MENCO
680PF/300V 5% EL MENCO

1000PF/ 500V 10% EL MENCO
1500PF/500V 5% EL MENCO
203PF/500V 2% EL MENCO, SANGAMO
390PF/500V 5% EL MENCO, SANGAMO
600PF/1000V 2% EL MENCO
2000PF/500V 1% EL MENCO, SANGAMO
4000PF/500V 5% EL MENCO, SANGAMO
750PF/500V 5% EL MENCO
680PF/1000V S% EL MENCO
1300PF/500V 1% EL MENCO, SANGAMO
SOOPF/300V 1% EL MENCO, C.D.
8200PF/100V 5% EL MENCO, C.D.
250PF/500V 1% SANGAMO, C.D.
3300PF/300V 5% EL MENCO, SANGAMO
1000PF/300V 2% EL MENCO
1000PF/300V 2% EL MENCO

CAP, MICA 62PF/500V 2% EL MENCO

CAP. MICA 4000PF/300V 1% SANGAMO, C.D.
CAP. MICA 75PF/500V 2% SANGAMO

CAP. MICA 470PF/500V 5% EL MENCO

CAP, MICA 1800PF/500V 5% EL MENCO

CAP. MICA 6200PF/500V 2% EL MENCO, C.D.

CAP, MICA 300PF/2000v 1% EL MENCO, C.D.

PRICE

.60
.00
.30
1.50
.85
.20
.50
.40
.65
.55
.80
.10
1.10
.00
.40
.25
.15
.20
.65
.35
.75
.25
.30
.55
.65
.20
.25
.40
.35
.00
.25
.65
.30
.30
.15
.95
.10
.85
.30
.10

W40



SPARE PARTS PRICE LISTING
PART NUMBER

34-518
34-545
34-702
34-703
34-704
34-705
34-708
34-709
34-710
34-715
34-716
34-717
34-718
34-719
35-208
35-069
35-073
35-102
35-130
35-147
35-205
35-206
35-217
35-218
35-267
35-272
35-283
35-299
35-345
35-515
35-569
35-570
35-571
35-574
35-597
35-731
35-732
35-733
35-760
35-761

3-13-68
DESCRIPTION

CAP. MICA
CAP. MICA
CAP. MICA
CAP. MICA
CAP, MICA
CAP. MICA
CAP. MICA
CAP, MICA
CAP, MICA
CAP, MICA
CAP, MICA
CAP. MICA
CAP., MICA

1500PF/500V 5%
5000PF/500V 1%
2000PF/500V 5%
3300PF/500V 5%

PAGE

EL MENCO, C.D.
EL MENCO, C.D,
EL MENCO, C.D.
EL MENCO, C.D.

510PF/500V 5% EL MENCO
4000PF/500V 5% EL MENCO, C.D.
680PF/1000V 57 C.D.
350PF/500V 1% EL MENCO
620MFD/300V 57 SANGAMO, C.D.
1200PF/500V 5% EL MENCO

1270PF/500V 57 EL MENCO, SANGAMO, C.D.

750PF
510PF/500V 5% EL MENCO, SANGAMO

CAP, 300PF/500V 5% EL MENCO, SANGAMO

CAP. TUB.
CAP. TUB.
CAP. TUB.
CAP. TUB.
CAP. TUB.
CAP. TUB.
CAP. TUB.
CAP, TUB.
CAP. TUB.
CAP. TUB.
CAP. TUB.
CAP. TUB.
CAP. TUB,
CAP. TUB.
CAP. TUB.
CAP. TUB,
CAP. TUB,
CAP, TUB.
CAP, TUB.
CAP. TUB.
CAP. TUB.
CAP. TUB.
CAP, TUB.
CAP. TUB,

4700PF/600V SPRAGUE, G.I.
. IMF/400V SPRAGUE, G.I.

.IMF/600V 5% SANGAMO, G.I., SPRAGUE
.02MF/600V 57 SANGAMO, G.I., SPRAGUE

.036MF/400V 5% SPRAGUE

.12MF/200V SPRAGUE, ASTRON, G.I.
.15MF/400V SPRAGUE, C.D., G.I.
.47TMF/400V SPRAGUE, C.D., G.I.
.022MF/200V SAN FERNANDO

IMF/400V TRW, C.D., SAN FERNANDO
.02MF/400V SPRAGUE, G.I., C.D.
IMF/200V SPRAGUE

.0051MF/400V 57 SPRAGUE, G.I,
.068MF/400V SPRAGUE, C.D., G.I.
.IMF/100V TRW

.0033MF/600V EL MENCO
.012MFD/200V 5% SPRAGUE, G.I.
.056MFD/200V G,I,, SPRAGUE
.018MFD/100VDC

.0IMF/100VDC 5% EL MENCO’
L4TMF/50V 5% G.E.

.02MF/100V 5% C.D., G.I., SPRAGUE
.0IMF/100V 5% C.D., G.I., SPRAGUE
.014MF/100V 5% C.D., G.I., SPRAGUE

CAP, MYLAR, .12MF/200V 5% EL MENCO
CAP. MYLAR, .SMF/200V EL MENCO

PRICE

.50
.85
.75
.85
.30
.75
.35
.20
.35
.25
.60
.30
.15
.25
.10
.15
.35
.20
.70
.15
.30
.45
.55
.00
.25
.70
.20
.25
.65
.15
.15
.15
.50
.10
.00
.20
.20
.20
.25
.40



SPARE PARTS PRICE LISTING
PART NUMBER

35-765
35-766
35-767
35~769
35-770
35-776
35-777
35-788
35-790
35-791
35-792
35-793
35-797
35-798
35-799
35-800
35-801
+35-802
35-803
35-805
35-806
35-807
35-819
35-820
35-827
35-830
35-831
35-842
35-843
35-848
35-856
35-866
35-880
35-881
35-897
35-898
35-505
35-906
35-910
35-914
35-933
35-939

3-13-68 PAGE 8
DESCRIPTION

CAP,
CAP.
CAP,
CAP.
CAP,
CAP,
CAP,
CAP.
CAP,
CAP.
CAP,
CAP,
CAP.
CAP.
CAP,
CAP,
CAP,
CAP.
CAP,
CAP,
CAP,
CAP.
CAP,
CAP,
CAP.
CAP,
CAP.
CAP,
CAP,
CAP.
CAP.
CAP,
CAP,
CAP.
CAP.
CAP.
CAP.
CAP.
CAP.
CAP.
CAP.

CAP.

MYLAR .IMF/400V EL MENCO

MYLAR .22MF/100V EL MENCO

MYLAR 3900PF/600V EL MENCO

MYLAR 6800PF/600V EL MENCO

MYLAR .0lMF/600V EL MENCO

MYLAR .047MF/100V EL MENCO

MYLAR .022MF/100V EL MENCO

MET. MYLAR .SMFD/200V TRW

MYLAR 330MF/400V C.D., G.I., SPRAGUE
MYLAR .033MF/200V C.D., G.I., SPRAGUE
MYLAR .068MF/200V C.D., G.I., SPRAGUE
MYLAR .18vFD/200V C.D., G.I., SPRAGUE
MYLAR .022MFD/200V SPRAGUE, G.I.
MYLAR .1MF/200V C.D., G.I.

MYLAR .OLMF/400V C.D,, SPRAGUE

MYLAR 1.OMF/400V C.D., G.I., SPRAGUE
MYLAR .2SMF/600V G.I., SPRAGUE

MYLAR .003MF/400V G.I., SPRAGUE

TUB. .0024 MF/400V G.I., SPRAGUE
TUB. .01IMF/100V C.D., G.I., SPRAGUE
TUB. .033MF/100V C.D., G.I., SPRAGUE
TUB. .015MF/100V C.D., G.I., SPRAGUE
MYLAR .22MF/100V EL MENCO

MYLAR .056MF/100V 5% EL MENCO

POLY, .036MF/100V 29 SAN FERNANDO
MYLAR .39MF/200V 5% SAN FERNANDO
MYLAR .IMF/100V EL MENCO

MYLAR .0033MF/50V G.E.

MYLAR .0015MF/50V G.E.

PLSTC, .047MFD/50V 5%

MYLAR .27MF/S0V 5% G.E.

MYLAR .18MFD/400V 5% EL MENCO

MYLAR .33MFD/S50V G.E.

MYLAR .22MFD/SOV 5% G.E.

TUB. 1.0MF/600V SPRAGUE, G.I.

MYLAR .047 MF/100V SAN FERNANDO
MYLAR .0068MF/100V 5% C.D.

MYLAR .22 MF/400V  C.D.

MYLAR 3MF/100V TRW

TUB. 1.0MF/200V SPRAGUE

MYLAR .022MF/100V TRW

MYLAR “?2MF/200V 2% TRW

PRICE

.15
.25
.10
.10
.10
.10
.10
.95
.60
.20
.30
.40
.25
.15
.15
.50
.45
.15
.15
.25
.35
.35
.20
.15
.90
.30
.15
.60
.80
.40
.80
.15
.30
.10
.20
.00
.85
.55
.10
.20
.10

.35



SPARE PARTS PRICE LISTING
PART NUMBER

35-941
35-942
35-943
35-944
35-946
35-951
35-954
35-955
35-977
35-978
35-979
35-981
35-982
35-985
35-992
35-993
35-999
36-004
36-013
36-023
36-033
36-078
36-084
36-086
36-087
36-088
36-089
36-090
37-045
37-196
37-235
37-368
37-375
37-376
37-391
37-392
37-393
37-398
37-445
37-446
37-445
37-450
37-451

3-13-68 : PAGE 9
DESCRIPTION

CAP.
CAP.
CAP.

CAP.

CAP.
CAP.

CAP.
CAP.
CAP.

CAP.
CAP.
CAP.

CAP.
CAP.
CAP.

CAP.

MYLAR .022MF/200V 5% HOPKINS
MYLAR .01MF/200V 5% HOPKINS
MYLAR ..033MF/200V 5% HOPKINS

. MYLAR .1MF7200V SAN FERNANDO, HOPKINS

MYLAR .015MF/200V SAN FERNANDO, HOPKINS
MYLAR .47/200Y SAN FERNANDO, HOPKINS
TUB. .15MF/50V 5% SAN FERNANDO

. TUB. .022MF/50V 2% SAN FERNANDO

. MYLAR .082MF/100V TRW, C.D., G.I.

. MYLAR .12MF/100V TRW, C.D., G.I.

. TUB. .IMF/400V C.D., SPRAGUE, G.I.

. MYLAR .47MF/400V C.D., SPRAGUE, G.I.

MYLAR .15MF/400V C.D., SPRAGUE, G.I.

. MYLAR .047MF/400V C.D., G.I.

. MYLAR 4700PF/200V TRW, G.I., C.D,

. MYLAR 1000PF/200V 5% TRW, G.I., C.D.
. MYLAR 0.1MF/400V C.D., SPRAGUE, G.I.
. TUB. 2.0MF/600V C.D.

. TUB. 2.0MF/600V 10% C.D., SPRAGUE

. TUB. 1.0MF/600V 10% SANGAMO, G.I.

TUB. 2MFD/1000V- SPRAGUE

. MOTOR 10MF/165VAC G.E.

. MOTOR 15MF/165VAC G.E,

. MOTOR 2MF/330VAC G.E.

. MOTOR 5MF/600DC/330AC G.E.
. TUB. 10MF/600V SPRAGUE

MOTOR, 18MF/75VAC G.E.

. MOTOR, 6MF/236VAC 6Z G.E.

TANT. ,SMF/20V DICKSON, KEMET, TRW

. TANT. 150MF/15V QPL

TANT. 3.9MF/35V T.I.
TANT. 2.2MF/20V SPRAGUE, QPL
TANT. 120MF/10Vv T.I., QPL

. TANT. 3.3MF/35V T.I.

TANT, 2.7MFD/15V T.I.
TANT. 27MFD/15V SEMCOR
TANT. 1IMF/35V SEMCOR

. TANT. 10MF/6V SEMCOR

TANT. 3.9MF/25V SEMCOR
TANT. .15MF/15V SEMCOR
TANT. 39MF/10V SPRAGUE, T.I.

. TANT. .22MF/25V SEMCOR

TANT. 68MF/20V SEMCOR

PRICE

2.00
1.60
2.00
1.10
1.10
1.50
3.90
4,50

.60

.20

.25

.60

.40

.20
2.10
1.60

.25
2.70
4.10
1.80
3.70
3.00
4.80
1.90
4.80
8.20
6.80
2.80
1.40
2.30

.90
3.00
1.00
1.40
1.00
1.30
1.00
1.00
1.10
1.50
1.70
1.00
3.40



SPARE PARTS PRICE LISTING
PART NUMBER

37-452
37-494
37-495
37-500
37-501
37-524
38-002
38-003
38-005
38-011
38-014
38-015
38-026
38-027
38-028
38-043
38-044
38-053
38-109
38-110
38-989
38-998
38-999
40-007
40-010
40-011
40-020
40-045
40-999
41-031
41-051
41-069
41-082
41-084
41-086
41-105
41-135
41-147
41-155
41-157
41-161
41-168
41-173

PAGE 10

EL MENCO

750 OMM OHMITE

1 MEGOHM A.B.
1800 OHM A.B.
S6K OHM A.B.
680K OHM A.B.
1.2 MEGOHM A.B.
2.2 MEGOHM A.B.
2000 OHM A.B.

39 OHM A.B.
1200 OHM A.B.
5600 OIM A.B.
8200 OHM A.B.
18K OHM A.B.
24K OHM A.B.

3~13-68
DESCRIPTION
CAP. TANT. 39MF/6V SEMCOR
CAP. TANT. 47MF/6V SEMCOR
CAP. TANT. .68MF/25V 5% SEMCOR
CAP. TANT. 15MF/15V SPRAGUE
CAP. TANT. 25MF/8V SPRAGUE
CAP., TANT. 8MF/15V G.E.
CAP. VAR. 15-130PF/250V
CAP, VAR. 275-970PF/250V EL MENCO
CAP. VAR. 65-340PF/250V EL MENCO
CAP. VAR. 1400-3055PF/350V EL MENCO
CAP. VAR. 450-1390PF/250V EL MENCO
CAP. VAR. 550-1600PF/250V EL MENCO
CAP. VAR, 780-2110PF/250V EL MENCO
CAP. VAR. 265-880PF/500V EL MENCO
CAP. VAR. 350-1180PF/250V EL MENCO
CAP. VAR. 90-400PF/350V EL MENCO
CAP. VAR. 90-400PF/175V EL MENCO
CAP. VAR. 1200-2525PF/500V EL MENCO
CAP. VAR, 9~50PF/350VDC/N750 ERIE
CAP. VAR. 8-50PF/350VDC/N750 ERIE
CAP. VAR. 25-280PF/500V J.W. MILLER
CAP. VAR. 50-240PF/500V EL MENCO
CAP. VAR. 19-160PF/175V EL MENCO
RES. ADJ. WW, 50w 5%
RES. ADJ. WW, 50W 5% 250 OHM OHMITE
RES. ADJ. WW, 50W 5% 150 OHM OHMITE
RES. ADJ. WW, 50W 10% 75 OHM OHMITE
RES, ADJ. WW, 30W 5% 900 OHM 1IRC
RES. ADJ. WW, 20W 5% 500 OHM IRC
RES. FIXED,COMP. 1/2W 10%
RES. FIXED,COMP. 1/2W 10%
RES. FIXED,COMP. 1/2W 10%
RES. FIXED,COMP. 1/2W 10%
RES. FIXED,COMP. 1/2W 10%
RES. FIXED,COMP. 1/2W 10%
RES.FIXED,COMP. 1w 5%
RES. FIXED,COMP. 1W 10%
RES. FIXED,COMP. 1W 10%
RES. FIXED,COMP. 1W 10%
RES. FIXED,COMP. 1W 10%
RES. FIXED,COMP. 1W 10%
RES. FIXED,COMP. 1W 5%
RES. FIXED,COMP. 1w 10%

180K OHM A.B.

PRICE

1
1
1
2

2
1

N

.10
.30
.20
.40
.60
»95
.35
.50
.35
.80
.65
.55
.65
.50
W45
.40
.35
.95
.10
.85
.20
.30
.25
.70
.00
.70
.80
.70
.60
.05
.05
.05
.05
.10
.05
.20
.10
.05
.20
.10
.10
.15
.05



SPARE PARTS PRICE LISTING
PART NUMBER

41-183
41-188
41~200
41-201
41-226
41-228
41-231
41-241
41-244
41-249
41-250
41-252
41-266
41-270
41-304
41-311
41-326
41-336
41-370
41-~382
41-387
41-401
41-402
41-458
41-465
41-545
41-574
41-591
41-606
41-608
41-609
41-613
41-619
41-632
41-633
41-638
41-641
41-658
41-672
41-674
41-698
41-751

RES.
RES.
RES.
RES.

RES
RES

RES.

RES

RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.

RES

RES.

RES

RES.
RES.
RES.
RES.
RES.
RES.
RES.

RES

RES.
RES.
RES.
RES.
RES.
RES.
rES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.

3-13-68
DESCRIPTION

FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,

comMp.
COMP.
COMP .
CoMP.
coMpP,
COMP .
CoMp.
COMP .
COMP.
COMP .
CoMp .
CoMP.
CoMP.
COMP .
CoMP .
COMP.
COMP .,
COoMP.
COMP .
COMP .
CoMP .,
COMP .,
COMP ,
COMP.
COMP .
COMP
COMP .
COMP.
COMP .
COMP.
COMP.
COMP. -
COMP .
COMP.
COMP .
COMP .
COMP.
COMP.
CoMP.
CoMP.
COMP.
coMP.

PAGE 11

PRICE

1W 10% 1.5 MEGOHM A.B. .
2w 10% 680 OEM A.B. .25
2W 10% 560 OHM A.B. .15
2W 10% 820 OHM A.B. .25
2W 10% 150K OHM A.B. .15
2W 10% 220K OHM A.BR. .20
2W 5% 2000 OBM A.B. .55
1/2w 10% 150 OHM A.B. .05
1/2w 20% 10 MEGOHM A.B. .05
1/2w 20% 1 MEGOHM A.B. .05
1/2W 20% 47K OMM A.B. .05
1/2w 20% 2.2 MEGOHM A.B. .05
2W 5% 20 OHM A.B. .35
2W 10% 12K OBM A.B. .20
1w 5% 2700 OHM A.B. .25
2W 5% 910 OEM A.B. .35
1/2W 5% 300K OHM A.B. .15
1/2W 5% 470 OBM A.B. .10
2W 5% 3000 OHM A.RB. .35
1/2W 5% 2 MEGOHM A.B. .10
1/2Ww 5% 6.8 MEGOHM A.B. .15
2W 5% 12K OHM A.B, .40
1W. 5% 4.7 OHM A.B, .20
1/2W 5% 30 OHM A.B. .10
1W 5% 680 OHM A.B. .25
2W 5% 1000 OHMM A.B. .40
1/4W 5% 110K OHM A.B. .15
1/2W 57 20MEGOHM A.B. .15
2W 5% 220 OHM A.B. .30
2W 5% 7500 OMM A.B. .35
20 5% 5600 OHM A.B. .40
1/4W 10% 3.3 MEGOEM A.B. .05
.1W 5% 39K OHM A.B. .50
1/4% 10% 12K OMM A.B. .10
1/4W 10% 10K OHM A.B. .05
1/4W 10% 3300 OHM A.B. .05
1/4w 10% 390 OHM A.B. .10
1/4W 10% 560 OHM A.B. .30
2W 5% 39 0OBM A.B. .30
2W 5% 68 OHM A.B. .30
2W 5% 5100 OHM A.B. .35

1/4W 5% 36K OHM A.B. .30



SPARE PARTS PRICE LISTING 3-13-68 PAGE 12

PART NUMBER DESCRIPTION PRICE
41-793 RES. FIXED, COMP. 1/4W 5% 10 MEGOHM A.3B. .15
41-820 RES. FIXED, COMP. 1W 5% 30 OHM A.B. .15
41-821 RES. FIXED, COMP. 1W 5% 33 OBM A.B. .40
41-885 RES. FIXED, COMP. 1w 5% 200 OHM A.B. .20
41-898 RES. FIXED, COMP. 1/2W 5% 1.1 MEGOHM A.B. .10
41-900 RS FIXED, COMP. 1/2W 5% 620K ORM A.B. .10
41-965 RES. FIXED, COMP. 1/2W 5% 6.2 MEGOHM A.B. .10
41~968 RES. FIXED, COMP. 1/4W 10% 1 MEGOHM A.B. .05
41-975 RES. FIXED, COMP. 1/4W 10% 6.8 MEGOHM A.B. .30
41-978 RES. FIXED, COMP. 1/4W 10% 2.7 MEGOHM A.B. .05
41~979 RES. FIXED, COMP. 1/4W 10% 1000 OHM A.B. .05
41-994 RES. FIXED, COMP. 2W 5% 1500 OHM A.B. .35
42-091 RES. FIXED, FILM 1/2W 1% 90.9K OKM A.R. .90
42-092 RES. FIXED, FILM 1/2W 1% 100K OHM A.B. .25
42-150 RES. FIXED, FILM 1/2W 107 330K OHM RESISTA .05
42-171 RES. FIXED, FILM 1/2W 1% 11 OHM IRC, T.I.,DALOHM .30
42-231 RES. FIXED, FILM 1/2W 1% 2260 OHM T.I., ELECTRA .55
42-274 RES. FIXED, FILM 1/2W 1% 5490 OHM,T.I.,ELECTRA,IRC.25
42-292 RES. FIXED, FILM 1/2W 1% 15K OHM, T.I., ELECTRA .25
42-322 RES. FIXED, FILM 1/2W 1% 1620 OHM,T.I.,ELECTRA,IRC .25
42-368 RES. FIXED, FILM 1/2W 17 69.8 OHM IRC .30
42-413 RES. FIXED, FILM 1/44 1Z 301 oMM T.I. 1.70
42-459 RES. FIXED, FILM 1W 1% 464 OHM DALOHM, T.I. .50
42~475 RES. FIXED, FILM 1/4W 1% 12.1K OHM W.L., IRC .30
42-478 RES. FIXED, FILM 1/4W 1% 200 OHM W.L., IRC .20
42~482 RES. FIXED, FILM 1/4W 1% 47500 OHM W.L., IRC .20
42-596 RES. FIXED, FILM 1/2W 1% 14K OHM KEY .30
42-932 RES. FIXED, FILM  1W 1% 432 OHM ELECTRA, DALOHM .50
42-935 RES. FIXED, FILM 1/2W 1% 1580 OHM, DALOHM, IRC .30
42-944 RES. FIXED, FILM 1/2W 1% 339 OHM DALOHM, IRC .30
42-945 RES. FIXED, FILM 1/2V 1% 11K OHM DALOHM, IRC .30
42~951 RES. FIXED, FILM 1/2W 1% 267 OHM DALOHM, IRC .30
43-002 RES. FIXED, WIRE 5SO0W 5% 75 OHM OHMITE, IRC 1.00
43~012 RES. FIXED, WIRE 50W 5% 2000 OHM OHMITE, IRC 1.60
43-017 RES. FIXED, WIRE 50W 5% 6000 OHM TRUOHM, IRC 1.90
43-051 A RES. FIXED, WIRE 25W 5% 4 OHM DALE, SAGE 2.40
43-062 RES. FIXED, WIRE 25W 5% 1000 OHM IRC, OHMITE .95
43-064 RES. FIXED, WIRE 25W 5% 2000 OHM TRUOHM, IRC .85
43-077 RES. FIXED, WIRE 25W 5% 15K OBM OHMITE, IRC 1.40
43-080 RES. FIXED, WIRE 10W 5% 20K OHM CLAROSTAT. IRC .70
43-089 RES. FIXED, WIRE 10W 5% 10 OHM OHMITE,CLAROSTAT 1.10

43-090 RES. FIXED, WIRE 10W 5% 15 OHM TRUOHM, CLAROSTAT .65



SPARE PARTS PRICE LISTING
PART NUMBER

43-096
43-100
43-104
43-108
43-122
43-125
43-128
43-131
43-156
43-162
43-163
43+169
43-176
43-190
43-192
43-197
43-244
43-245
43-275
43-279
43-325
43-547
43-625
43-815
43-976
43-986
43-99¢C
43-992
43-993
43-995
44-015
44-036
44-043
44-046
44-050
44-051
44-070
44-071
44-072
44-073
44-080
. 44-085
44-128

3-13-68

DESCRIPTION

RES.
RES.
RES.,
RES.
RES.
RES.
RES.
RES.
RES.
RES.

RES

RES.
RES.
RES.
RES.
RES .
RES.
RES .
RES.
RES.

RES

RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES,

FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
FIXED,
VAR.
VAR.
VAR.
VAR,
VAR,
VAR,
VAR.
VAR,
VAR.
VAR.
. VAR,
. VAR,
. VAR.

WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRR
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
WIRE
CARB.
CARB,
CARB.
CARB.
CARB,
CARB.
CARB.
CARB.
CARB.
CARB.
CARB.
WIRE

CAKB.

10w
10w
10w
10w
10w
iow
10w
10W
5W 1

5%
5%
5%
5%
5%
5%
5%
5%
0%

600 OBM

PAGE 13

PRICE

50 OHM TRUOHM

125 OHM TRUOHM,CLAROSTAT
300 OHM TRUOHM,CLAROSTAT
TRUOHM , CLAROSTAT
TRUOHM , CLAROSTAT
TRUOHM, CLAROSTAT
10K OHM TRUOHM,CLAROSTAT
15K OHM TRUOHM,CLAROSTAT
10 OHM TRUOHM, CLAROSTAT

5000 OHM
7500 OHM

5W 5% 200 OHM TRUOHM, CLAROSTAT
5W 5% 400 OHM TRUOHM, OHMITE

5W 5% 4000 OMM TRUOHM, OHMITE
5W 5% 12K OHM DALE, TRUOHM

1/2w
1/2wW
1/2w
5W
S5W
5w
5w
5w
3w
5w
5w
25W
5W
5w
1/2w
S\
1/2w

1%
1%
1z
5%
5%
10
10
5%
5%
52
5%
3%
10
10
2%
5%
2%

100K OHM IRC
300K OHM 1IRC
3600 OHM CINEMA
20K OHM DALE, IRC
30K OHM DALE, IRC
% 3500 OHM DALE, IRC
% 225 OHM DALE, TRUOHM
20 OHM DALE, TRUOHM
10K OHM WARD LEONARD
150 OHM PRC, DALE
15 OHM PRC, DALE
7 OHM DALE
% 15 OHM 1IRC
% 2 OHM TRUOHM, IRC
1.5 OHM CINEMA
360 OIM TRUOKM, IRC
330K OHKM CINEMA

2W 10% 100K OHM A.B., CLAROSTAT

1/4W

1/4W
1/4W
1/4wW
1/4w
1/2uW
/2w
1/2w
1/2w
1/2w

20%
207
20%
20%
20%
20%
20%
20%
20%
20%

20K OHM CENTRALAB

.25 MEGOHM CENTRALAB
5000 OHM CENTRALAB

10K OHM CENTRALAB, IRC
50K OHM CENTRALAB, IRC
250 OHM CTS

500 OHM CTS

2000 OHM CTS

5000 OHM CTS-

500K OHM CTS

4W 10% 50K OHM MALLORY

2W 10%Z 250K OHM " A.B.

.85
.95
.75
.70
.95
1.10
.85
1.10
.55
.65
.65
.90
1,20
2.50
3.60
1.60
1.10
1.20
.70
.65
.75
.80
.85
2.00
1.70
.25
.15
1.60
.20
3.00
1.55
4.40
.40
.90
.40
.80
3.80
3.10
3,70
3.80
5.80
2.90

1.80



SPARE PARTS PRICE LISTING
PART NUMBER

44-170
44-179
44-186
44-204
44-205
44-207
44-222
44-255
44-314
44-323
44-327
44-360
44-367
44-369
44-370
44~372
44-374
44-399
44-402
44-403
Lh-404
Lh-416
44-535
44-536
44-538
44-539
bh-540
44-541
44-543
44-563
44-582
44-739
44=740
Lh=747
44-753
44-756
Lh-764
44-768
44-772
44-776
44-821
44-823

3-13-68
DESCRIPTION

RES,
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.,
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES .
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES,

VAR. CARB.
VAR. CARB.
VAR. CARB.
VAR. CARB.
VAR. CARB.
VAR. CARB.
VAR. CARB.
VAR. WIRE
VAR. CARB.
VAR. CARB.
VAR. WIRE
VAR. CARB.
VAR. CARB.
VAR. WIRE
VAR. COMP
VAR COMP
VAR. COMP
VAR. CARB.
VAR. CARB.
VAR. CARB.
VAR. CARB.
VAR. CARB.
VAR. WW 1W
VAR. WW 1W
VAR, WIRE
VAR. WIRE
VAR. WIRE
VAR. CARB
VAR. CARB
VAR. WIRE
VAR. CARB.
VAR. MET.
VAR. CARB.
VAR. CARB.
VAR, COMP.
VAR. COMP.
VAR, WIRE
VAR. WIRE
VAR. FILM
VAR. WW 2W
VAR. FILM
VAR. CARB.

PAGE 14

PRICE

2W 10% 100 OMM A.B., CLAROSTAT 2.70

1/4W 20% 250K OHM CTS .30

.2W 20% 1MEGOHM CTS 1.30

1/4W 20% 100K OHM CTS .75

1/4W 307 100 OHM CENTRALAB 4,40

1/4W 30% 500K OHM CTS 1.10

1/2W 20% 500K OHM SPECTROL 24.00

2W 20% 1000 OBM CLAROSTAT .75
1/4W 10% S00K OHM A.B. 9.30

1/8W 20% 1000 OHM CTS 2.50

1/2W 5% 25K OHM BOURNS 6.70
2W 10% 25K OHM A.B. 2.10

1/8W 20% SOK OHM CTS 2.50

1/5W 20% 25K OHM CTS .90
.1W 30%Z 1000 OHM CENTRALAB .55
.1W 30% 10K OHM CENTRALAB 1.00
.1W 30% 50K OHM CENTRALAB 1.00
1/8W 20% 10K OHM CTS 3.10

.1W 30% 500 OHM CENTRALAB 1.00

1/8W 20% 25K OHM (TS 2.70

.12W 20% 100 OHM CTS 2.40

2W 10% 2500 OHM A.B. 5,40

5% 50K OHM IRC 6.10

5% 10K OHM 1IRC 4,40

1w 5% 1000 oMM 1IRC 4,80
1W 5% 200 OBM IRC 5.10
1W 5% 100 OHM 1IRC 4.50
2W 10% 25K OHM A.B. 6.20
2W 20% 5000 OKM A.B. 1.60
1W 5% 2000 OHM IRC 4.50
1/4w 30% 500 OHM IRC, CENTRALAB 1.70

3/4W 10%Z 500K OHM 1IRC 7.50
2W 5% 1000 OHM A.B. 3.40

1/4W 10% 2.5 MEGOHM A.B. 10.00

1/4W 20% 100 OHM A.B. 3.00

1/4W 20% 10K OHM A.B. 3.00

2W 207 1000 OHM CTS 40

1/4W 5% 5000 OHM BOURNS, IRC 13.00
1/4W 5% 20 OHM BECKMAN 12.00
20% 10K OHM CTS .65

5W 10% 10 OBM BECKMAN 11.00

1/4W 20% 1 MEGOHM CTS .75



SPARE PARTS PRICE LISTING
PART NUMBER

44-824
44-825
44-835
44-836
44-837
44-840
44-841
44-842
44-843
44-844
44-845
44-~850
44-855
44-872
44-898
44-899
44-916
44-977 .
44-980
44-983
44-988
44-589
44-992
44-993
44-995
45-002
45-003
45-015
46-092
46-112
46-998
47-027
47-355
47-356
47-357
47~-358
47-359
47-360
47-361
47-362
47-364
47-371
47-376

3-13-68
DESCRIPTION

RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES,
RES.
RES .
RES.
RES.
RES.
RES.
RES.
RES.
RES.
ATT.
ATT.

ATTEN. VAR.

VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.
VAR.

CARB., 1/4W 30% SO0K OHM
Wy 2W 107 40K OHM
COMP. 1/3W 30% 25K OHM
COMP. 1/2wW 30Z 250 OBM
COMP. 1/2W 30% 500 OHM
TEMP. 1/8W 10% 2.2K OHM
CARB. 1/3wW 30% 100K OHM
CARB. 1/3W 30% 100K OHM
COMP. 1/2W 307 5000 OHM
COMP. 1/2w 20% 100 OHM

WIRE 1.5W 20% 1R OmM

COMP. 1/2W 20% 100 OHM
CARB. 1/8W 20% 10K OHM
COMP. 1/2W 30% 1000 OHM
CARRB. 2W 10% 500 OHM
CARB. 2w 10% 5K OHM
CARB. 2W 107  SK OHM
WIRE 1/2Ww 5% 20 OHM
CARB. W 10% 1K OEM

PAGE 15

CTS

CTS

CTS

CTS

CTS

T.I.

CTS, SPEC
CTS, SPEC
CTS, SPEC
CTS, SPEC
CTS

CTS, SPEC
CTS

CTS

A.B.

A.B.

A.B.
BOURNS, IRC
A.B.

CARB. 1/4W 20%  SMEGOHM CTS
CARB., 1/10W 20% .1 MEGOHM CENTRALAB

CARB. 1/10W 207% 50K OHM
CARB. 2w 10% 100K OHM
CARB. .3W 207 IMEGOHM
CARB. .3W 20% 1000 OMM
POT. 20ST 2DB .10K OHM

CENTRALAB
A.B.

CTS

CTS

DAVEN

POT. 20ST 2DB 10K OHM DAVEN

20ST 2DB 600 OHM DAVEN

VARISTOR, 24 VDC AUTOMATIC ELECTRIC
RES. BARRETTER .12 OHMM TUNGSOL
THERMISTOR, 1K OHM VICTORY

FIXED, WIRE 20W 5% 10 OHM PRC, IRC
FIXED, WIRE 15W 10%Z 1K OMM
FIXED, WIRE 1/2W 1% 1000 OHM
FIXED, WIRE 5W 5% 27 OHM
FIXED, WIRE 5W 10% 1500 OHM TRUOHM
FIXED, WIRE 5W 10% 27 OHM TRUOHM
FIXED, WIRE 1/2W 1% 1K OHM WARD LEONARD 1.20
FIXED, WIRE 5W 10% 1.5 OHM
FIXED, WIRE 2W 10% 1.2 OHM IRC, TRUOHM

RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.

FIXED,

LECTROHM
HYCOR
IRC

IRC, OHMITE

WIRE 2W 5% .47. OHM 1IRC

FIXED, WIRE 5W 5% 5 OHM 1IRC

FIXED, WIPE 5w 5% 18 OHM OHMITE,TRUOHM

PRICE

.45
5.30
1.10
.65
.00
.90
.20
.80
.60
.80
.55
.80
.25
.80
.70
.70
.20
.80
.50
.10
.40
.10
.50
.00
.80
31.00
29,00
42.00

1.40

1.10

1.50

.85
.75
.20
.70
.10
.05

[V

HWHERBERWLWOBGO NN

.15
.10
.45
.55
.60




PART NUMBER

47-638
47-643
46-644
47-645
47-654
47-655
47-656
47-658
47-659
47-660
47-661
47-662
47-678
47-684
47-690
47+691
47-695
47-696
47-702
47-723
47-724
47-733
47-763
47-795
47-796
47-797
47-815
47-828
47-839
47~840
47-847
47-849
47-850
47-851
47-865
48-124
48-125
48-127
48-132
48-133
48-134
48-139
48-141

DESCRIPTION

RES.
RES.
RES.

RES.

RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.

- RES.

RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.

FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE

- FIXED,WIRE

FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, WIRE
FIXED, FILM
FIXED, FILM
FIXED, FILM
FIXED, FILM
FIXED, FILM
MET FILM

FIXED, FILM

. FIXED, FILM

3w
1/2w
1/2wW
1/2w
¥
10w
10w
10w
10W
10w
10w
10w
25w
10w
2W
2W
3w
3w
2w
2w
10w
250w
10w
1ow
2w
2W
1ow
5W
5W
5W
5W
S5W
10w
10W
10%
1/2w
1/2u
1/2u
1/2u
1/2u
1/2w
1/2w
1/2w

3%
1%
1%
1z
10%
5%
5%
5%
5%
5%
5%

.5
27K
47K
15K

33

2
5
5

40
150
700

5% 1000

5%
5%
5%
5%

10
75

100
91

17 1.13

W27
5%
5%

10%
5%
5%
5%
5%
5%
5%
5%
5%
5%

10%

10%

100
2
1.2
1
1.5
1
12
24
820
500
1.8
2

5
400
200

10%Z 1250

10%
5%

50
5

1%47.5K
1% 267K
12 182K
17 8250
17%22.1K
1%39.2K
1% 475K
1%56.2K

OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OHM
OBM
OBM
OHM
OHM
OEM
OHM
OHM
OHM
OBM
OHM
ORM
OHM
OHM
OHM
OEM
OHM
OmM
OHM
OHM
OHM
OHM
OHM

PRICE
DALE 1.80
IRC 2.30
IRC 2.30
IRC 2,00
IRC .25
LECTROHM .55
LECTROHM .55
LECTROHM .55
LECTROBM .55
LECTROHM .55
LECTROHM .55
LECTROHM .55
OHMITE 1.00
SPRAGUE .55
IRC .20
IRC .20
DALE 1.20
DALE 3.00
IRC .15
IRC .25
SPRAGUE .50
PRC 12.00
OHMITE .65
PRC, TRU-OHM 1.00
IRC 1.40
IRC .25
LECTROHM .80
IRC .15
OHMITE .70
OHMITE .70
IRC .55
IRC, TRUOHM .20
IRC, TRUOHM .20
IRC, TRUORM .80
SPRAGUE .50
IRC, ELECTRA .30
IRC, ELECTRA .25
IRC, ELECTRA .40
IRC, ELECTRA .35
IRC, ELECTRA .25
IRC, ELECTRA .30
IRC, ELECTRA .30
IRC, ELECTRA .30



SPARE PARTS PRICE LISTING

PART NUMBER

48~142
48-143
48-144
48-146
48-147
48-148
48-149
48-150
48-151
48~152
48-153
48-154
48-155
48-156
48-180
48-205
48-206
48-207
48-259
48-404
48-414
48-421
48-461
48-462
48-463
48-464
48-514
48-515
48-516
48~518
48-519
48-579
48-587
48~588
48-661
48-665
4L8-675
48-676
48-677
48-678
4L8-687
48-727
48-771

3-13-68
DESCRIPTION

RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FIIM
RES. FIXED, FILM
RES. FIXED, FILM
RES. MET. FILM

RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FILM
RES. MET FILM

RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FIIM
RES. FIXED, FILM
RES. FIXED, FILM
RES. MET FILM

RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FIIM
RES. FIXED, FILM
RES. MET FILM

RES. FIXED, FIIM

RES. FIXED, FILM

RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED,FILM

RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FILM
RES. MET. FILM

RES. MET. FILM

RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FILM
RES. FIXED, FILM
RES. METAL FILM

RES. METAL FIIM
RES. CARB. FILM

RES. METAL FILM

RES. FIXED, FilM

1/2w
1/2w
1/2W
1/2wW
1/2W
1/2w
1/2W
1/2w
3w
1/2w
1/2W
1/2u
1/2w
1/2w
1/24W
1/2w
1/2w
5W
1/4w
1/2W
1/2u
1/2u
1/2w
1/2w
1/2u
.5W
1/2w
1/2w
1/2u
1/2w
1/2W
1/2w
1/4W
1/8W
1/2w
1/2W
1/2w
1/2wW
1/2wW
1/2W
1/2W
1/4u
1/2wW

PAGE 17
PRICE
1% 1820 OHM IRC, ELECTRA .35
1% 2670 OHM IRC, ELECTRA .25
17268.1K OHM IRC, ELECTRA .35
1% 68.1 OHM IRC, ELECTRA .30
1% 6190 OHM IRC, ELECTRA .30
1%12.1K OHM IRC, ELECTRA .30
1% 499K OHM IRC, ELECTRA .30
1% 825K OHM IRC, CEC .30
104 22K OHM IRC .45
1%18.2K OHM ELECTRA, IRC .30
1% 47K OBM IRC .35
1% 1100 OHM ELECTRA, IRC .35
1% 3900 OEM IRC .30
1% 5110 OHM IRC .30
5% 1000 OHM ARNHOLD .10
17 150K OHM IRC, ELECTRA .20
5% 1500 OHM ARNHOLD .10
10% 100K OHM ARNHOLD .10
1% 1000 OHM ELECTRA .20
1% 825 OMM IRC, ELECTRA .30
1% 100K OHM IRC, ELECTRA .20
1% 332K OHM IRC, ELECTRA .25
S% 2000 OHM RESISTA .10
5% 51K OEM ARNHOLD .10
5% 68K OHM ARNHOLD .10
5% 100K OHM RESISTA .95
1% 4530 OHM ELECTRA, IRC .25
1% 8060 OHM IRC, ELECTRA .25
1%26.7% OKM 1IRC, ELECTRA .25
1% 178K OHM IRC, ELECTRA .30
1% 383K OHM IRC, ELECTRA .30
17 10 OHM SPRAGUE 2.20
1Z 1.5K OHM IRC .35
17 3010 OBM IRC 45
1% 6490 OHM ELECTRA, IRC .30
1% 8450 OHM DALE .30
1% 576K OHM IRC, ELECTRA .20
1% 536K OHM IRC, ELECTRA .20
1%1.15MEGOHM IRC .20
1%1.07 MEGOHM IRC .20
1% 73.2 OHM ELECTRA, DALE .25
1% 499 OHM ELECTRA, IRC .95
12 576 OMM ELECTRA, IRC .25



SPARE PARTS PRICE LISTING
PART NUMBER

48-773
48~776
48-834
48-871
48-892 .
48-895
48-965
48-967
49-002
49-003
49-333
49~356
49-365
49-527
49-528
51-004
51-018
51-020
51-275
51-280
51-319
51-323
51-325
51-336
51-342
51-353
51-354
51-355
51-360
51-364
51-365
51-537
55-006
55~007
55-008
55-009
55-012
55-013
55-014
55-015
55-016
55-017
55-024

3-13-68
DESCRIPTION

RES.
RES.
RES.,
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.

METAL FILM
FIXED, FILM
FIXED, FILM
FIXED, FILM
FIXED, FIIM
FIXED FILM
METAL FILM
FIXED, FILM

FIXED, CARB.

FIXED, CARB
FIXED, CARB
FIXED COMP
FIXED COMP
FIXED COMP
FIXED COMP

1/2wW
1/2u
1/2w
1/2W
1/2W
1/2w
1/2w
1/2wW
1/4W
1/2w
1/4W
1/4w
1/4w
1/8wW
1/8W

COIL, 4.1 OHM, .1 MH,

COTL,
COIL,
COIL,
CoIL,

INDUCTOR,
INDUCTOR,
INDUCTOR,
INDUCTOR,
INDUCTOR,
INDUCTOR,
INDUCTOR,

CAP.
CAP.
CAP.

CAP.
CAP.
CAP.
CAP.
CAP.

CAP.
CAP.
CAP.

PAGE 18

PRICE

1793.1K OHM TIRC, ELECTRA
1% 2370 OHM IRC, ELECTRA
1% 4.7K OMM TIRC

1% 215 OHM IRC, ELECTRA
1% 1.5 MEGOHM CEC, ELECTRA
1% 274 OHM 1IRC, ELECTRA
1%1.21 MEGOHM IRC, ELECTRA
1% 12.7 OHM IRC, ELECTRA
5% 30 OHM A.B.

20% 22 MEGOHM A.B.

10% 100 OHM A.B.

10%2 .47 MEGOHM A.B.

10% .15 MEGOHM A.B.

10% 2.2K OHBM A.B.

10% 220K OHM A.B.

125 MA MILLER

20 MH. 5% MILLER, CARAD

SMH HYCOR

10ME. 5% MILLER

15MH. 2.5% STANWYCH

INDUCTOR, 4.7-7.0 MICROH. VAR. CAMBION
INDUCTOR, 180 MICROH. 5% STANWYCH
INDUCTOR, 15MH S% STANWYCH

CHOKE, 1.2MH 5% MILLER, STANWYCH
COIL, SMH, 5% MILLER, STANWYCH

FXD, 120 MICROH., 5% STANWYCH
FXD, 220 MICROH., 5% STANWYCH
FXD, 33MH, 5% . STANWYCH

4.7MH 5% NYTRONICS

FXD, 680 MICROH., 5% STANWYCH
FXD,1.500 MH STANWYCH

FXD, 1O0MH 5%

.W. MILLER

MYLAR, 12MF/100V, 5% ELMENCO
MYLAR, .0075MF/100V ELMENCO
MYLAR .0IMF/100V ELMENCO
MYLAR .015MF/100V ELMENCO
MYLAR .056 MF/100V ELMENCO
MYLAR .IMF/100V ELMENCO
MYLAR .22MF/100V ELMENCO
MYLAR .47MF/100V ELMENCO
MYLAR .68MF/100V ELMENCO
MYLAR .005MF/100V ELMENCO
MYLAR .002MF/60V ELMENCO

.25
.30
45
.25
.25
.20
.30
W45
.15
.05
.05
.05
.25
.20
.15
.75
.75
.00
.85
.20
.40
.35
.75
.50
.60
.45
.90
.75
.00
.55
.75
.90
.70
.10
.10
.35
.15
.15
.20
.25
.35
.10
.10



SPARE PARTS PRICE LISTING
PART NUMBER

55-025
55-027
55-028
55-033
55-034
55-035
55-~036
55-039
55-049
55-050
55-051
55-052
55-053
55-102
55-103
55-105
55-106
55-157
55-222
56-018
56-107
56-108
56-129
57-044
57-105
57-156
57-1%4
57-175
57-176
57-177
58-015
58-073
58-074
58-087
59-013
59-014
59-015
59-056
60-001
60-006
60-013
60-019

60-028

3-13-68 PAGE 19
DESCRIPTION

CAP.
CAP.
CAP.
CAP.
CAP.
CaP.
CAP.
CAP.

CAP.
CAP.
CAP.
CAP.
CAP.
CAP.
CAP.
CAP.
CAP.
CAP.
CAP.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.
RES.

TUB., 3600PF/600V ELMENCO

MYLAR .0075MF/100V 5% ELMENCO
MYLAR .018MF/100V 5% ELMENCO

TUB. 10MF,200 VAC G.E.

MYLAR, .047MF/100V ELMENCO

MYLAR, .47MFD/100V ELMENCO

PAPER, .004MF/600V 5% ELMENCO

TUB. FIIM .0IMF/600V C.D.

PAPER, .0033MF/600V ELMENCO

PAPER, .0039MF/600V ELMENCO

PAPER, .0047MF/600V ELMENCO

PAPER, .0082MF/600V ELMENCO

PAPER, .IMF/600V ELMENCO

MYLAR 5600PF/100V 5% G.E.

MYLAR 6800PF/100V 5% G.E.

MYLAR .018MF/100V 5% G.E.

MYLAR .IMF/100V G.E.

MYLAR .1UF/50V G.E.

MYLAR .0047MF/50V 5% G.E.

MICA, .02MF/300V  ELMENCO, C.D.

MICA 390PF/500V 5% C.D., ELMENCO
MICA, 6800PF/500V 5% ELMENCO, C.D.
MICA, 250PF/500V 5% ELMENCO, C.D.
FIXED, FILM 1/2W .2% 75 OHM ELECTRA
FIXED, FILM 1/4W 2% 2400 OBM ELECTRA
FIXED, FIIM 1/2W 1% 64.9 OHM 1IRC, CEB
FIXED 1/4W 1% 4320 OHM 1IRC, CEB
FIXED 1/4W 1% 1910 OHM IRC, CEB
FIXED 1/4W 1% 953 OHM IRC, CEB
FIXED 1/4@ 1% 931 OHM IRC, CEB

VAR, COMP 1/2W 10X OHM A.B.

VAR, WIRE 3/4W 5% 20K OHM CLAROSTAT
VAR, WIRE 3/4W 5% 10K OHM CLAROSTAT
VAR, WIRE 2W 5% 2K OHM CLAROSTAT
VAR, WIRE 35W 750 OHM 1IRC

VAR. WIRE 55W 150 OHM IRC

VAR. WIRE 55W 100 OHM IRC

FIXED WIRE 20W 20 OHM WARD LEONARD

BAY. BASE T-3-1/4 6.3V .15AMP G.E.,TUNGSOL

CANDLEABRA 120V 6W 6T4 G.E.
NEON 1C-1342 ELDEMA

MIN. FLANGE 28V {327 G.E.
INCANDESCENT 6V ,22AMP G.E., TUNGSOL

PRICE

.10
.50
.10
.35
.15
.30
.35
.20
.35
.35
.35
.35
.20
.30
.30
.30
.30
.30
.25
8.70
.90
3.10
.20
2.90
.20
.25
.85
.85
.20
1.90
1.70
12,00
12.00
17.00
2,10
1.95
1.95
1.10
.10
1.00
.80
.55
.10



"PART NUMBER

60-059
60-071
60-081
60-114
60-116
60-120
60-121
60-122
60-123
60-124
60-245
60-247
60-248
60-256
60-263
60-323
60-334
60-~337
60-338
60-996
60-999
70-001
70-002
70-006
70-026
70-293
70-992
70-994
70-995
82-019
82-022
82-023
84~-005
84-006
84-009
84-015
84-017
84-027
85-001
88-039
90-003
94-012

120-009

- —= PUF R ) v

DESCRIPTION

LAMP,
LAMP,

INCANDESCENT 5V .060 AMP CHIC. MIN.
NEON, AMBER LENS  TEC

HOLDER, PILOT LAMP SLOAN
LIGHT, RED NEON SUB. MIN.
SW, LITE ASSY. LICON

PILOT 18V BAYONET .15A G.E.
NEON  ELDEMA

NEON, CLEAR  ELDEMA

PILOT, 28V, .04A ELDEMA
PILOT, 28V, .04A  ELDEMA
PILOT, AMBER NE2H LEECRAT
RED CLEAR LENS ELDEMA
AMBER CLEAR LENS  ELDEMA
6-8V .15A4 #47AF G.E.

G.E. 6S6, 120V, 6W G.E.
120V, .025AMP  SYLVANTIA
12VOLT, INCANDESCENT  SYLVANIA
48V, 48MB THEATER SYLVANIA

LIGHT, INDICATOR, GR. 24V .053 AMP ELDENA

LAMP,
LAMP,
FUSE,
FUSE,
FUSE,
FUSE,
FUSE,
FUSE,
FUSE,
FUSE,

NEON MINAT INDICATOR ELDENA
NEON 189-4774 ELDENA

3A, FAST BLO LITTELFUSE

SLOW BLO 3AMP LITTELFUSE

FAST BLO 1/4AMP LITTELFUSE

SLOW BLO 1/2AMP LITTELFUSE

HIGE SPEED 8A 130VOLT BUSSMANN
MDL 3/84250 VOLT SLOW BUSSMANN
MDX 1.25A 250V. SLOW BUSSMANN
MDL 2.5A125 VOLT SLOW LITTELFUSE

CASTER, WITH BRAKE 3'"DIA. SHEPHERD CASTERS
CASTER, NONLOCK, AG350CONSOL SHEPHERD CASTERS
CASTER, LOCKING, AG350CONSOL SHEPHERD CASTERS

CORD, PWR, 8FT, 16/25J RC ITIT

CORD, PWR, 7FT CORNISH

CORD, SET G.E.

CABLE, POWER PHALO

CORD, SET ITT

CORD, SET, POWER 8FT PHALO

EX. POST, FUSE 3AG LITTELFUSE
SPROCKET, CHAIN, 42TH AE100 WINZELER MFG.
METER, VU 4" WESTON
ACTUATOR, MICRO SWITCH MICROSWITCH

SW, LEVER, 2P2T

GENERAL CONTROL

PRICE

3.60

NN

o N

45
.70
.65
.30
.25
.25
.65
.30
.30
.10
.60
.60
.15
.30
. 80
.00
.90
.00
.25
.25
.05
.20
.10
.30
.95
.35
.35
.05
.70
.70
.60
.60
.30
.90
.10
.70
.70
.50
.70
110.
.55
.40

00



SPARE PARTS PRICE LISTING 3-13-68 PAGE 21

PART NUMBER DESCRIPTION PRICE
120-011 SW, TOG, 1P2T ARROW H&H 1.30
120-013 SW, PB, 1P1T ARROW H&H .80
120-014 SW, PB, 1P1T ARROW H&H 1.00
120-015 SW, LEVER 1P1T MICROSWITCH 3.50
120-018 SW, MICRO,. 1P2T, PB JAN. 6.00
120-025 SW, PB, 2P2T ACRO 7.90
120-029 SW, TOG., 4P2T  CUTLER-HAMMER 5.00
120-062 SW, LEVER 1P2T  UNIMAX 3.00
120-138 SW, 1P2T MICROSWITCH 1.90
120-139 SW, SLIDE 2P2T  CONTINENTAL WIRT .55
120-141 SW, PB, 4P2T 0AK 1.00
120-211 SW, LEVER 3 POS. SWITCHCRAFT 3.20
120-233 SW, PB, N.O. GRAYHILL .90
120-263 SW, INSOLATOR  CTS .05
120-272 SW, PB, 2PIT ARROW H&H 2.60
120-274 SW, SLIDE 2P2T  STACKFDLE .30
120-384 SW, SNAP, 1P2T AEl00 CC OF A .80
120-393 SW, ROCKER, 15A, LIGHTED 2PIT  CARLING 2.30
120-397 SW, SLIDE 3P2T  STACKPOLE .45
120-398 SW, LEVER 1P2T  CHERRY 1.50
120~433 SW, TOG. 1P2T  TORSION 5.30
120-434 SW, 2P2T TORSION 5.90
120-436 SW, LEVER 1P2T MICROSWITCH 1.30
120-445 SW, TOG. 2P2T  ARROW H&H 2.10
120-448 SW, PB 1P2T LICON 9.30
120-472 SW, RECORD 1P1T CHERRY .75
120-473 SW, TOG 3P2T ARROW H&H 1.70
120-479 SW, PB, N/O, 1PIT ARROW H&H 1.40
120-481 SW, PB, STOP 1P1T SWITCHCRAFT 1.20
120-484 SW, ROTARY, 1P2T OAK .90
120-486 SW, PB, STOP 1PIT SWITCHCRAFT 1.20
120-510 SWITCH, SLIDE 2P2T SWITCHCRAFT 5.50
120-550 SW, TOG, 3P2T  MICROSWITCH 12.00
120-561 : SWITCH, PB, 2P2T LICON 14.00
120-562 SWITCE, PB 4PDT LICON 22.00
120-600 SWITCH, PB 2P2T N.C. ARROW H&H 1.20
120-607 SWITCH, MICRO  ACRO 3.10
120-655 SW, BAT HANDLE 1P1T ARROW H&H 1.15
120-987 SW, TOG, 2P1T  CARLING 1.30
120-999 SW, TOG, 1P1T  CIRCLE .65
122-014 SW, ROT, 2P2T  ARROW B&H C 4,40
122-016 SW, ROTARY 1P2T OAK 1.15

122-029 SW, ROT, 3P3T CENTRALAB 13.00



SPARE PARTS PRICE LISTING 3-13-~68 PAGE 22

PART NUMBER DESCRIPTION PRICE
122-031 SW, ROT, 3P5T CENTRALAB 3.90
122-125 SW, ROTARY, 3P6T MALLORY 2.00
122-252 SW, ROT, 3P3T CENTRALAB 6.10
122-255 SW, ROT, 2P5T OAK 3.90
122-258 SW, ROT, 1P3T 0AK 2.60
122~259 SW, ROT, 2P2T 0AK 2.00
122-456 SW, ROT, 12P2T 0AK 3.90
122-988 SW, ROT, 15P2-3T CENTRALAB 6.40
130-059 LAMP HOLDER DRAKE .30
130-062 HOLDER, PILOT LAMP DRAKE .35
132-003 LIGHT ASSY, NEON, 1/4W DRAKE .95
132-013 PILOT LITE ASSY. DIALIGHT .50
132-015 SOCKET, PILOT LAMP DIALIGHT .50
132-033 PILOT LITE ASSY. DIALIGHT A4S
132-048 PILOT LITE ASSY. ELDEMA 3.70
132-076 LAMP ASSY, WHITE LENS DIALCO 3.60
132-077 LAMP ASSY, RED LENS DIALCO 3.00
132-078 CAP, AMBER, LAMP BASE DIALIGHT .85
132-098 SOCKET, LIGHT ELDEMA .35
132-099 LIGET, INDICATOR, AMBER ELDEMA 1.60
132-100 LIGHT, INDICATOR, RED ELDEMA 2,60
143-010 CONN, 1 PIN, FEM CANNON .80
143-021 CONN, RECEPT. MALE  CANNON 1.60
143-127 CONNECTOR, PHONE JACK SWITCHCRAFT .40
143-301 CONN. RECT. RECP.9 SOCKET WINCHESTER 2,50
143-307 CONN, PWB, 18 CONTACT WINCHESTER 1.90
143-308 CONN, PCB 12 CONT. WINCHESTER 2.40
143-309 CONN, RECP.10 CONT. WINCHESTER 2.40
144~007 CONN, 8 50C, SHELL-LESS JONES .90
144-009 CONN, 12 S0C, SHELL-LESS  CINCH JONES 1.50
144-011 PLUG, CONNECTOR, 6 CONTACT CINCH JONES 1.00
144-014 CONN, PLUG FEM. HUBBELL 1.30
144-016 CONN, 10 SOC, SHELL-LESS  CINCH JONES 1.20
144-018 CONN, 4 S0OC, SHELL-LESS CINCH JONES .75
144-019 CONN, 8 SOC, SHELL-LESS CINCH JONES 1.40
144-022 CONN, PLUG FEM. CINCH JONES .70
144-023 CONN, PLUG FEM. CINCH JONES 1.30
144-031 CONN, PLUG FEM. CINCH JONES .75
144-032 CONN, 4 50C, SHELL-LESS CINCH JONES 1.10
144~051 CONN, 6 SOC, SHELL-LESS CINCH JONES 1.10

144-062 CONN, PLUG FEM. HUBBELL 2.70



SPARE PARTS PRICE LISTING 3-13-68 PAGE 23

PART NUMBER DESCRIPTION PRICE
144-279 CONN, PLUG, FEMALE, 34 SOC  WINCHESTER 8.70
144-991 CONN, 10 SOC, SHELL-LESS 'CINCH JONES 1.20
144-992 CONN, 6 SOC, SHELL-LESS CINCH JONES .85
145-007 CONN, 12 PINS, SHELL-LESS  H.B. JONES 1.30
145-011 CONN, 4 PINS, SHELL-LESS . H.B. JONES 1.40
145-017 PLUG, A.C.2 PIN PASS & SEYMOUR 45
145-018 CONN, 4 PINS, SHELL-LESS CINCH JONES 1.00
145-039 PLUG, OCTAL 1-1/8 MIG HOLE AMPHENOL .30
145-060 CONN, PLUG MALE  CINCH .35
145-366 CONN, PLUG, MALE, 34 SOC WINCHESTER 6.40
145-385 CONN, 7 PINS, SHELL-LESS WINCHESTER 1.30
145~996 CONN, 5 PIN  AMPHENOL .50
146-004 CONN, 6 SOC, SHELL-LESS CINCH JONES .55
146-014 CONN, RECEPT. FEM. PASS & SEYMOUR .50
146-022 CONN, RECEPT. FEM.  CANNON 2.90
146-044 CONN, RECEPT. POWER KULKA ‘ .35
146-058 CONN, RECEPT. FEM. HUBBELL 2.70
146-059 CONN, RECEPT. FEM.  CANNON 6.80
146-103 CONN, RECEPT. FEM. CONT. CONN. 5.20
146-104 CONN, RECEPT. FEM. CONT. CONN. 5.20
146-105 CONN, RECEPT. FEM. CONT. CONN. 5.20
146-106 CONN, RECEPT. FEM. CONT. CONN. 5.30
146-107 CONN, RECEPT. FEM. CONT. CONN. 5.20
146-108 CONN, RECEPT. FEM. CONT. CONN. 7.00
146-301 CONN. PWR RECP, 15A 110V  CINCH JONES .15
146-309 CONN, FEMALE ELCO 1.30
146-316 SOCKET, 3 PIN  CINCH JONES .30
146-385 CONN, JACK, BANANA, BLACK H.H. SMITH .30
146-386 CONN, JACK, BANANA, RED H.H. SMITH .25
146-986 CONN, RECEPT. FEM.  AMPHENOL 1.40
146-991 CONN, RECEPTACLE, 3 CON  AMPHENOL .30
146-992 CONN, RECEPTACLE, 5 CON AMPHENOL .35
146-994 CONN, RECEPTACLE, 6 CON  AMPHENOL 40
146~999 RECEPTACLE, 2 CONTACT CIRCLE .15
147-010 CONN, RECEPT. MALE HUBBELL 1.70
147-012 CONN, RECEPT. MALE CINCH 1.40
147-013 CONN, RECPT. MALE HUBBELL 1.50
147-014 CONN, RECEPT. MALE JONES .75
147-032 CONN, RECEPT. MALE TOWER .30
147-036 CONN, RECEPT. MALE JONES .40
147-044 CONN, RECEPT. MALE CANNON 4.20

147-046 CONN, RECEPT. MALE CANNON 1.90



SPARE PARTS PRICE LISTING
PART NUMBER

147-396
147-993
147~998
148-009
148-010
148-015
148-033
148-056
148-087
148-157
148-160
148-164
148-997
148-998
149-004
149-011
149-015
149-057
150-001
150-004
150-006
150-008
150-024
150-035
150-037
150-038
150-045
150-067
150-119
150-142
150-150
150-151
150-221
150-222
150~992
150-993
150-994
150-997
162-004
162-011
162-046
168-073

3-13-68 PAGE 24
DESCRIPTION PRICE
CONN, 3 CONTACT TOWER .35
CONN, RECEPT. MALE CANNON 2.50
CONN, 15 CONTACTS, MALE CANNON 1.40
JACK, PHONO CINCH .05
JACK, PHONO CINCH .05
JACK, OPEN CKT SWITCHCRAFT .30
JACK, PHONE H.H. SMITH .20
JACK, PHONE MIN TELEX 40
JACK, TELEPHONE SWITCHCRAFT .35
CONNECTOR, PC, TIP JACK USECO .40
CONN, PHONE JACK SPDT SWITCHCRAFT 1.10
PLUG BANANA TYPE H.H. SMITH .40
PHONE SACK, 2 CON. SWITCHCRAFT .85
JACK, TIP, BLACK E.F. JOHNSON .25
PLG, PHONE SWITCHCRAFT 1.70
LEAD, TEST, PAIR H.H. SMITH 3.30
CONN, PHONE PLUG, SUB-MIN TELEX .80
PLUG, MALE, 3 PIN ARROW H&H 1.30
SOCKET, 8 PIN AMPHENOL .30
SOCKET, 9 PIN VECTOR 1.30
SOCKET, CONDENSER CINCH JONES .85
SOCKET, 8 PIN AMPHENOL .55
SOCKET, 9 PIN CINCRH .25
SOCKET, TUBE 9 PIN VECTOR 1.40
SOCKET, TUBE, 9 PIN CINCH .15
SOCKET, TUBE, 7 PIN CINCH .10
SOCKET, PILOT LAMP BAYONET DIALIGHT .15
SOCKET, 7 PIN CINCH 1.20
SOCKET, RELAY 8 PIN POTTER & BROMFIELD 1.10
KIT# TRANSISTOR SOCKET MOTOROLA .30
SOCKET, TUBE, 9 PIN CINCH .10
SOCKET, TSTR ELCO .15
LAMP ASSY, PILOT DIALIGHT 2.30
CONN, DIALIGHT 3.20
SOCKET, RELAY POTTER & BROMFIELD .65
SOCKET, TUBE OCTAL - VECTOR 1.30
SOCKET, TUBE, 11 PIN AMPHENOL .35
SOCKET, OCTAL DIALIGHT .25
CAP, PLATE W/LEAD ALDEN .30
CAP. TUBE AMPHENOL .15
CAP, PLATE ALDEN 1.40
CONNECTOR, PC 10 CONTACT VIKING 3.50



SPARE PARTS PRICE LISTING
PART NUMBER

169-011
169-012
169-031
169-~124
169-146
169-325
169-328
169-330
169~468
169-512
169-577
169-583
169-988
169-989
169-990
169-994
169-995
169-996
169-997
169-598
171-095
171-216
171-238
171-991
171-993
173-014
173-017
173-020
173-224
173-427
180-014
180-019
180-023
180-032
180-045
180-071
180-~-086
180-111
180-234
180-235
180-236
180-237

3-13-68 PAGE 25
DESCRIPTTION PRICE
CONN, ADAPTER & SLEEVE  T&B .85
CONN., TEE AMPHENOL 5.20
CONNECTOR GENERAL RADIO 5.00
GUIDE, CONNECTOR PIN ELCO .20
CONN, CAP, 9 PIN AMPHENOL .20
CONN, CAP, 12 PIN AMPHENOL .30
CONN, PLUG, 9 PIN AMPHENOL .20
CONN, PLUG, 12 PIN AMPHENOL .20
CONN, KEY POLARIZING AMPHENOL .05
PLUG, CONNECTOR EAGLE .05
HOUSING, CONN., 3 CONT. AMPHENOL .65
KEY, POLARIZING WINCHESTER .05
CONN., 3 WAY AMPHENOL .10
PLUG, CAP AMPHENOL .15
PLUG, CONNECTOR AMPHENOL .15
PLUG, CONNECTOR AMPHENOL .20
PLUG, CAP AMPHENOL .15
CONN, RECP. 6 PIN AMPHENOL .20
PLUG, CONNECTOR, 6 PIN  AMPHENOL .20
CONN, RECP. 6 PIN AMPHENOL .20
CONN, SOLDERLESS BURNDY .20
LUG, SPADE AMPHENOL .05
RECEPTACLE, PRE-INSULATED AMPHENOL .20
CONN, SOLDERLESS MALCO .05
CONN, SOLDERLESS BURNDY .20
SPACER, THREADED, 1/4 X 3/8LG  USECOQ .05
TERM, LUG USECO .45
LUG, TERMINAL CINCH JONES .05
TERMINAL, STANDOFF INSULAT. USECO .50
CONN, SOLDERLESS NB 10 STUD  BURNDY .40
TERM. STRIP 5 TERM. CINCH JONES .55
TERM. STRIP 3 TERM. CINCR JONES .15
TERM. STRIP 2 TERM. CINCH JONES .10
TERM., STRIP CINCH JONES .20
TERM. STRIP 9 TERM. CINCH JONES 1.30
BARRIER STRIP 18 TERMINALS CINCH JONES 2.10
TERM., STRIP 6 TERM. CINCH JONES .60
BARRIER STRIP 6 TERMINALS CINCH JONES .60
TIE, POINT PERMONITE .05
TIE, POINT PERMONITE .05
TIE, POINT PERMONITE .15
TIE, POINT PERMONITE .05



SPARE PARTS PRICE LISTING
PART NUMBER

180-238
180-239
180-240
180-241
180-242
180-~244
180-245
180-246
180-247
180~248
180-249
180-250
180-251
180-252
180-253
180-254
180-255
180-256
180-257
180-258
180-259
180-260
180-261
180-262
180-264
180-269
180-468
180-469
180-527
180-984
180-987
180-588
180-~994
187-999
230-002
230~003
230-004
230-008
230-010
230-028
230-031
230-038

3-13-68 PAGE 26
DESCRIPTION PRICE
TIE, POINT PERMONITE .05
TIE, POINT, 5 LUG PERMONITE .15
LUG, SOLDER PERMONITE .10
TIE POINT 10 LUG PERMONITE .05
TIE POINT 7 LUG PERMONITE .20
TIE POINT 4 LUG PERMONITE .05
TIE POINT 6 LUG PERMONITE .05
TIE POINT 3 LUG PERMONITE .05
TERM STRIP 5 TERM PERMONITE .35
TERM STRIP 2 TERM PERMONITE .05
" TIE POINT, SOLDERLUG 3 TERM PERMONITE .05
TIE POINT 2 LUG PERMONITE .05
TIE POINT, SOLDERLUG 2 LUG PERMONITE .10
TIE POINT 3 LUG PERMONITE .05
TIE POINT, 7 LUG PERMONITE .05
TIE POINT 8 LUG PERMONITE .15
TIE POINT 5 LUG PERMONITE .05
TIE POINT 4 LUG PERMONITE .05
TIE POINT, SOLDERLUG 2 LUG PERMONITE .05
TIE POINT 4 LUG PERMONITE .05
TIE POINT, SOLDERLUG 7 LUG PERMONITE .10
TIE POINT, 4 LUG 3 LUG PERMONITE .05
TIE POINT 3 LUG PERMONITE .05
TIE POINT 3 LUG PERMONITE .05
TIE POINT, SOLDERLUG 4 LUG PERMONITE .10
TIE POINT 6 LUG PERMONITE .10
TERM. STRIP, 4 TERM. CINCH JONES .15
TERM. STRIP, 6 TERM. CINCH JONES .20
TERMINAL STRIP 6 LUG NATIONAL TELTRONICS .10
TERM. STRIP, 2 TERM. CINCH JONES .25
BARRIER STRIP 3 TERMINALS CINCH JONES .35
TIE POINT 2 LUG PERMONITE .05
TIE POINT 5 LUG CINCH JONES .10
POST, BINDING H. H. SMITH .55
KNOB, 1.125" DIA. HARRY DAVIES 1.00
KNOB, LEVER HARRY DAVIES .65
KNOB, SKIRT HARRY DAVIES .65
KNOB, POINTER HARRY DAVIES .15
KNOB, POINTER ROGAN BROS .35
KNOB, SKIRTED RAYTHEON 2.20
KNOB, POINTER RAYTHEON 1.50
- KNOB, SKIRTED RAYTHEON 2.90



SPARE PARTS PRICE LISTING
PART NUMBER

230-039
230-071
250-012
250-022
251-013
251-038
251-039
251-040
264~004
264-010
264-017
265-020
290-002
290-006
250-029
290-089
290-101
290-124
290-128
300-035
301-011
301-135
302-014
302-032
302-044
302-049
302-094
302-195
302-203
302-321
302-362
310-030
310-166
310-193
310-204%
311-044
350-002
350-003
350-017
352-001
352-034
352-035

352-036

3-13-68
DESCRIPTION

KNOB, SKIRTED

KNOB, LOCK

BUMPER, RUBBER

BUMPER, FOOT

BUTTON, PLUG 3/8IN DIA.
BUTTON, PLUG 1/2IN DIA.
BUTTON, PLUG, 7/8IN DIA.
BUTTON, PLUG 1-1/8IN DIA.
BUSHING, STRAIN RELIEF
BUSHING, STRAIN RELIEF
BUSHING, STRAIN, REL. BL,
BUSHING, NYLON, 3/8 1D
BRACKET, TERM. BOARD
BRACKET, SUPPORT MOTOR
BRACKET, ANGLE
BRACKET, RELAY
BRACKET, CAPACITOR
BRACKET, CAPACITOR
BRACKET, ANGLE

CLAMP, NYLON

CLAMP, CAP.

RETAINER, CAPACITOR
CLAMP, CABLE

CLAMP, CABLE

CLAMP, CABLE

CLAMP, CABLE

CLAMP, CABLE NYLON
CLAMP, CABLE

CLIP, CABLE

CLAMP, CABLE

CLAMP, CABLE, NYLON
FASTENER, STUD
FASTENER, STUD
RETAINER, ADJ. SCREW
FASTENER, RING, RETNG,
LATCH, MAGNETIC
SHOCKMOUNT

SHOCKMOUNT

SHOCKMOUNT

SPRING

SPRING, COMP

SPRING, EXT.

SPRING, COMP

PAGE 27

RAYTHEON
RAYTHEON
RUBBERCRAFT
RUBBERCRAFT
UNITED CARR
UNITED CARR
UNITED CARR
UNITED CARR

REYMAN

HEYMAN

NYLN  HEYMAN
HEYMAN

CINCH

G.E.
TINNERMAN
TINNERMAN
C.D.

G.E.
TINNERMAN
DAKOTA
MALLORY
MALLORY
AMPHENOL
TINNERMAN
TINNERMAN
COMM. PLASTICS
PANDUIT

HOLUB
TINNERMAN
RHODES & SONS
HOLUB
MONADNOCK MILLS
SOUTHCO
PALNUT
SOUTHCO
INDIANA STEEL
BARRY

BARRY

BARRY
ASSOC. SPRING
LEE SPRING CO.
ASSOC. SPRING

ASSOC. SPRING

PRICE

1.80
.90
.05
.40
.05
.10
.05
.30
.05
.05
.05
.05
.05
.75
.05
.10
.40
.30
.05
.35
.05
.05
.85
.05
.05
.05
.15
.05
.05
.05
.10
.05
.25
.05
.05
.40

2.20
.15

3.10
.05
.15
.30

.15



SPARE. PARTS PRICE LISTING
PART NUMBER

352-037
352~056
352-079
352-080
352-084
352-085
360-315
400-005
400-016
400-018
400-030
400-032
400-999
403-006
403-996
404-005
404-006
404-007
404-008
420-004
420-028
420-034
420-998
420-999
421-083
421-~109
421-110
421-111
421-114
421-116
421-117
421-224
421-227
421-228
422~004
422-035
422-998
430-003
430-007
430-028
430-062
430-090

3=

13-68

DESCRIPTION

SPRING, EXT.
SPRING, EXT.

SPRING, COMPR.
SPRING, COMPR.
SPRING, COMPR.
SPRING, COMPR.

PAGE 28

ASSOC. SPRING
ASSOC. SPRING
DANLY MACHINE
ASSOC. SPRING
LEE SPRING CO.
LEE SPRING CO.

TOOL, BEX KEY 3/32 6 IN ARM  ALLEN

PIN,
PIN,
PIN,
PIN,
PIN,
PIN,
PIN,
PIN,
PIN,
PIN,
PIN,
PIN,

BEARI
BEARI

CLEVIS
CLEVIS
CLEVIS
CLEVIS

CLEVIS .124 DIA. X 046H  LAWRENCE ENG.
.781 DIA.

GROOVED

DRIV-LOK,
ESCUTCHEON .062 X 3/8 LG.
ESCUTCHEON .072 X 1/2 IN. 1LG.
ESCUTCHEON .065 X 3/8 IN. LG.

SLOSS AND BRITTAIN
SL.OSS AND BRITTAIN
SLOSS AND BRITTAIN
SLOSS AND BRITTAIN

SLOSS AND BRITTAIN
DRIV-LOK

STL, .083 DIA DRIV-LOK

PRICE

SLOSS AND BRITTAIN
MARWEDEL
MARWEDEL

ESCUTCHEON .072 X 1/4IN.LG,SLOSS AND BRITTAIN
BEARING, BALL
BEARING, BALL
BEARING, BALL

NG, BALL
NG, BALL

BEARING, BALL
BEARING, BALL
BEARING, BALL
BEARING, BALL
REARING, BALL
BEARING, BALL
BEARING, BALL
BEARING, BALL
BEARING, BALL
BEARING, BALL

BEARING, BRONZE #F-305 AMPLEX

BEARING, FLANGED #FB-1216-8-DRY BOSTON GEAR
BEARING, FLANGED NYLON  THOMSON IND

RING, RET.188 EXT. TRUARC

RING, RET. 5/16 EXT. TRUARC

RING, RET..866 INT. TRUARC

RING, RET..866 INT. TRUARC

RING, RET. .188 EXT. TRUARC

.312 DIA
3/32 DIA
.125 DIA
.156 DIA
3/8 DIA
#A38 KDD
#F4DD
#RM38K0D
#M201XDD
#38KDD
##34KDD
#AS1KDD7
#1-515

SKF-ATLAS
MARWEDEL
MASTERSON
UNBRAKO

UNBRAKO

FAFNIR

FAFNIR

FAFNIR

FAFNIR

FAFNIR

FAFNIR (AG-440)
FAFNIR (AG-600)
HARTFORD

##3BKDD FS38186  FAFNIR
#B546FS171 FAFNIR

NN NN W

[ )

.25
.30
.75
.35
.10
.10
.20
.05
.05
.10
.20
.10
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.00
.10
.80
.50
.50
.40
.00
.15
.00
.20
.20
.50
.10
.05
.05
.05
.05
.05



SPARE PARTS PRICE LISTING
PART NUMBER

430-095
430-117
430-127
430-157
430-213
430-214
430-225
430-226
430-343
430-353
430-359
430-362
430-363
430-366
431-002
431-007
432-010
432-016
432-128
432-138
432-148
432-158
435-010
435-069
470-035
470-111
470-112
470-113
470-382
470-384
470-413
470~414
470-425
470-426
470-427
471-062
471-071
471-078
471-431
471~479
471-480
471-495

471-506

3-13-68
DESCRIPTION

RING, RET. .250 EXT.
RING, RET. .316 EXT.
RING, RET. 1.375 INT.
RING, RET. 1.000 EXT.
RING, RET. 1.375 INT.
RING, RET. 1.375 INT.
RING, RET. .688 INT.
RING, RET. .187 INT.
RING, RET. .094 EXT.
RING, RET. 1.000 EXT.
RING, RET. .138 EXT.
RING, RET. .281 EXT.
RING, RET. .625 EXT.
RING, RET. 2.312 EXT.
RETAINER, HAIRPIN .188I.D
RETAINER, HAIRPIN .093 I.

PAGE

FASTEX
TRUARC
TRUARC
TRUARC
TRUARC
TRUARC
RAMSEY
FASTEX
TRUARC
TRUARC
TRUARC
TRUARC
TRUARC
TRUARC

29

. CONNOR
D. HUBBARD

0 RING 4.125ID (600/AG600) PARCO

O RING 3.175ID (AG-600) MINN. RUBBER

0 RING 3.739 1D PLASTIC & RUBBER
O RING 3.500 1D MINN. RUBBER

O RING 1.125 1D PARKER SEAL

O RING 2.239 ID PARKER SEAL
RETAINER, U CLIP LITTELFUSE
RETAINER, C-LITE (AG440) ELDEMA

SCREW, MACH. CAP 10-32 X 5/16 COMMERCIAL HDW.

SCREW, CAP HEX 4/40 X 7/1
SCREW, CAP 10-32 X 3/8
SCREW, CAP 10-32

SCREW, CAP. BTN HD 4-40 X

SCREW, 8-32 X 1/2, BUT. HD. S0C.
SCREW, CAP, HEX HD 3/824 X 1-1/4
SCREW, CAP, REX HD 3/824 X 2-3/4
SCREW, CAP, HEX. SOC. 4-40 X 1/4
SCREW, CAP, HEX. SOC. 8-32 X 1/4

SCREW, HEX HD. 8-32 X 3/8
SCREW, MACH 4-40 X 3/8
SCREW, MACH 6-32 X 1/2
SCREW, MACH 8-32 X 3/8
SCREW, MACH 6-32 X 1/4

SCREW, MACH 6-32 X 3/8

6

COMMERCIAL HDW.
COMMERCIAL HDW.

3/16

COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL

COMMERCTAL HDW.
COMMERCIAL HDW.
COMMERCIAL HDW.
COMMERCIAL HDW.
COMMERCTIAL HDW.
SCREW, MACH 1/4-28 X 11/2 LG COMMERCIAL HDW.
SCREW, MACH 4-40 X 5/16 COMMERCTAL HDW.
COMMERCIAL HDW.
SCREW, MACH, SLOT, 6-32 X1-5/8 COMMERCIAL HDW.

COMMERCIAL HDW.

HDW.
HDW .
HDW,
HDW.
HDW,
HDW.

PRICE

.05
.05
.40
.35
.45
.80
.05
.15
.05
.05
.05
.05
.05
.70
.05
.05
.40
.75
.80
.55
.20
.30
.05
.15
.05
.25
.05
.05
.05
.10
.35
.40
.05
.20
.15
.05
.05
.05
.10
.10
.05
.05
.05



SPARE PARTS PRICE LISTING
PART NUMBER

471-507
471-522
471-524
471-526
471-532
471-533
471-536
471-549
471~562
471-5713
471-580
471-582
471-589
471-590
471-594
471-603
471-609
471-611
471-614
471-628
471-647
471-649
471-653
471-654
471-656
471672
471-707
471-721
471-734
471-756
471-759
471-769
471-836
471-980
471-983
471-984
471-385
471-989
471-990
471-991
471-992
471-993

3~13-68 PAGE 30
DESCRIPTION PRICE
SCREW, MACH 6-32 X 2-1/4 COMMERCIAL HDW,. .05
SCREW, MACH 6-32 X 2-1/8 COMMERCIAL HDW. .05
SCREW, MACH 6-32 X 2-1/2 COMMERCIAL HDW. .05
SCREW, MACH 1/4/28 X 1-1/4 IN, R H COMMERCIAL HDW..O05
SCREW, MACH 1/4/28 X UOJ IN, F.H. COMMERCIAL HDW. .05
SCREW, MACH. FT HD 4-40 X 1/4 COMMERCIAL HDW. .10
SCREW, MACH.FT HD 6-32 X 5/16 COMMERCIAL HDW. .05
SCREW, MACH. OVAL HD 12-24 X 1/2 COMMERCIAL HDW. .10
SCREW, MACH 4-40 X 7/8  COMMERCIAL HDW, .05
SCREW, MACH, SLOT 10-24 X 7/8 COMMERCIAL HDW. .05
SCREW, MACK 6-32 X 1 COMMERCIAL HDW. .05
SCREW, MACH 6-32 X 1-1/4 COMMERCIAL HDW. .05
SCREW, MACH 4-40 X 3/8  COMMERCIAL HDW. .05
SCREW, MACH. 4-40 X 1/2 IN. SLTD COMMERCIAL HDW. .05
SCREW, MACH, SLOT, 8-32 X 5/16 COMMERCIAL HDW. .05
SCREW, FLAT, HEX, 6-32 X 3/4 COMMERCIAL HDW. .25
SCREW, CROSS HD, RECESSED 8/32 COMMERCIAL HDW. .05
SCREW, MACH. OVAL HD 4-40 X 1-3/4 COMMERCIAL HDW. .05
SCREW, 4-40 X 1/4 FLAT HD COMMERCIAL HDW. .05
SCREW, MACH BD HD 8-32 X 1/2 COMMERCIAL HDW. .05
SCREW, MACH BHD 8-32 X 1-1/4 COMMERCIAL HDW. .05
SCREW, MACH, BD HD 10-32 X 5/8 COMMERCIAL HDW. .05
SCREW, MACH 4-40 X 5/8  COMMERCIAL HDW, .05
SCREW, MACH 12-24 X 1-1/4 COMMERCIAL HDW. .05
SCREW, MACH 12-24 X 1/2 COMMERCIAL HDW, .05
SCREW, MACH 10-32 X 1-1/8 COMMERCIAL HDW. .05
SCREW, MACH 10/24 X 5/8 COMMERCIAL HDW, .05
SCREW, MACH 1/4/28 X 3/4 R.H. COMMEECIAL HDW. .05
SCREW, MACH 10-24 X 1/2 COMMERCIAL HDW. .30
SCREW, MACH 4-40 X 2 COMMERCIAL HDW., .05
SCREW, MACH 1/4/28 X 1, F.H, COMMERCIAL HDW. .05
SCREW, MACH, 3-48 X 3/16 COMMERCIAL HDW. .05
SCREW, NYLON, BRISTOL (MR70) COMMERCIAL HDW. .05
SCREW, MACH 10-24 X 3/8 COMMERCIAL HDW. .30
SCREW, MACH 8-32 X 1 COMMFRCIAL HDU .15
SCREW, MACH 8-32 X 5/8  COMMERCIAL HDW .15
SCREW, MACH 8-32 X 7/1  COMMERCIAL lIDW .05
SCREW, MACKH 6-32 X 1/4 IN COMMERCIAL HLCW .10
SCREW, MACH, BUT HD 6-32 X 5/8 COMMERCIAI HDW. .15
SCREW, MACH 6-32 X 3/8 COMMERCIAL HDW. .15
SCREW, MACH 10/32 X 3/4 COMMERCIAL HDW. .05
SCREW, MACH 12/24 X 3/4 COMMERCIAL HDW. .05



SPARE PARTS PRICE LISTING
PART NUMBER

471-997
471-999
472-001
472-415
472~421
472-454
472-456
472-486
472-507
472-512
472-513
472-517
472-533
472-538
472-539
472-551
472~552
472-555
472-556
472-557
472-558
472-559
472-561
472-563
472-573
472-574
472-575
472-576
472-577
472-882
472-889
472-898
472-926
472-956
472-957
472-961
472-972
472-979
472-984
472-989
473-021

3-13-68 PAGE 31
DESCRIPTION PRICE
SCREW, MACH, PAN 8-32 X 3/8  COMMERCIAL HDW. .05
SCREW, MACH HEX 6-32 X 5/16  COMMERCIAL HDW. .05
SCREW, MACH. PAN, 4-40 X 1/4 COMMERCIAL HDW. .05
SCREW, MACH PAN.HD.PHL 10-24X3/8 COMMERCIAL HDW. .05
SCREW, MACH PHIL 10-24X1-1/4 COMMERCIAL HDW. .10
SCREW, MACH PAN 2-56 X 3/8 COMMERCIAL HDW. .05
SCREW, MACH PHIL 2-56 X 1/2  COMMERCIAL HDW. .05
SCREW, MACH 10-~24,3/4 COMMERCIAL HDW. .10
SCREW, MACH, BID HD 6-32 X 3/4 COMMERCIAL HDW. .05
SCREW, MACH TR 6-32 X 1/4 COMMERCIAL HDW. .70
SCREW, MACH TRUSS HD 4-40 X 3/16 COMMERCIAL HDW. .05
SCREW, MACH FIL HD 2-56 X 3/16 COMMERCIAL HDW. .05
SCREW, OVAL HD 6-32 X 1 COMMERCIAL HDW, .05
SCREW COMMERCIAL HDW. .15
SCREW, OVAL HD 6-32 X 1 COMMERCIAL HDW. .05
SCREW, SLOT HD 10-32 X 3/8 COMMERCIAL HDW. .05
SCREW, PAN HD 6-32 X 1/4 COMMERCIAL HDW. .05
" SCREW, MACH, TRUSS HD 4-40 X 1/4 COMMERCIAL HDW. .25
SCREW, MACH, TRUSS HD 6-32 X 1/4 COMMERCIAL HDW. .05
SCREW, MACH, TRUSS HD 4-40 X 3/16 COMMERCIAL HDW. .25
SCREW, MACH, TRUSS HD 4-40 X 1/4 COMMERCIAL HDW. .05
SCREW, MACH, RD HD 2-56 X 1/8 COMMERCIAL HDW. .05
SCREW, MACH, PAN HD 6-32 X 3/8 COMMERCIAL HDW. .15
SCREW, MACH, FLT HD 6-32 X 1-3/8 COMMERCIAL HDW. .10
SCREW, MACH, HEX HD 4-40 X 1/4 COMMERCIAL HDW. .05
SCREW, MACH, PAN HD 4-40 X 3/16 COMMERCIAL HDW. .05
SCREW, MACH, PAN HD 4~40 X 1/4  COMMERCIAL HDW. .05
SCREW, MACH, PAN HD 4-40X1 IN COMMERCIAL HDW. .05
SCREW, MACH, PAN HD 10-32X1/2 COMMERCIAL HDW. .05
SCREW, MACH, FLT HD 2-56 X 5/16 COMMERCIAL HDW. .05
SCREW, MACH, 12-24 X 3/8 COMMERCIAL HDW. .05
SCREW, MACH, PHILIPS 2/56 X 1-3/8 COMMERCIAL HDW. .05
SCREW, MACH, UV, HD 10-32 X 1 COMMERCIAL HDW. .05
SCREW, MACH, FL HD 4-40 X 1/4 COMMERCIAL HDW. .05
SCREW, MACB, TRUSS HD 4-40 X 1/8 COMMERCIAL HDW. .05
SCREW, MACH, PHIL HD 10-24 X 1-1/2 COMMERCIAL HDW..05
SCREW, MACH, BLK, OVAL HD 6-32 X 1/2COMMERCIAL RDW..0S
SCREW, MACK, PHL, 10-24 X 3/8 COMMERCTAL HDW. .05
SCREW, MACH, BD HD 10-24X1/4 COMMERCIAL HDW. .05
SCREW, MACH, BUT. HD. SOC. #6-32X1/2COMMERCIAL HDW..10
SCREW, MACH, BUT.SOC. 10-32X3/8 COMMERCIAL HDW, .05



o L1 uu raoh 32

e e s a m

PART NUMBER DESCRIPTION PRICE
473-034 SCREW, MACH, PAN.HD.PIIL 8-32X3/8 COMMERCIAL HDW. .05
473-035 SCREW, MACH, OVAL 12-24%3/4,AG500 COMMERCIAL HDW. .05
473-036 SCREW, MACH,OV.HD.PHIL 1£-32X9/16 COMMERCIAL HDW. .05
473-058 SCREW, MACH,SOC.ED 4-40X5/16  COMMERCIAL HDN. .80
473-096 SCREW, MACH,PAN HD.PRIL 10-~32X5/8 COMMERCIAL HDW. .10
473-097 SCREW, MACH, PAN HD. PHIL 10-32X1/2 COMMERCIAL HDW. .10
473-108 SCREW, MACH, PHIL. DR. 6-32X3/4 COMMERCIAL HDW. .20
473-117 SCREW, MACH, TRUSS HD 8-32X1/4 COMMERCIAL HDW. .05
474-020 SCREW, STUD WING HEAD COMMERCIAL HDW. .25
474-998 SCREW, WELD 6-32X1/4 COMMERCIAL HDW. .05
475-002 SCREW, MACH, PAN HD. 8-32X5/16 SHAKEPROOF .05
475-020 SCREW, MACH, SEMS PAN HD 6-32X7/8 COMMERCIAL HDW. .05
475-021 SCREW, MACH, PAN HD 8-32X1/4  COMMERCIAL HDW. .05
475-023 SCREW, MACH, PAN HD 8-32X1/2  COMMERCIAL HDW. .05
475-036 SCREW, MACH, PAN HD 6-32X3/4 IN. COMMERCIAL HDW. .05
475-066 SCREW, MACH, HEX 6-32X5/16 COMMERCIAL HDW. .05
475-072 SCREW, MACH, PHIL 8/32X1/4 COMMERCIAL HDW. .05
475-077 SCREW, MACRH, SEMS 8-32X1 COMMERCIAL HDW. .05
475-079 SCREW, MACH, PAN 6-32 X 5/16  COMMERCIAL HDW. .05
475~083 SCREW, MACH, SEMS 8-32X3/4 IN, COMMERCIAL HDW. .05
475-084 SCREW, MACH, SEMS 8-32X1/2 IN. COMMERCIAL HDW. S
475-085 SCREW, MACH, SEMS 6-32X5/16 PHIL COMMERCIAL HDW. .05
475-088 SCREW, MACH, PHIL 8-32X5/16 COMMERCTIAL HDW. .05
475-089 SCREW, MACH, SEMS 6-32X3/8 COMMERCIAL HDW. .05
475-091 SCREW, MACH, PAN 10-32X3/8 COMMERCTAL HDW. .05
475-092 SCREW, MACH, PHIL 4-40X1/4 COMMERCIAL HDW. .05
475-095 SCREW, MACH, SEM, PANXREC 6-32X7/8 COMMERCIAL HDW. .20
475-096 SCREW, MACH, SEMS, PAN 4-40X5/16 COMMERCIAL HDW. .05
475-098 SCREW, MACH, PAN HD 6-32 COMMERCIAL HDW. .05
475-102 SCREW, MACH, SEMS 8-32X1/2 COMMERCIAL HDW. .05
475-119 SCREW, MACH, SEM, PHIL 10-24X1/2 COMMERCIAL HDW. .25
476-003 SCREW, SELF TAP 4-40X1/4 COMMERCIAL HDW. .05
476-008 SCREW, SHEET METAL {8X1/4 COMMERCIAL HDW. .05
476-011 SCREW, SELF TAP 6X1/4 COMMERCIAL HDW. .05
476-012 SCREW, SELF TAP #6 1-1/2 COMMERCIAL HDW. .05
476-013 SCREW, SELF TAP #6 2 COMMERCIAL HDW. .05
476-021 SCREW, SELF TAP #6 5/16 COMMERCIAL HDW. .05
476-025 SCREW, SELF TAP 8 X 5/8 COMMERCIAL HDW. .05
476-027 SCREW, SELF TAP 6-32 X 1/4 COMMERCIAL HDW. .05
476-037 SCREW, SELF TAP #6 X 1 COMMERCIAL HDW. .05
476-039 SCREW, SELF TAP #6 3/8 COMMERCIAL HDW. .05
476-044 SCREW, SELF TAP 6-32 X 1/4 COMMERCIAL HDW. .05
476-04€ SCREW, SELF TAP 6-32 X 1 COMMERCIAL HDW. .05



SPARE PARTS PRICE LISTING 3-13-68 PAGE 33
PART NUMBER DESCRIPTION PRICE
476-058 SCREW, SELF TAP 6-32X3/8 COMMERCIAL HDW. .05
476-069 SCREW, SELF TAP 2-56X3/16 FLT. COMMERCIAL HDW. .05
476-081 SCREW, SELF TAP #6 X 1 COMMERCIAL HDW. .05
476-185 SCREW, SELF TAP #4 X 3/16 COMMERCIAL HDW. .05
476-199 SCREW, SELF TAP 6/32X1/2 IN. COMMERCIAL HDW. .05
476~200 SCREW, SELF TAP #6 X 3/16 COMMERCTIAL HDW. .05
476-201 SCREW, SELF TAP 6-32X3/8 COMMERCIAL HDW. .05
476-240 SCREW, SELF TAP {/8X3/8 COMMERCTAL HKHDW. .05
476-994 SCREW, SELF TAP #8X1/4 COMMERCIAL HDW. .05
476-998 SCREW, SELF TAP #6X1/4 COMMERCIAL HDW. .05
476-999 SCREW, SELF TAP #6 X 3/8 COMMERCTAL HDW. .05
477-013 SCREW, SET 6-32 X 1/2 COMMERCIAL HDW. .10
477-048 SCREW, SET 10-32 X 5/16 COMMERCIAL HDW. .10
477-058 SCREW, SET 4~40 X 5/16 COMMERCIAL HDW. .10
477-108 SCREW, SET 8-32 X 1/4 COMMERCTAL HDW. .05
477-117 SCREW, SET 5/16-24 X 1 COMMERCIAL HDW. .25
477-211 SCREW, SET, HEX HD, 4-40X3/16 COMMERCIAL HDW. .35
477~222 SCREW, SET, HEX, 2-56X1/4 COMMERCIAL HDW. .05
477-224 SCREW, HEADLESS #6-32X3/32 COMMERCTAL HDW. .10
477-233 SCREW, SET 3/8-24X1-1/8 COMMERCIAL HDW. .05
477-336 SCREW, SET 10-32X1/4 COMMERCIAL HDW. .05
477-357 SCREW, SET HEX 4~40X1/8 1IN COMMERCIAL HDW. .05
477-987 SCREW, SET NYLOCK 8-32X1/4 COMMERCTAL HDW. .15
478-005 SCREW, WOOD #6 1/2 IN COMMERCIAL HDW. .05
478-011 SCREW, WOOD #6 X 3/8 COMMERCIAL HDW, .05
478-026 SCREW, WOOD #8 X 1/2 IN COMMERCIAL HDW. .05
478-030 SCREW, WOOD #8 X 1/4 IN COMMERCIAL HDW. .05
478-035 SCREW, WOOD #6 X 1-1/2 COMMERCTAL HDW. .05
478-050 SCREW, WOOD #6 1-1 COMMERCIAL HDW. .05
480-004 BOLT, 10-32 X 1 COMMERCIAL HDW. .05
480-006 SCREW, 1/4/20 X 1 IN, CAP COMMERCIAL HDW. .15
480-081 BOLT, MACH. 10-32 NC2A X 1-1/4 LG COMMERCIAL HDW. .80
490-006 NUT, ANCHOR 3/8-16 COMMERCIAL HDW. .10
490-013 NUT, HEX 2-~56 COMMERCIAL HDW, .05
490-039 NUT, ANCHOR, TEENUT 1/4-20 COMMERCIAL HDW, .05
490-040 NUT, ANCHOR, TEENUT 6-32 COMMERCIAL HDW, .05
492-009 NUT, HEX 6-32 COMMERCIAL HDW. .05
492-010 NUT, HEX 8-32 COMMERCIAL HDW. .05
492-020 NUT, HEX, 3-48 NC-2B COMMERCIAL HDW. .05
492-040 NUT, HEX 5/8-18 COMMERCIAL HDW. .05
492-097 NUT, HEX 11/16-27 COMMERCIAL HDW. .10
492-101 NUT, HEX 15/32-32 COMMERCTAL HDW. .05
492-103 NUT, HEX, JAM 3/8-24 COMMERCTAL HDW. .05



SPARE PARTS PRICE LISTING

PART NUMBER

492-105
492-110
492-114
492-131
492-429
492-430
492-440
493-034
494-079
494-080
495-999
496-005
496-006
4956-013
497-003
497-007
497-013
497~-020
497-046
497~049
497-158
497-159
498--010
498-104
498-105
498-993
498-996
498-998
501-009
501-010
501~069
501-070
501-094
501-0%9
501-114
501-155
501-163
501-205
501-206
501-214
501-216
501-224

3-13-68
DESCRIPTION

NUT,
NUT
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,

b

HEX SM PATTERN 10-32
HEX 4-36

HEX, MACH 4-48
HEX 10-32

HEX 1/2-24

HEX 1/2-24

HEX 12-40
10-24, HEX
RIVET 6-32
SELF-LOCK 8-32
WELD 2-56

KEPS 6-32

KEPS 8-32

HEX KEPS 4-40
SPEEDNUT 4-40
SPEEDNUT, 62
SPRING {6

SPEEDNUT, FOR METAL SCREW

NUT,

SPEEDNUT 3-32

SPEEDNUT, 1/4-20
RING, LOCK

NUT,
NUT,
NUT,
NUT,
NUT,
NUT,
NUT,

WASHER,
WASHER,
WASHER,
WASHER,

SPEED 10-24

HEX, PALNUT 10-32
RD KNURLED 15/32-32
SQUARE 3/8-16

6/32

PERMANUT 4-40

HEAD MOUNT, 6-32
FLAT {6

FLAT

FLAT 5/32X3/8 OD

WASHER, FLAT 1/4

WASHER,
SHIM, ROUND
WASHER,
WASHER,
WASHER,
WASHER,
WASHER,
WASHER,,
WASHER,

FLAT

FLAT #2

FLAT, NO.
FLAT {8

#8 FLAT 032 TH
FLAT,
FLAT,
FLAT, 3/8

FLAT 7/32 ID 1/2 0D

.1891IDX.3120DX.010

10 ,062THK

PAGE 34

COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCTIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCIAL
COMMERCTAL
COMMERCIAL
COMMERCIAL

HDW.
HDW.

HDW.

HDW.

HDW.

HDW.

HDW.
HDW.
HDW.
HDW,
HDW.
HDW.

THK COMMERCIAL

COMMERCTAL
COMMERCIAL
COMMERCIAL
COMMERCTAL

HDW.
HDW.
HDW.
HDW.
.189 ID X .002THK COMMERCIAL HDW.
.710 ID .870 OD 025 THK COMMERCIAL HIW..15
COMMERCIAL HDW.

HDW .

PRICE

.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.05
.15
.05
.05
.15
.05
.05
.05
.05
.05
.05
.05
.05
.05
.10
.05
.05
.05
.05
.05
.05
.05

.05



SPARE PARTS PRICE LISTING

PART NUMBER

501-225
501-550
501-606
501-607
501~614
501-617
502-014
502-024
502-025
502-026
502-044
502-048
502-128
502-129
502-347
502-353
502-549
502-996
503-008
503-018
503-025
503-028
503-029
503-041
503-087
503-293
503-296
503-298
503-309
503-310
503-311
503-314
503-990
506-007
506~033
506-037
506-038
506-993
506-994
506-999
510-009
530-102

3-13-68 PAGE 35

DESCRIPTION PRICE
WASHER, FLAT #0 COMMERCIAL HDW. .05
WASHER, FLAT .218 OD .093 ID COMMERCIAL HDW. .05
WASHER, FLAT .265 ID COMMERCIAL HDW. .05
WASHER, NON-METALIC .265 ID COMMERCIAL HDW. .05
WASHER, FLAT, .212 ID (AG100) COMMERCIAL HDW. .05
WASHER, FLAT, #8X3/64THK COMMERCIAL HDW. .05
WASHER, LOCK EXT #6 COMMERCIAL HDW. .05
WASHER, FLAT INT #4 COMMERCTAL HDW. .05
WASHER, LOCK INT #6 COMMERCIAL HDW, .05
WASHER, LOCK INT #8 COMMERCIAL HDW. .05
WASHER, LOCK EXT #3 COMMERCIAL HDW. .05
WASHER, LOCK INT 1/2 ID COMMERCIAL HDW. .05
WASHER, LOCK, INT 1/2 IN COMMERCIAL HDW, .05
WASHER, LOCK, INT .328 ID COMMERCIAL HDW. .05
WASHER, LOCK, INT .480 ID COMMERCIAL HDW. .05
WASHER, EXT. #10 (PR1O) COMMERCIAL HDW. .05
WASHER, LOCK, INT #2 SCREW COMMERCTAL HDW. .05
WASHER, LOCK, EXT #10 COMMERCIAL HDW. .05
WASHER, NON~METALLIC 3/16 ID COMMERCIAL HDW. .05
WASHER, INSULATOR DUAL .136 ID HOLES COMMERCIAL HDW..05
DISC, FELT, BROWN .375 ID COMMERCIAL HDW. .05
WASHER, PHENOLIC FLAT 3/8 COMMERCIAL HDW. .05
WASHER, FIBER 3/8 ID COMMERCIAL HDW. .05
WASHER, FELT 1/4 ID 1/2 OD COMMERCTIAL HDW. .05
WASHER, NYLON #12 COMMERCTIAL HDW. .05
WASHER, NYLON, 1/4 ID COMMERCTAL HDW. .05
WASHER, FLAT 1/2 ID COMMERCTAL HDW. .05
WASHER, FLAT 33/64 1D COMMERCIAL HDW. .05
WASHER, NYLON, NO. 12 COMMERCIAL HDW. .05
WASHER, FIBER #6 COMMERCIAL HDW. .05
WASHER, TEFLON .032 THK COMMERCIAL KDW. .15
WASHER, THRUST 11/16 OD X 3/8 ID COMMERCIAL HDW. .05
WASHER, FIBER 3/8 X 1 X 1/32 THK COMMERCIAL HDW. .05
WASHER, COUNTERSUNK .281 ID X 1.0 OD COMMERCIAL HDW..05
WASHER, COUNTERSUNK #6 SCREW COMMERCIAL HDW. .05
WASHER, FINISH #8 SCREW COMMERCIAL HDW. .05
WASHER, FINISH #6 SCREW COMMERCTAL HDW. .05
WASHER, FINISH #8 - #10 COMMERCIAL HDW. .05
WASHER, FINISH #10 COMMERCIAL HDW. .05
WASHER, SPRING 5/32 X 5/16 X 3/6 COMMERCIAL HDW. .05
CHAIN, LADDER SPROC. (AE100) COMMERCIAL HDW. .70
GUIDE, PWB BOARD AG440 COMMERCTAL HDW. .70



PART NUMBER

540-059
540-069
540-076
540-077
540-163
541-012
541-013
541-051
541-138
541-974
541-975
541-983
541-985
560-090
560-170
560-197
560-998
561-017
562-026
562-027
562-028
580-025
580-034
580~035
580-045
581-001
581-066
582-001
582-016
582-~027
582-039
582-046
582-061
582-998
582-999
591-001
591-003
591-016
591-123
591~127
600-091
1030-03
6878-01

e e

DESCRIPTION

INDUCTOR, 4.7 MH 10%
INDUCTOR, 3.9 MH 10%
INDUCTOR, VAR. 3-10MH
INDUCTOR, FIX. .33UH 2%
INDUCTOR, VAR, 39MH
CHOKE, FIX 6.5H 300MA
CHOKE, FIX 6.0H 160MA
CHOKE, 1MH 10%

COIL, CHOKE IMH
INDUCTOR, FIX IMH 2.5%
INDUCTOR, FIX 10Mi 2.5%
CHOKE, FIX 3.9MH 5%
CHOKE, FIX 2.2MH 5%

XFMR, BIAS 0SC (AG-350/300)

XFMR, INTERSTAGE
XFMR, OUTPUT
XFMR, POWER
XFMR, PWR

XFMR, AUDIO
XFMR, AUDIO
XFMR, AUDIO

DIODE, BRADLEY, SUPPRESSOR S5MA
TRANSISTOR SCR 7.4AMP, 200V
RECTIFIER, SILICON, 10A 100V
RECT, SILICON, 1.5 AMP, 400V

DIODE, SEL 1.2A 26VAC
DIODE, S7V2P

RECTIFIER, SELEN. (300)
RECTIFIER, SELEN. (350)
RECTIFIER, SELEN.
RECTIFIER, SILICON
RESTIFIER, SELEN.
RECTIFIER IN607 (PR-10)
RECTIFIER, SELEN.
RECTIFIER, SELEN,

FAN, BLADE 5" DIA HUB
FAN, BLADE 8 3/4 DIA
FAN, BLOWER 10W
BLOWER, 74CFM

FAN, BLADE

TUBING, .191 NO. 10 PE

USE 403013112
TAPE, TEST, DUPLICATOR 1/2 IN

A LA A —_~

NYTRONICS
NYTRONICS
WELLS ELECT.
NYTRONICS
STANWYCK
UTC

TRIAD
MILLER
MILLER
NYTRONICS
NYTRONICS
ESSEX
NYTRONICS
NORTRONICS
UTC

TRIAD
TRIAD
THORDARSON
STANCOR
STANCOR
TRIAD
BRADLEY
G.E.

RCA

G.E.

G.E.

IRC

G.E.

G.E.
FEDERAL
SARKES
SARKES
G.E., G.I.
RADIO RECEPTOR
RADIO RECEPTOR
TORRINGTON
G.E.

BOHN

ITT
TORRINGTON

PRICE

— w
‘Lo |t el

NwoWwoowEESRRHENMNNH

[ 8]

=~

.10
.10
.20
.75
.90
.00
.00
.80
.10
.20
.20
.80
.70
.00
.10
.90
.00
.10
.60
.40
.00
.45
.60
.70
.95
.80
.70
.00
.80
.10
.50
.00
.40
.30
.00
.70
.40
.00
.00
.70
.30
160.

41.

00
00



SPARE PARTS PRICE LISTING
PART NUMBER

13967-01
16238-1
17952-01
164804-030
05-0037-01
10-0157-10
1-31311-01
1-31311-05
1-31312-01
1-31312-05
1-31313-01
1-31313-05
1-31315-01
1-31316-01
1-31316-05
1~-31321-01
1-31321-04
1-31321-05
1-31323-01
1-31323-05
1-31325-01
1-31326-01
1-31326-05
1-31331-01
1-31334-01
1-31335-01
1-31336-01
1-31341-01
1-31346-01
1-31351-01
1-96440-01
1-96440-03
*1-96440-04

11-0178-01
1815108-01
1815108-02
1815109-01
1815110-01
1815110-02
1815111-01
1815112-01

3-

13-68 PAGE 37

DESCRIPTION

SPRING, REEL HUB
GLASS, VU METER 600/601

PIN KIT, TURNTABLE

400/350/300

BEARING, SLEEVE 601-602
SWITCH, DECK ASSY 600-601

KNOB,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,
TAPE,

CONTROL 602

ALIGN, 15 1IPS

ALIGN, 1/2 IN, 15 IPS, NAB
ALIGN, 15 IPS AME
ALIGN, 15 IPS AME
ALIGN, 15 IPS CCIR
ALIGN, 1/2 INCH CCIR
LEVEL SET 15 IPS
FLUTTER, 15 IPS 3KC
FLUTTER TEST 1/2 15
ALIGN, 7.5 1IPS

ALIGN, 7.5 NAB

ALIGN, 7.5 NAB 1/2 IN
ALIGN, 7.5 IPS CCIR
ALIGN, 1/2 INCH

LEVEL SET 7 1/2 IPS
FLUTTER, 7 1/2 IPS 3KC
FLUTTER TEST 1/2 7.5
ALIGN, 3.75 IPS

ALIGN, 3.75 IPS 200 USE C
LEVEL, 3-3/4 IPS
FLUTTER, 3 3/4 IPS 3KC
ALIGN. 1-7/8 CL10
TEST, 1-7/8 IPS FLUTTR
ALIGN. 15/16 CL10

PREAMP, MIC, 40DB
PREAMP, MIC FOR SA-10
PREAMP, MIC, 60DB

OVERLAY, MX10

HEAD
HEAD
HEAD
HEAD
READ
HEAD
HEAD

STACK,FT PLAY AG-500
STACK, FT RECORD AG-500
STACK, FT ERASE AG-500
STACK, HT/TWO TRACK PLAY AG-500

STACK, KT/TWO TRACK RECORD AG-500
STACK, HT/TWO TRACK ERASE AG-500
STACK, 1/4 TRACK (1&3) PLAY AG-500

PRICE

5.10
1.80
3.00
3.30
4.80
.50
21.95
35.00
21.95
35.00
21.95
35.00
17.50
22.00
55.00
21.95
21.95
35.00
22.00
35.00
17.50
21.95
38.00
21.95
21.95
33.00
21.95
21.95
21.95
23.00
45,00
48.00
60.00

11.00
45.00
45.00
45.00
45,00
45,00
45.00
45.00



JLIONL ARG FRAUVE LEOLLING

PART NUMBER

1815112-02
1815112-03
2-96110-03
2-96110-05
2-96111-03
2-96111-05
2-96112-03
2-96113-05
2-96114-03
2-96120-01
2-96121-01
2-96122-01
2-96170-01
2-96170-02
2-96170-03
2-96170-10
2-96170-04
2-96170-05
2-96170-06
2-96192-01
2-96192-02
2-96192-03
2-96640-02
22-0159-01
23-0160-00
25-0127-01
25-0130-01
25-0131-01
26-0063-~01
26-0175-01
26-0181-01
26-0190-01
26-0198-~01
27-0193-00
29-0365-01
29-0369-01
33-0141-01
4010066-01
4010825-02
4010826-10
4010828-10
4010829-10

3—=13-08
DESCRIPTION

PAGE 38

HEAD STACK, 1/4 TRACK (1&3) RECORD AG-500

HEAD STACK, 1/4 TRACK (1&3) ERASE  AG-500
EQUALIZER, P/B 3,75 7-1/2 TRK PR10
EQUALIZER, P.B. 3-3/4 - 7-1/2 FT PR10
EQUALIZER, P.B. 7-1/2 - 15 NAB 1/2 TRXK PR1O
EQUALIZER, P.B. 7-1/2 - 15 NAB FT  PR10O
EQUALIZER, P.B, 7-1/2 NAB - 15 AME HT  PR1O
EQUALIZER, P.B. FT. VAR PR10
EQUALIZER, P.B. 3-3/4 - 7-1/2 NAB PRI1O
EQUALIZER, REC 3-3/4 - 7-1/2 NAB PR10
EQUALIZER, REC 7-1/2 - 15 NAB PR10
EQUALIZER, REC 7-1/2 NAB - 15 AME  PRIQ
HEAD STACK, BT/TWO TRACK PLAY PR10
HEAD STACK, HT/TWO TRACK RECORD PR10
HEAD STACK, HT/TWO TRACK ERASE PR10
HEAD STACK, 1/4 TRACK (1&3) RECORD GS-80
HEAD STACK, P/B 354
HEAD STACK, 2 TK, 4 POS, REC, 354
HEAD STACK, ERASE, 2 TR 354
HEAD STACK, FT PLAY PR10
HEAD STACK, FT RECORD PR10
HEAD STACK, FT ERASE PR10
HEAD STACK, P/B 1/4 TR AG350
ARM, BRAKE STOP AG500
SOLENOID ARM AG350
FLYWHEEL, CAPSTAN 7-1/2-15 PR10
WHEEL, CLUTCH PR10O
WHEEL, CLUTCH PR10
BRACKET, INPUT TRANS 601
BRACKET, INPUT XFMR 351
CAPSTAN SOLENOID, BRACKET AG350
BRACKET, HINGE, DRIVE ASSY AG300
BRACKET, MTG, SAFETY SWITCH PR10
SPRING, BALANCE DRIVE MOTOR 3200
COVER, TOP PR10
PANEL, FRONT FACING PR10
PLATE, BASE TERMINAL STRIP 300

PREAMP. MICROPH. TRANS. AGS500,600,440/AA80/AK1C
0IL, 202 MAINTENANCE (0C-11)
O1L, ALEMITE (AO-1)

OIL, LUBRICATING (SAE-20)
GREASE, MOBIL BRB-2

GENERAL
GENERAL
GENERAL
GENERAL

PRICE

45.00
45.00
12.00
12.00
10.00
11.00
16.00
13.00
19.00
10.00
10.00
12.00
74.00
74.00
68.00
75.00
101.00
100.00
74 .00
63.00
63.00
53.00
100.00
1.50
1.90
.20
1.00
.95
1.20
7.30
1.50
6.70
.25
.10
5.00
9.10

4.10
55.00

.95
.50
.35
.55



SPARE PARTS PRICE LISTING 3-13-68 PAGE 339

PART NUMBER DESCRIPTION PRICE
4010865-01 RACK, ADAPTER 602-2 33.00
4012101-01 ASSY, GAIN CONTROL, AUTO E-65 70.00
4012991-01 KIT, SPEED CHANGE 3-3/4 - 7-1/2 IPS S50HZ GS80/B  50.00
4012991-02 KIT, SPEED CHANGE 1-7/8 - 3-3/4 IPS 50HZ GS80/B  65.00
4012991-03 KIT, SPEED CHANGE 15/16 - 1-7/8 50HZ GS80/B  60.00
4012991-04 KIT, SPEED CHANGE 3-3/4 - 7-1/2 60HZ GSB80/B  50.00
4012991-05 KIT, SPEED CHANGE 1-7/8 - 3-3/4 60 HZ GS80/B  65.00
4012991-06 KIT, SPEED CHANGE 15/16 - 1-7/8 60HZ GS80/B  60.00
4012991-07 KIT, SPEED CHANGE 15/16, 1~"/8, 3-3/4, 5-5/8,

7-1/2, 50HZ/A0HZ GS80/R 239.50
4012991-08 KIT, SPEED CHANGE 5-5/8 - 7-1/2 508z GS80/B 80.00
4012991-09 KIT, SPEED CHANGE 5-5/8 - 7-1/2  60HZ GS80/B 80.00
4020007-01 CONTROL BOX ASSY AG300 215.00
4020076-01 CONTROL BOX ASSY AL500/AG500 242 .55
4020076-02 CONTROL BOX ASSY AL500/AGS00 275.75
4020083-01 CONTROL BOX ASSY AG440 32%.00
4020083-02 CONTROL BOX ASSY AG440 326,80
4020150-01 MODULE, REP. ASSY AG440 240.00
4020152-01 EXTENDER, REC MODULE AG440 15.00
4020153-01 EXTENDER, BIAS AMP AG440 15.00
4020154-01 EXTENDER, PWR. SUP. AG440 15.00
4020177~03 EXTENDER CARD, PREAMP. THEATER/COMM SOUND 30.00
4020182-02 MODULE, DUMMY AABO 20.00
4020191-01 HEAD ASSY, FULL TRACK AG600 115.00
4020192-01 HEAD ASSY, TWO TRACK (1/2 TRACK STEREQ) AG600 138.00
4020192-02 HEAD ASSY, HALF TRACK AG600 115.00
4020194-01 HEAD ASSY, 1/4 TRACK (1&3) AG600 138.00
4020200-01 CONTROL BOX ASSY PR10 256,50
4020201-01 CONTROL PANEL ASSY 352 38,75
4020222-10 EQUALIZER, REPR, 7.5-15 PD10 13.00
4020223-02 ADAPTER, LO Z HD, 300/350 37.00
4020223-03 ADAPTER ASSY, LO Z HD AG305 48.00
4020226-10 HEAD ASSY E65 131.25
4020228-01 HEAD STACK, 1/4 TRACK (1&3) PLAY CL10/PR10-4 53.00
4020228-02 HEAD STACK, 1/4 TRACK (1&3) RECORD CL10/PR10-4 53.00
4020228-03 BEAD STACK, 1/4 TRACK (1&3) ERASE CL10/PR10-4 53.00
4020229-01 EQUALIZER, REPRODUCE CL10 11.00
4020230-01 EQUALIZER, RECORD CL10 9.00
4020234-01 AMPLIFIER, ASSY, CUTPUT MR70 150.00
4020235-03 AMP. ASSY BIAS MR70 110.00

4020236-01 HEAD ASSY, FULL TRACK, 1/4" FIXED AZIMUTH MR70 610.00



SPARE -PARTS PRICE LISTING
PART NUMBER

4020236~02
4020236-03
4020236-04
4020236-06
4020236-07
4020236-08
4020236-09
4020237-01
4020242-~01
4020242-02
4020243-01
4020246-01
4020246-02
4020246~03
4020248-10
402025201
4020252-02
4020252-03
4020252-04
4020252-05
4020252-06
4020261-01
4020261-02
4020261-03
4020261-04
4020262-01
4020262-02
4020263~01
4020264-01
4020269-01
4020269-02
4020269-03
4020270-01
4020272-01
4020272-02
4020272-03
4020272-04
4020272-05
4020272-06
4020273-01
4020273-02
4020273-03

4020273-04

3-13-68
DESCRIPTION

PAGE 40

HEAD ASSY, FULL TRACK, 1/4'", ADJ. AZIMUTRH MR70

HEAD ASSY,1/2TRACK STEREO,1/4') FIX.AZIMUTH MR70
HEAD ASSY,1/2TRACK STEREO,1/4' ADJ.AZIMUTH MR70
HEAD ASSY, 3 TRACK, 1/2", FIXED AZIMUTH
HEAD ASSY, 3 TRACK, 1/2'", ADJ. AZIMUTH
HEAD ASSY, 4 TRACK, 1/2", FIXED AZIMUTH
HEAD ASSY, 4 TRACK, 1/2", ADJ. AZIMUTH

0SC ASSY, B
HEAD ASSY,
HEAD ASSY,
HEAD ASSY,
EQUALIZER,
EQUALIZER,
EQUALIZER,
HEAD STACK
EQUALIZER A

EQUALIZER ASSY, 7.5 IPS
EQUALIZER ASSY, 3-3/4

EQUALIZER A
EQUALIZER A
EQUALIZER A
HEAD ASSY,
HEAD ASSY,
HEAD ASSY,
HEAD ASSY,
HEAD ASSY,
HEAD ASSY,
HEAD ASSY,
HEAD ASSY,
EQ. ASSY 7.
EQ. ASSY 3.
EQ. ASSY 7.
PWB ASSY RE
. ASSY, F
. ASSY, 2
. ASSY, 2
. ASSY, F
. ASSY, 2
. ASSY, 2
. ASSY, 3
ASSY, 4
. ASSY, 3
ASSY, 4

SEEESESEEEE

TAS MR70
FULL TRACK 602
HALF TRACK 602
1/2 TRACK STEREOQ 602
7.5 IPS, GS-80
3-3/4 1PS GS-80
1-7/8 IPS GS-80
1/4 TRACK (1&3) ERASE GS80/B
SSY, 15 IPS NAB
NAB
ssy, 15 CCIR
Ssy, 7.5 CCIR
8sy, 30, 17.5 Us
HALF TRACK AG300/350
FULL TRACK AG300/350
HALF TRACK PLAY ONLY AG305/355
FULL TRACK PLAY ONLY AG305/355
1/2 TRACK STEREOQ AG300/355
1/2 TRACK STEREO PLAY AG305/355
3 TRACK 1/2" AG300
4 TRACK 1/2" AG300
5-15NAB, REC. AG440
75-7.5 RAR AG440
5-15 CCIR AGA440
P EQUAL AGA440
/TR 1/4IN AG440
TRK 1/4IN AG440
CH, 2&4 TRK AG440
/TR 1/4 IN AG445
TRX 1/4 IN AG445
CH, 2&4 TRACK AG445
TRX, 1/2 IN AG440
TRK 1/2 IN AG440
TRACK AG445
TRACK AG44S

MR70
MR70
MR70
MR70

PRICE

53¢.00
745.00
695.00
845.00
795.00
945.00
895.00
130.00
39.75
99.75
120.75
44.00
44.00
45.00
75.00
25.00
25.00
25,00
25.00
25.00
25.00
245.00
245.00
155.00
155.00
325.00
175.00
500.00
615.00
25.00
25.00
25.00
25.00
245,00
325.00
560.00
155.00
175.00
225.00
500.00
615.00

250.00
295.00



SPARE PARTS PRICE LISTING
PART NUMBER

4020274-01
4020274-02
4020288-01
4020285%-01
4030024-10
4030025-10
4030028-10
4030025-~20
4030032-10
4030033-10
4030034-10
4030034-20
4030034-30
4030074-20
4030075-20
4030076-10
4030076-20
4030076-30
4030076-40
4030077-20
4030083-01
4030084-01
4030085-01
4030087-01
4030100-01
4030100-02
4030100-03
4030100-04
4030100-06
4030100-11
4030104-20
4030104-30
4030105-10
4030105-40
4030105-50
4030105-60
4030111-10
4030111-20
4030111-30
4030111-60
4030111-70

4030111-80

3-13-68
DESCRIPTION

SUPPLY, PWR, ASSY
SUPPLY, PWR, ASSY

41

AG440
AG445

CARD ASSY, EXTENDER, PRE AMPLIFIER AM10
CARD ASSY, EXTENDER, LINE AMPLIFIER AM10

CAPSTAN IDLER

ARM ASSY

ARM ASSY

ARM ASSY

ARM ASSY, BELT IDLER
IDLER ASSY

PLUG, DUMMY

PLUG, DUMMY

PLUG, DUMMY, ASSY

CUP & ROTOR ASSY

ASSY, COIL & POLE PIECE
SPEED CHANGE ASSY 60 CPS S
SPEED CHANGE ASSY 60 CPS F
SPEED CHANGE ASSY 50 CPS S
SPEED CHANGE ASSY 50 CPS F
CLUTCH, ASSY,

ARM ASSY, REWIND

ARM ASSY, TAKE UP

ARM ASSY, CAP. BELT ID
MOTOR ASSY, DRIVE

BUTTON, PUSH, STOP

BUTTON, PUSH, PLAY

BUTTON, PUSH, REWIND
BUTTON, PUSH, FORWARD
BUTTON, PUSH, PLAIN
BUTTON, PUSH, RECORD

COVER ASSY, KEAD

HEAD COVER ASSY

HEAD BASE

HD BASE ASSY 3 POS.

HD BASE ASSY 4 POS.

HD BASE ASSY 2 POS.

ARM ASSY, TU TENSION 1/2 IN
ARM ASSY, TAKE-UP, 1 1IN.
ARM ASSY, TU TENSION 1 1IN,

ARM ASSY, TU TENSION 1/4 IN.

ARM ASSY, TU TENSION 1/2 1IN
ARM ASSY, TU TENSION 1/4 IN

AG600

602/AG600

602

E65/602

602
602
601
602

AG530/600

AG500

PR10/AG500

AG500
AG500
AGS500
AG500
PR10/AG500
AG600
AG600
AG600
AG600
AG500
AG500
AG500
AG500
PR10/AG500
PR10/AG500

AG500

PR10

AG500
AG500
AG500

300 SERIES
300 SERIES
300 SERIES
3200

3300
300/351

PRICE

225.
225,
.00
.00
.30
.60
.00
.00
.50
.90
.00
.00
.90
.00
.00
.00
.00
.00
.00
130.
.95
.00
-35
.45

44

50

34

00
00

00

.90
.95
.95
.00
.10
45,
45.
75.
75.
75.
75.
34,
.00
39.

00
00
00
00
00
00
00

00

.00
50.

00

.00



SPARE -PARTS PRICE LISTING 3-13-68 PAGE 42

PART NUMBER DESCRIPTION PRICE
4030112-10 SOLENOID ASSY, CAPSTAN 350/AG350 15.00
4030113-50Q SEE 4020248 160.00
4030113-70 SEE 4020248 160.00
4030114-70 BRAKE ASSY T/V AG300/350 49.00
4030114~-80 BRAKE ASSY SUP AG300/350 49,00
4030115-60 SEE 4030247
4030115-80 SEE 4030247
4030116-10 CAPSTAN IDLER ASSY 1/4 1IN 300/350/3200 31.00
4030116-30 CAPSTAN IDLER ASSY 1/2 IN 300/3300 31.00
4030116-40 CAPSTAN IDLER ASSY 1 IN 300 31.00
4030116-50 CAPSTAN IDLER ASSY 1/4 IN 300/350/3200 31.00
4030116-60 CAPSTAN IDLER ASSY 1/4 1IN 300/350/3200 31.00
4030116-70 CAPSTAN IDLER ASSY 1/4 1IN 300/350/3200 31.00
4030116-80 CAPSTAN IDLER ASSY 1/4 IN 300/350/3200 31.00
4030126-10 SUBPLATE, TRANSPORT . 300 170.00
4030127-10 CAPSTAN ASSY, 1/4 & 1/2 IN, 30~60 IPS 3200 130.00
4030127-20 CAPSTAN ASSY, 1 IN. 15-30-60 1IPS 300 150.00
4030127-30 CAPSTAN ASSY, 1/4 IN. 7-1/2 -~ 15 IPS 300 130.00
4030127-40 CAPSTAN ASSY, 1/4 IN. 3-3/4 - 7 1/2 IPS 300 130.00
4030127-60 CAPSTAN ASSY, 1/2 IN. 3-3/4 - 7-1/2 - 15 IPS 300 140.00
4030127-70 CAPSTAN ASSY, 4 TO 1 BUSHING 300 140.00
4030127-80 CAPSTAN ASSY, 1/2 IN. 6-12-30-60 IPS 300 140.00
4030129~10 SHAFT ASSY, CAPSTAN 30-60 TIPS 300/MR70 31.00
4030129-20 SHAFT ASSY, CAPSTAN 15-30 IPS 300/MR70 55.00
4030129-30 SHAFT, CAPSTAN 7-1/2 -~ 15 IPS 300/MR70 43.00
4030130-03 MOTOR ASSY, WITH HINGE 7-~1/2 - 15 IPS 50HZ

300/AG300/3200 220.00
4030130-04 MOTOR ASSY, WITH HINGE 15-30 IPS 50HZ

300/AG300/3200 220.00
4030130-05 MOTOR ASSY, 900/1800, 1-IN 3-3/4 ~ 7-1/2 IPS 60HZ

300/AG300/3200 200.00
4030130-07 MOTOR, ASSY, 7.5-15-30 IPS 60HZ 300/AG300/3200 210.00
4030130-08 MOTOR ASSY, 7.5-15-30 IPS 60BZ 300/AG300/3200 200.00
4030130-11 MOTOR ASSY, WITH HINGE 15-30-60 IPS SOHZ

300/AG300/3200 220.00
4030130-12 MOTOR ASSY, S50 CY, 7-1/2 - 30 IPS 50 HZ

300/AG300/3200 220.00
4030131-02 MOTOR, ASSY, DR. 15-30 IPS 6082 300/3200 170.00
4030131-05 MOTOR ASSY, 3-3/4 - 7-1/2 IPS 60HZ 300/AG300/3200 150.00
4030131-06 MOTOR ASSY, 3-3/4 - 7-1/2 60HZ 300/AG300/3200 170.00
4030131~07 MOTOR ASSY, 15-30-60 IPS 60HZ 300/AG300/3200 150.00

4030131-08 MOTOR ASSY, 7-1/2-15-30 IPS 60HZ 300/AG300/3200 150.00



SPARE PARTS PRICE LISTING 3-13-68 PAGE 43
PART NUMBER DESCRIPTION PRICE
4030131-09 MOTOR ASSY, 15/30 IPS 60HZ 300/AG300/3200 170.00
4030131-11 MOTOR ASSY, 15-30-60 IPS SOHZ 300/AG300/3200 160.00
4030131-12 MOTOR ASSY, 7-1/2-15-30 IPS SOHZ 300/AG300/3200 190.00
4030131-13 MOTOR ASSY, 15-30-60 IPS 50HZ AG300 47,55
4030131-14 MOTOR ASSY, 7-1/2 - 15 - 30 IPS 60HZ AG300 165,00
4030131-15 MOTOR ASSY, 15-30 IPS 60HZ AG300 165,00
4030131-16 MOTOR ASSY, 7-1/2 -15-30 IPS 50HZ 300 160.00
4030131-17 MOTOR ASSY, 15-30-60 IPS 50CY SLV AG300 160 .00
4030132-10 SUPPORT ASSY DRIVE SOLENOID 300 80.00
4030132-30 SUPPORT ASSY, SOLENOID 50HZ 1200 83.00
4030132-40 SUPPORT ASSY, DR. MOTOR 60KZ 3300 70.00
4030132-50 SUPPORT, ASSY, DRIVE SOLENOID AG300 80.00
4030135-10 GUIDE, ROTARY TAPE 1 INCH 300/3300 55.00
4030135-20 GUIDE, ROTARY TAPE 1/2 INCH 300/3300 65.00
4030137-10 MOTOR ASSY, TAKE UP 1 IN. 300 260.00
4030137-20 MOTOR ASSY, SUPPLY 1 IN. 300 260.00
4030139-10 SW ASSY 300 65.00
4030139-20 SW ASSY 3200 70.00
4030139~30 SW ASSY AG300 60.00
4030141-10 IDLER ASSY, CAPSTAN PR10/AG500 5.50
4030145-10 KNOB, EDITING GENERAL 4.90
4030147-10 FLYWHEEL ASSY 3200 28.00
4030149-10 IDLER, REEL ASSY 3300 70.00
4030150-10 CAPSTAN ASSY 3200 120.00
4030150-20 CAPSTAN ASSY 50MZ 3200 85.00
4030154-01 CASE, TRANSPORT AG350 75.00
4030155-01 OUTPUT TANK ASSY 3200 39,00
4030156-10 KIT, MOUNTING HARDWARE 350 5.00
4030156-20 KIT, MOUNTING HARDWARE 350 5.00
4030157-10 FAN ASSY, VENTILATING 300 24.00
4030169-02 BASE PLATE, HEAD ASSY AG300 283 55
4030169-03 BASE PLATE, HEAD ASSY AG300 283 55
4030170~30 BRAKE, ASSY, TAKE-UP PR-10/AG500  33.00
4030170-40 BRAKE, ASSY, SUPPLY PR-10/AG500  33.00
4030176-20 ARM ASSY, PLAY CONTROL 601/602 4.20
4030176-30 ARM ASSY, PLAY CONTROL AG600 3.70
4030177-20 ARM ASSY, REW AND FF 601/602 4,70
4030177-30 ARM ASSY, REW AND FF AG600 7.05
4030180-01 SPEED SHIFT ASSY AG600 119,15
4030182-10 CAPSTAN BELT IDLER ASSY PR10/AG300 4.50
4030183-10 BELT, SEPARATOR ASSY PR10/AG500 19.00
4030184-10 PULLEY, BELT SEP PR10/AG500 8.50
4030185-10 CAPSTAN ASSY 3-3/4 - 7-1/2 IPS PR10 120.00
4030185-20 CAPSTAN ASSY 7-1/2 ~ 15 IPS PR10 120.00



SPARE PARTS PRICE LISTING
PART NUMBER

4030185-30
4030186-10
4030186-20
4030191-10
4030193-10
4030193-20
4030195-10
4030196-10
4030197-10
4030197-20
4030197-30
4030197-40
4030199-10
4030199-20
4030199-30
4030199-40
4030199-50
4030199-60
4030199-70
4030200-10
4030201-10
4030202-10
4030202-20
4030203-10
4030203-20
4030203-30
4030203-40
4030203-50
4030204-10
4030205-10
4030207~-10
4030208-02
4030209-01
4030210-30
4030212-01
4030216~10
4030216-20
4030216-30
4030220-01
4030222-01
4030223-01
4030224-02
4030226-10

3-13-68 PAGE 44
DESCRIPTION

CAPSTAN ASSY, 15/16 - 1-7/8 1IPS CL10
CAPSTAN HOUSING ASSY AG500
CAPSTAN HOUSING ASSY AG500
IDLER, CAPSTAN 7.5-15 IPS PR10/AGS500
SPEED SHIFT ASSY, 60 CY E65
SPEED SHIFT ASSY, 50 CY E65
SUB-PLATE ASSY 602/E65
FLYWHEEL ASSY, DAMPED MR70

MOTOR ASSY, DRIVE 7-1/2 - 15 IPS 60HZ MR70

MOTOR ASSY, DRIVE 15-30 IPS 60RZ MR70
MOTOR ASSY, DRIVE 7-1/2 - 15 IPS 5 MR70
MOTOR ASSY, DRIVE 15-30 IPS 50HZ MR70

CAPSTAN ASSY 1/4-1/2 IN MR70
CAPSTAN ASSY 1 INCH MR70
CAPSTAN ASSY 1/4 - 1/2, 30-60 IPS MR70
CAPSTAN ASSY, 1 INCH, 30-60 IPS MR70
CAPSTAN ASSY, 3-3/4 - 7-1/2 1PS MR70

CAPSTAN ASSY, 1 IN, 3,75-7.5 IPS MR70

CAPSTAN ASSY, 1/4 - 1/2 IN. 3.75-7.5-15IPS MR70

USE 4040731-10

BRAKE ASSY, REEL IDLER MR70
SOLENOID ASSY, MR70
SOLENOID ASSY MR70
IDLER ASSY, CAPSTAN 1/4 IN  MR70/AG350/AG300
IDLER ASSY, CAPSTAN 1/2 IN  MR70/AG350/AG300
IDLER ASSY, CAPSTAN 1 IN MR70/AG350/AG300

IDLER ASSY, CAPSTAN 3.75-7.5 1/4 IN AG350/AG300
IDLER ASSY, CAPSTAN 1/4 IN 3.75-7.5 IPS AG300

STOP ASSY, DRIVE ASSY MR70
BRACKET, ASSY, DR. MTR. MR70
CONTROL BOX ASSY GS80
CLUTCH ASSY AG100
TURNTABLE ASSY AG100
MOTOR ASSY, DRIVE GS80
CLUTCH SHAFT ASSY. AG100
ARM ASSY, TENS. TAKE UP, 1 IN MR 70
ARM ASSY, TENS TAKE UP, 1/2 IN MR70
ARM ASSY, TENS TAKE UP, 1/4 IN MR70
CHUTE & FRAME ASSY AG100
BRIDGE ASSY. AG100
DEPRESSOR ASSY. AG100
HEAD CARRIER SUB. ASSY. AG100

USE 4040787-10 MR70

PRICE

130.
.00

55

43.
.90
.10
.10
17.
.00
.00

90
180

180.
200.
200.
140.
110.
150.

150.
130.
130.
150.

60.
37.
34.
37.
38.
31.
31.
29.
34,

270.
.90
190.
150.
.10
120.
120.
.00
.00

120
82

00

00

00

00
00
00
00
00
00

00
00
00
00

00
00
00
00
00
00
o4
00
00

00

00
00

00
00



SPARE PARTS PRICE LISTING
PART NUMBER

4030226-20
4030226-30
4030226-40
4030226-50
4030226-60
4030227-10
4030227-20
4030227-30
4030227-40
4030227-50
4030227-60
4030228-01
4030231-01
4030239-01
4030241-01
4030242-01
4030242-02
4030242-03
4030243-01
4030243-02
4030243-03
4030247-06

4030247-07
4030248-06
4030248-07

4030249-03
4030254-01
4030257-01
4030258-01
4030258-02
4030261-01
4030261-02
4030261-03
4030263-01
4030263-02
4030263-03
4030263-04
4030264-01

3-13-68 - PAGE 45

DESCRIPTION
USE 4040797-~20 MR70
USE 4040797-20 MR70
USE 4040797-10 MR70
USE 4040797-20 MR70
USE 4040797-20 MR70
USE 4040797-10 MR70
USE 4040797-20 MR70
USE 4040797-20 MR70
USE 4040797-10 MR70
USE- 4040797-20 MR70
USE 4040797-20 MR70
SW. ASSY., LIMIT AG100
HEAD CONN., BRACKET ASSY. AG100
FRAME, CONSOLE MR70
SCREW ASSY, LOCKING AG100
ARM ASSY, TAKEUP TENSION AG350
TENS. ARM ASSY T/U 1/2 AG350
TEN. ARM ASSY T/U 1IN AG300
GATE ASSY, HEAD AG350
GATE ASSY, HEAD AG350
GATE ASSY, HEAD AG350
MOTOR REWIND ASSY (ASHLAND) 1/4 ~ 1/2 IN
AG440/AG350/300/3000
MOTOR REWIND ASSY (G.E.) 1/4-1/2 1IN.
. AG440/AG350/300/3000
MOTOR TAKEUP ASSY (ASHLAND) 1/4 - 1/2 IN
' AG440/AG3507300/3000
MOTOR TAKEUP ASSY (G.E.) 1/4 ~1/2 IN:

_ ' AG440/AG350/300/3000
RATL ASSY - AG100
'SW. ASSY., CARRIER RET AG100
'LOCK ASSY., XPORT MR70
MOTOR ASSY DR 60HZ 3300
MOTOR ASSY DR 50HZ 3300
CAP. ASSY 3.75-7.5 IPS AGS500
CAP. ASSY 7.5-15 IPS ' AG500
CAP. ASSY 15/16 - 1-7/8 AG500
SHIFT ASSY 60CY SLO SPD AG500
SHIFT ARM ASSY 7.5 - 15 AG500
SHIFT ASSY 50CY SLO SPD AG500
SHIFT ASSY 7.5 - 15 50HZ AG500

BRAKE ASSY T/U AG4L0

PRICE

230.00

4 35
49.00
44.00
55.00
60.00
49.00
55.00

161.65
161.65
161.65

161.65

34.00

200.00
200.00
200.00
24,00
21.00
24,00
23.00
72.00



SPARE PARTS PRICE LISTING
PART NUMBER

4030264-02
4030265-01
4030266-01
4030267~01
4030267-02
4030269-01
4030269-02
4030269-03
4030270-01
4030270-02
4030270-03
4030270-04
4030272-01
4030273~01
4030274-01
4030274-02
4030274-03

4040076-02
4040076-04
4040076-05
4040076-06
4040084-10
4040084-20
4040084-30
4040084-40
4040084-50
4040084-60
4040126-01
4040157-10
4040158-10
4040160-10
4040161-10
4040162-10
4040165-10
4040165-20
4040166-10
4040167-10
4040168-10
4040169-10
4040174-10
4040184-10
4040292-01

3-13-68
DESCRIPTION

BRAKE ASSY R/W
MTR. ASSY T/U
MTR. ASSY, R/W

PAGE 46

AG4LO
AG440
AG440

CAPSTAN ASSY, 120 IPS 1/4 & 1/2 IN 3301

CAPSTAN ASSY, 120 IPS 1 IN
CONN.ASSY, 12 CONTACT
CONN.ASSY, 12 CONTACT
CONN.ASSY, 12 CONTACT
CONN.ASSY, 10 CONTACT
CONN.ASSY, 10 CONTACT
CONN.ASSY, 10 CONTACT
CONN.ASSY, 10 CONTACT
SOLENOID ASSY, CAPSTAN IDLER
SOLENOID ASSY, TAPE
CONNECTOR, 12 CONTACT
CONNECTOR, 12 CONTACT
CONNECTOR, 12 CONTACT

USE 4040684-04

HEAD STACK, 2 CHANNEL PLAY
HEAD STACK, 2 CHANNEL RECORD
HEAD STACK, 2 CHANNEL ERASE
HEAD STACK, FULL TRACK ERASE
HEAD STACK, FULL TRACK RECORD
HEAD STACK, FULL TRACK PLAY
HEAD STACK, HALF TRACK ERASE
HEAD STACK, HALF TRACK RECORD
HEAD STACK, HALF TRACK PLAY
LEVER ASSY, ADJ

ASSY, CAPSTAN FLYWHEEL
CAPSTAN IDLER ARM

BRAKE SHOCK RELIEF ASSY.
REWIND PULLEY ASSY

REWIND GUIDE ASSY

DISC ASSY CLUTCH DRI E SF
DISC ASSY CLUTCH DRIVE LF
CLUTCH PLATE ASSY

BRAKE ASSY

ARM, IDLER BELT

PULLEY, BELT IDLER

PULLEY ASSY, T.U. IDLER
SHAFT, TURNTABLE

TURNTABLE ASSY,

3301
AG440
AG440
AG440
AG440
AG440
APM/APF
APM/APF
AGAL4LO
AG440
AG440
AG440
AG440

602
602
602
602
602
602
602
602
602
AG600
601/602
601/602
601/602
601/602
601/602
601/602

601/602/AG600

602/AG600
602/AG600
602
601/602
601/602
602
AE100

PRICE

72.00
173.30
173.30
125.25
155.00

2.55
2.95
2.95
2.35
2.35
2.35
2.35
19.50
11.00
2 .60
2 60
2 60

42.00
42.00
42.00
32.00
32.00
32.00
32.00
32.00
32.00

10.00
2.30
1.70
1.30
2.30
2,00
2.00
9.80
1.00
2,90
3.50
6.20
2.70

6390.00



SPARE PARTS PRICE LISTING
PART NUMBER

4040326-50
4040326-60
4040326-70
4040326-80
4040329-10
4040331-10
4040336-01
4040340-10
4040341-01
4040346-01
4040347-01
4040350-02
4040350-04
4040357-10
4040360-10
4040364-10
4040364-20
4040365-10
4040366-10
4040366-20
4040367-01
4040371-10
4040372-10
4040373-10
4040379-10
4040379-20
4040384-10
4040385-01
4040389-10
4040390-10
4040391~20
4040394-10
4040398-01
4040403-02
4040403-03
4040404-30
4040405-10
4040405-20
4040405-30
4040405-40
4040406-10
4040406-20

3-13-68
DESCRTIPTION

MOTOR ASSY, 3-3/4
MOTOR ASSY, 3-3/4
MOTOR ASSY, 7-1/2 ~ 15 IPS 60HZ
MOTOR ASSY, 7-1/2 - 15 IPS 50HZ

FLYWHEEL, CAPSTAN 7-1/2 - 15 IPS

PAGE

47

7-1/2 IPS 60HZ PR10/AG500
7-1/2 IPS 50HZ PR10/AG500
PR10/AG500
PR10/AGS500

AG500

FLYWHEEL, CAPSTAN 3-3/4 - 7-1/2 IPS AG500

BRAKE, STOP ARM ASSY

XFMR, OUTPUT W LUGS

XFMR, ASSY, PWR

TRAY, REPRODUCER

FCG. PNL. ASSY.

INDICATOR ASSY RE-SET LARG
INDICATOR ASSY RESET SMALL
END SHIELD, UPPER

CHASSIS, SUB-ASSY CONT BOX
BRACKET ASSY EQUALIZATION
BRACKET ASSY EQUALIZATION
BRACKET, SUB ASSY, PLUG-IN
MOTOR ASSY, REEL DR

MOTOR ASSY, REEL DR
BRACKET, HINGE ASSY

HINGE ASSY, HEAD COVER
POLE PIECE LOWER

POLE PIECE UPPER

ARM ASSY, TAKEUP TENSION
ARM ASSY, T/U TENSION
GUARD ASSY, TAPE TRANSPORT
TOPPLATE SUBASSY

COVER, DUST, REC RELAY
BRACKET, TOP COVER

COVER ASSY, TOP, ELECT
DOOR ASSY ADJ

SHIELD, PB HEAD

CAN ASSY, RECORD 1/4 IN
CAN, SHIELD, ER. HEAD 1/2 IN
IDLER, CAPSTAN, 1-31/64 IN
ARM ASSY, TAKEUP

ARM ASSY, TAKEUP

ARM ASSY, TAKEUP

ARM ASSY, TAKE UP

CAPSTAN DUST CAP 3.75 X 7.5 IPS
CAPSTAN DUST CAP 7-1/2 - 15

PR10/AG500

350/300
350/300
AG445
AG44S
GENERAL
GENERAL
AG500
AG500
354
354
354
PR1O
PR10O
AG500
AG500
AG500
AG500
AG500
AG500
AG500
PR10
351
351
351
PR10/354
351
GENERAL
GENERAL
AG440
351
AG300
3200/3300
AG350
GENERAL
GENERAL

PRICE

150.
240.
180.
200.

19.
.00
.80
.00
.10
.70
.85
.10
.80
.50
.00
.00
.60
.20
.30
.30
.10
.00
.00
.40
.50
.10
.00
.00
.80
.70
.00
11.
.80
.70
.60
.00
.50
.60
.00
.00
.00
.40

ot

= IS
LNQO®OWVWHNHNYNUVUESNRN®RND ON o@D

~RNS

N
N

00
00
00
00
00

00



SPARE PARTS PRICE LISTING 3-13-68 PAGE 48

PART NUMBER DESCRIPTION PRICE
4040407-01 REEL IDLER ASSY 1/2 IN TAPE GENERAL 80.00
4040407-02 REEL IDLER ASSY 1 IN TAPE GENERAL 70.00
4040407-03 REEL IDLER ASSY 1/4 IN TAPE 3-3/4 - 7-1/2 GENERAL 85.00
4040407-06 REEL IDLER ASSY 1 IN TAPE GENERAL 70.00
4040407-08 REEL IDLER ASSY 1/2 IN TAPE GENERAL 70.00
4040407-10 REEL IDLER ASSY 1/4 IN TAPE GENERAL 70.00
4040407-11 REEL IDLER ASSY WITHOUT TENS ARM 3200 70.00
4040407-15 REEL IDLER ASSY 7.5-15 IPS 351 75.00
4040407-16 REEL IDLER SUB-ASSY 1/4 1IN GENERAL 70.00
4040407-17 REEL IDLER SUR-ASSY 1/4 IN GENERAL 85.00
4040407-18 REEL IDLER SUB-ASSY 1/4 IN AG350 75.00
4040408-10 IDLER PULLEY ASSY 3-3/4 - 7-1/2 IPS 300 25.00
4040408-40 IDLER PUL ASSY AG300 22.00
404040850 PULLEY ASSY 1/4 / 1/2 IN 3200 25.00
4040408-60 PULLEY, REEL IDLER AG350 22.00
4040408-70 PULLEY, ASSY REEL IDLER AG300 22.00
4040408-80 PULLEY ASSY, REEL IDLER AG440 25.00
4040413~01 TOP PLATE ASSY, WELDING 351 22.00
4040413-02 TOP PLATE ASSY, WELDING 351 22.00
4040414-10 BRAKE BAND 350/300/AG300/AG350/AG440 3.70
4040417-01 SOCKET, TURRET, OCTAL GENERAL .65
4040422-01 CAN, ASSY ERASE 1/4 IN GENERAL 5.10
4040422-01 CAN, SHIELD, REC HEAD 1/2 IN GENERAL 6.30
4040423-01 CAN, SHIELD ASSY P/B 1/4 IN GENERAL 9.40
4040423-02 CAN, SHIELD ASSY P/B 1/2 IN GENERAL 12,00
4040424-10 CAN, SHIELD ASSY RECORD 1/4 1IN GENERAL 16.00
4040425-01 CAN, ASSY, PB, WITHOUT GUIDES GENERAL 28.00
4040425-04 CAN, ASSY, PB, 1/4 IN GENERAL 15.00
4040425-05 CAN, ASSY, P/B, 1/2 IN GENERAL 16.00
4040426-01 HEAD STACK, 2 CHANNEL ERASE 351 65.00
4040437-01 HEAD STACK, 2 CHANNEL, 2 TRACK PLAY 300/350/354  70.00
4040437-02 HEAD STACK, 2 CHANNEL, 2 TRACK RECORD 300/350/354 70.00
4040437-03 HEAD STACK,2 CHANNEL, 2TRACK ADJ.AZIMUTH PLAY MR70 85.00
4040437-04 HEAD STACK,2CHANNEL,2TRACK FIX AZIMUTH PLAY MR70 80.00
4040437-05 HEAD STACK, 2 CHANNEL, 2 TRACK RECORD

AG300/AG350/AG440 70.00
4040437-06 HEAD STACK, 2 CHANNEL, 2 TRACK PLAY AG440 70.00
4040437-07 HEAD STACK, 2 CHANNEL, 2 TRACK PLAY 3200 85.00
4040437-08 HEAD STACK, 2 CHANNEL, 2 TRACK RECORD 3200 80.00
4040438-01 HEAD STACK, HALF TRACK RECORD 350 30.00
4040438-04 HEAD STACK, CENTER TRACK 1/4 IN. PLAY 306 33.00

4040438-51 HEAD STACK, HALF TRACK PLAY 351 35.00



SPARE PARTS PRICE LISTING 3-13-68 PAGE 49

PART NUMBER DESCRIPTION PRICE
4040438-52 HEAD STACK, FULL TRACK PLAY 351/AG350 45.00
4040438-53 HEAD STACK, RALF TRACK (LOWER) PLAY 3200 53.00
4040438-54 HEAD STACK, HALF TRACK (UPPER) PLAY 3200 53.00
4040438-55 HEAD STACK, FULL TRACK RECORD 300 46.00
4040438B-56 HEAD STACK, HALF TRACK RECORD 300 46.00
4040438-57 HEAD STACK, FULL TRACK RECORD 351 47.00
4040438-58 HEAD STACK, HALF TRACK RECORD 351 41.00
4040438-59 HEAD STACK, FULL TRACK RECORD 3200 58.00
4040438-60 HEAD STACK, HALF TRACK (LOWER)RECORD3200 53.00
4040438-61 HEAD STACK, HALF TRACK (UPPER) RECORD 3200 53.00
4040438-63 HEAD STACK, FULL TRACK ERASE 300 34.00
4040438-64 HEAD STACK, FULL TRACK ERASE 350 47.00
4040438-65 HEAD STACK, HALF TRACK ERASE 350 45.00
4040438-66 HEAD STACK, HALF TRACK RECORD AG350 40.00
4040438-67 HEAD STACK, FULL TRACK RECORD  AG350/AG440 45.00
4040438-68 HEAD STACK, FULL TRACK PLAY AG440 45.00
4040449-10 PIN, KNUCLE 354 1.20
4040452-01 PNL, SLAVE SW 3300 9.70
4040453-01 SOCKET, MOD OCTAL 3200 1.30
4040457-01 PANEL, FRONT, SUB-ASSY PR10 8.80
4040461-01 PNL, BACKING MX10 18.00
4040467-01 BAND ASSY, BRAKE (FELT) 300/350 5,20
4040469-10 GUARD, REEL 300 3.90
4040472-20 SHTELD, DRIVE MOTOR AG500 25.00
4040476-10 CAP ASSY, CAPSTAN IDLER AGS00 1.50
4040478-10 CAPSTAN IDLER ARM ASSY AG500 5.70
4040478-20 ARM, IDLER, ASSY AG500 6.50
4040481-10 TURNTABLE ASSY AG500 5.90
4040483-10 ROLLER, SPEED SHIY¥T ASSY AG500 V40
4040484-10 ARM, SPEED SHIFT ASSY AG500 2.70
4040485-03 ARM ASSY, BRAKE TAKEUP, NEW AGS00 6.00
4040485-~04 ARM ASSY, BRAKE SUPPLY, NEW AG500 6.00
404048710 CAPACITOR ASSY MOTOR 2 MF (BODINE) PR10 13.00
4040487-20 CAPACITOR ASSY MOTOR 2.5MF (DALE) PR10 8.00
4040487-30 CAPACITOR ASSY MOTOR 3MF (ASHLAND) AGS500 6.30
4040491-10 FLUE ASSY, DR. MTR. 300/351 5.50
4040451-20 FLUE ASSY, DR. MIR. AG440 6.60
4040492-10 HOLDDCWN, KNOB NAB GENERAL 13.50
4040453-10 SUB-ASSY, KNOB GENERAL 11.00
4040494-10 FLYWHEEL ASSY. 3300 22.00
4040505-01 BOARD, TERMINAL, SUB-ASSY 300 2.70
4040513-01 TUBE, SHIELD ASSY 300 3.20
4040514-10 PANEL, FRONT BACKING PR10O 33.00



SPARE PARTS PRICE LISTING
PART NUMBER

4040517-01
4040519-01
4040519-02
4040519-03

4040519-04
4040532-01

4040534-01
4040534-02
4040534-03
4040534-04
4040534~05
4040542-10
4040542-20
4040553-01
404055801
4040558~02
4040558-03
4040558-04
4040558-05
4040564-01
4040566-01
4040568-01
4040568-02
4040575-30
4040584-10
4040585-10
4040590~10
4040591-01
4040591-02
4040597-10
4040597-20
4040598-10
4040640-10
4040653-30
4040653-40
4040681-20
4040684-01
4040684-02
4040684-03
4040684-04
4040684-05
4040684~06
4040684~07

3-13-68 PAGE 50
DESCRIPTION PRICE
BRACKET, SUB ASSY PR10 3.00
HEAD STACK, TWO TRACK 1/2 IN RECORD 300-2M 180.00
HEAD STACK, TWO TRACK 1/2 IN PLAY 300-2M 180.00
HEAD STACK, TWO TRACK 1/2 IN (CH1&3) 3300 179.00
HEAD STACK, TWO TRACK 1/2 IN (CH24&4) 3300 179.00
COVER ASSY, REC SHIELD 300 8.70
HEAD STACK, THREE TRACK 1/2 IN PLAY 300-3 131.00
HEAD STACK, THREE TRACK 1/2 IN RECORD 300-3 131.00
HEAD STACK, THREE TRACK 1/2 IN PLAY MR70 150.00

HEAD STACK, THREE TRACK 1/2 IN PLAY AG300-3 125.00
HEAD STACK, THREE TRACK 1/2 IN RECORD AG300-3 125.00

HEAD STACK, TWO TRACK (CH2&4) RECORD 3300 158.00
HEAD STACK, TWO TRACK (CH1&3) RECORD 3300 158.00
HEAD STACK, THREE TRACK 1/2 IN ERASE 300-4 121.00
HEAD STACK, FOUR TRACK 1/2 IN PLAY 300-4 189.00
HEAD STACK, FOUR TRACK 1/2 IN RECORD 300-4 189.00

HEAD STACK, FOUR TRACK 1/2 IN
HEAD STACK, FOUR TRACK 1/2 IN
HEAD STACK, FOUR TRACK 1/2 IN
HEAD STACK, FOUR TRACK 1/2 IN

PLAY MR70 150.00
RECORD AG300-4 170.00
PLAY AG300-4 170.00
ERASE 300-4 1759.00

BRACKET, POT & CAP ASSY PR10 6.00
BRACKET, BRAKE MOUNTING T AG500 6.40
BRACKET, BRAKE MOUNTING S AG500 6.40
DEMAGNETIZER, TAPE HEAD GENERAL 9.95
CHASSIS, SUB-ASSY. 351 14.00
COVER, HEAD AG500 7.50
CAP ASSY, MODEL 300 300 5.30
CAP 3.75MFD TRN. MOTOR 351 8.30
CAPACITOR ASSY 351 8.30
PNL, FRONT, MASTER ELEC 602 36.00
PNL, FRONT, SLAVE ELEC 602 27.00
ARM ASSY, TAKE UP 602 1.90
GUARD ASSY, XPORT PR10/AG500 11.00
MOTOR ASSY 60 CY ALS500 290.00
MOTOR ASSY 50 CY AL500 410.00
TOP PLATE ASSY, CASTING 602 65.00
HEAD STACK, TWO TRACK PLAY E65 42.00
HEAD STACK, TWO TRACK RECORD E65 42.00
HEAD STACK, TWO TRACK PLAY 602-2 42.00
HEAD STACK, TWO TRACK RECORD 602-2 42.00
HEAD STACK, TWO TRACK ERASE 602-2 42.00
HEAD STACK, FULL TRACK ERASE 602 32.00

HEAD STACK, FULL TRACK RECORD 602 32.00



SPARE PARTS PRICE LISTING 3-13-68 PAGE 51

PART NUMBER DESCRIPTION PRICE
4040684-08 HEAD STACK, FULL TRACK PLAY 602 32.00
4040684~09 HEAD STACK, HALF TRACK ERASE 602 32.00
4040684-11 BEAD STACK, HALF TRACK PLAY 602 32.00
4040684-12 HEAD STACK, HALF TRACK RECORD 602 32.00
4040691-10 CAPSTAN ASSY E65 8.60
4040692-10 BASE, ASSY HEAD MOUNTING PR10/AG500 3.90
4040693-20 DR. MTR. ASSY, RDMND 50CY E65 60.00
4040693-30 DR. MTR. ASSY, RDMND 60CY E65 60.00
4040694-10 CAP. ASSY, 3 MFD E65 3.30
4040694-20 CAPACITOR ASSY E65 5.20
4040695-10 COUNTER ASSY E65/ALS00 11.00
4040700-10 KNOB ASSY, SPEED SHIFT E65 4.90
4040706-10 XFMR, POWER E65 19.00
4L040708-10 PNL ASSY, FRONT BACKING MR70 17.00
4040713-20 ARM ASSY, TAPELIFTER MR70 12.25
4040715-10 ESCUTCHEON, PUSHBUTTON CONT MR70 14.00
4040716-20 SW ASSY, FAST MR70 45.00
4040720-20 METER HOUSING SUBASSY MR70 2.30
4040726-30 USE 4040963 15.00
4040736-10 PLATE ASSY, COVER MR70 15.00
4040741-10 POST, TAPE TURNAROUND MR70 21.00
4040741-20 POST, TAPE TURNAROUND MR70 21.00
4040746-01 HOUSING, BEARING AG100 49.95
4040749-10 COVER ASSY, HD 1/4 & 1/2 1IN MR70 21.00
4040749-20 COVER ASSY, HEAD 1 IN MR70 32.00
4040754-01 CLAMPING DISC ASSY. AG100 3.50
4040755-02 CLUTCH, WORM GEAR ASSY AG100 25.00
4040756-02 CLUTCH DISC & CaM AG100 13.00
4040757-01 TURNTABLE SUBASSY AG100 75.00
4040758-01 HOUSING, TLYWHEEL, SUBASSY AG100 60.00
4040759-02 FLYWHEEL ASSY AG100 39.80
4040769-02 BRACKET, SW. MTG. ASSY AG100 2.00
4040771-01 ESCUTCHEON ASSY F.P. AG100 6.00
4040786-20 CAP. ASSY DR MTR GS80B 9.90
4040787-01 RAIL SUB ASSY HD CARY AG100 .
4040792-01 MOTOR PLATE, SUBASSY, UPPER AG100 9.50
4040732-02 MOTOR PLATE, SUBASSY, LOWER AG100 9.45
4040793~-01 DRAW BELT, SUBASSY AG100 6.70
4040795-30 PULLEY, MOTOR, 60 CPS GS80B 29.00
4040795~40 PULLEY, MOTOR, 50 CPS GS80B 29.00
4040797-10 MTR ASSY, TU/REW 1/4 1IN MR70 140.00
4040797-20 MTR ASSY, TU/REW 1/2-1 IN MR70 260.00



SPARE PARTS PRICE LISTING 3-13-68 PAGE 52

PART NUMBER DESCRIPTION PRICE
4040802-01 POST, ADJUSTING ASSY AG100 3.10
4040809-10 IDLER ASSY, SCRAPE FLUTTER MR70 31.00
4040817-20 CONTROL ASSY, TENSION MR70 250.00
4040828-01 HEAD STACK, FULL TRACK FIX. AZIMUTH PLAY MR70  100.00
4040828-02 HEAD STACK, FULL TRACK RECORD MR70 100.00
4040829-01 HEAD STACK, FULL TRACK ERASE AG350/MR70 100.00
4040829-02 HEAD STACK, FULL TRACK ERASE AG44O 85.00
4040830-01 HEAD STACK, TWO TRACK FIX. AZIMUTH PLAY MR70 125.00
4040830-02 HEAD STACK, TWO TRACK  RECORD MR70 125.00
4040831-01 HEAD STACK, TWO TRACK  ERASE AG350/AG300/MR70 100.00
4040831-02 HEAD STACK, TWO TRACK  ERASE AG440 95.00
4040834-01 HEAD STACK, THREE TRACK 1/2 IN. PLAY MR70 190.00
4040834-02 HEAD STACK, THREE TRACK 1/2 IN. RECORD MR70 190.00
4040835-01 HEAD STACK, THREE TRACK 1/2 IN ERASE MR70 190.00
4040835-02 USE 1231886-01
4040836-01 HEAD STACK, FOUR TRACK 1/2 IN PLAY MR70 200.00
4040836-02 HEAD STACK, FOUR TRACK 1/2 IN RECORD MR70 200.00
4040837-01 HEAD STACK, FOUR TRACK 1/2 IN ERASE MR70 200.00
4040837-02 USE 1231888-02
4040844-01 HEAD STACK, EIGHT TRACK 1 IN. PLAY MR70 400.00
4040844-02 HEAD STACK, EIGHT TRACK 1 IN. RECORD MR70 400.00
4040845-01 HEAD STACK, EIGHT TRACK 1 IN. ERASE MR70 400.00
4040847-10 ASSY, TAPE LIFTER MR70 24,00
4040851-10 DAMPER ASSY MR70 55.00
4040855-01 CONTROL DOOR ASSY AG100 11.00
4040857-01 PNL ASSY, BLANK, BACKING MR70 10.00
4040867-01 PANEL, FRONT, CONSOLE MR70 8.30
4040869-01 FRONT PANEL ASSY, CONS. MR70 71.00
4040870-05 PNL, RT, CONSOLE AG300/MR70 118,70
4040870-06 PNL, LFT, CONSOLE AG300/MR70 118.70
4040871-02 PNL, L/H, ELECT HWSNG MR70 28.00
4040872-02 PNL, R/H, ELECT HWSING MR70 38.00
4040874-01 PANEL SUBASSY, FRONT-BACKING AG350 16.00
4040878-03 PANEL SUBASSY, REAR, MASTER AG350 41.00
4040878-04 PANEL SUBASSY, REAR, SLAVE AG350 29.00
4040878-05 PANEL SUBASSY, REAR AG300 16,40
4040882~01 COVER ASSY, DECORATIVE AG350 7.60
4040884-01 PUSHBUTTON ASSY, STOP AG350 2.20
4040884-02 PUSHBUTTON ASSY, PLAY AG350 2.20
4040884-03 PUSHBUTTON ASSY, FAST AG350 3.10
4040884-04 PUSHBUTTON ASSY, REWIND AG350 2.50
4040884-05 PUSHBUTTON, START AG300 2.70



SPARE PARTS PRICE LISTING
PART NUMBER

4040884-06
4040884-07
4040885-01
4040886-01
4040887-01
4040888-01
4040889-01
4040893-02
4040894-01
4040903-01
4040903-02
4040904-01
4040905-01
4040906-01
4040908-01
4040914-01
4040916~01
4040925-01
4040925-02
4040925-03
4040927-01
4040928-01
4040930-02
4040932-01
4040937-01
4040938-01
4040939-01
4040943-01
4040945-01
4040947-01
4040948-01
4040949-01
4040952-01
4040955-01
4040955-02
4040957-01
4040958-01
4040959-01
4040960-01
4040961-01
4040962-01
404096 2-02

3-13-68
DESCRIPTION

PUSHBUTTON, STOP
PUSHBUTTON, RECORD

COVER, HD

COVER ASSY, SWITCH

HEAD GATE SUB ASSY

ASSY, TAPE LIFTER

CUE SWITCH SUBASSY

BLOCK ASSY, HEAD MOUNTING
BUTTON, ASSY. START SW.
PANEL, SIDE ASSY LEFT HAND
PANEL, SIDE ASSY RIGHT HAND
PANEL, FRONT ASSY

STRAP, SUPPORT ASSY

LINK, SWIVEL ASSY

FOOT ASSY, CABINET"
HOUSING, EQUAL ASSY

ROD, CLUTCH ACTR ASSY
GUIDE, ROTARY, 1/4 IN.
GUIDE, ROTARY, 1/2 IN.
GUIDE, ROTARY, 1 IN.

CAM ASSY

BRACKET AS3SY, TURNTABLE MTG
THERMOSTAT :

COVER PLATE, DECOR.

SHAFT ASSY, TURNTABLE
BRACKET, CARRIGE SUP.
LATCH ASSY, DEGAUSSER
MAGNET ASSY.

BACKING, ASSY, PANEL
BRACKET, HD CBL 'MTG
CVR.PLT.ASSY CT.BOX

COVER, PLT. ASSY CT. BX.
CLAMP ASSY, P/B CBL

IDLER ASSY, SCRAPE FL
IDLER ASSY, SCRAPE FL
PANEL, REAR

PANEL, RT. SIDE

PANEL, LEFT SIDE

SWITCH ASSY, PWR & SPD
BRACKET, PWR & SPD SW. MT.
ESCUTCH. ASSY 7.5 X 15 IPS
ESCUTCH. ASSY 15 X 30 IPS

PAGE

53

AG300
AG300
AG350
AG350
AG350
AG350
AG100
AG100
AG100
AG350
AG350
AG350
AG350
AG350
AG100
AG350
AG100
MR70
MR70
MR70
AE100
AE100
AE100
AG500
AE100
AE100
AELOQ
AE100
AG440
AG440
AG500
AG500
AG&440
AG445/AG440
AG440
AG440
AG440
AG44LO
MR70
MR70
MR70
MR70

PRICE

2 .80
2.10
8.70

21.30
4,80
3.10

1.40
12.00
12.00

9.50

3.20
16.00

5.20

5.10

1.80
26.00
32.00
37.00
10.00
.50
.10
.40
.60
.60
.30
<90
.00
.70
.50
.00
.20
.00
.00
.20
.10
.00
.00
.00
.00
.00

W~

o~

o Co
NN U D= DW= ONN

~ W N
£ = »n oo



SPARE PARTS PRICE LISTING
PART NUMBER

4040964-01
4040965-01
4040966-01
4040967-01
4040968-01
40409869-01
4040970-02
4040971-01
4040972-01
4040973-01
4040974-02
4040977-01
4040980-01
4040981-01
4040982-01
4040983-01
4040984-01
4040990-01
4040991-01
4040992-01
4040993-01
4040993-02
4040993-03
4040993-04
4040997-01
4040999-01
4041012-01
4041015-01
4041019-01
4041020-01
4041022-01
4041023-01
4041045-01
4041047-01
4041048-01
4041053-01
4050045-01
4050045-02
4050046-10
4050046-30
4050081-10
4050086-01

3-13-68 PAGE
DESCRIPTION

BRACKET, CAP. MTG

TAPE LIFTER ASSY LH
TAPE LIFTER ASSY RH
CHASSIS, PWR. SUP. ASSY
PANEL, CONN, PWR. SUP
MTR ASSY TU & RW

IDLER, REEL, ASSY
CHASSIS, CONTROL BOX
BRACKET, BIAS EQUAL

ARM ASSY T/U TENSION
TEN. ARM ASSY, T/V

LINK ASSY, SWIVEL
SUPPORT, FRONT PANEL
PANEL, FRONT, CONSOLE
COVER, BACK CONSOLE
COVER, DOGHOUSE SUP
COVER, ELECTS CONSOLE
TOP PLATE CASTING
ESCUTCHEON ASSY

COVER PANEL, DECOR
MTR.DR.ASSY 7.5 60HZ
MTR. DR. ASSY 3.75 60HZ
MTR. DR. ASSY 7.5 50HZ
MTR. DR. ASSY 3.75 50HZ
PANEL, ASSY. REM. CONT.
BASE, ASSY. REM. CON.
COVER ASSY, ELEC, CONS
COVER ASSY, CONT BOX
FLYWHEEL ASSY, CAPSTAN
BRACKET ASSY SP. SHFT
IDLER ASSY, CAP RELT
HEAD COVER ASSY,

MOTOR ASSY., TU AND RW 1 IN.
BRACKET, HD. CABLE MTG
SCRAPE FLUTTER IDLER 1 IN.
HINGE ASSY., DRIVE MOTOR
CABLE ASSY, TOP PLATE CONN
CABLE ASSY, TOP PLATE CONN
CABLE ASSY, PLAYBACK
CABLE ASSY, PLAYBACK

SW ASSY, 2-4 TRACK HEAD
CABLE ASSY. REM. CON.

54

AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG44L0
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG600
AG600
AG600
AG600
AG440-8
AG440-8
AG440-8
AG300
602
602
601
601-2
PR10
AG440

PRICE

6.

5.

7.

3.

8.
131.
.00
18.
.70
.70
.20
.40
.00
.25
-30
.25
.85
.00

101

13

00
20
80
70
00
00

00

.35
.00
.00
.00
.00
.50
.40
.80
.10
.65
.10
.90
.35

.85
19.
.00
.90

7.
32.
12,

00

90
00
00



SPARE PARTS PRICE LISTING
PART NUMBER

4050087~01
4050100-10
4050101-10
4050112-10
4050112~20
4050113-10
4050113-20
4050113-30
4050113-40
4050114-10
4050114-20
4050117~10
4050120~02
4050122-01
4050122-02
4050122-06
4050124-01
4050125-01
4050125-02
4050125-03
4050125-04
4050126-01
4050126-02
4050128-10
4050128-20
4050138-10
4050138-20
4050140-10
4050143-10
4050143-20
4050143-40
4050143-50
4050144-10
4050144-20
4050144-40
4050144-50
4050144-60
4050144-70
4050146-10
4050146-20
4050146-30
4050146-40

3-13-68
DESCRIPTION

CABLE ASSY. INTR-CNTG
CABLE, REMOTE CONTROL

PLUG ASSY, DUMMY CONNECTOR
CABLE ASSY, LINE, 40 IN
CABLE ASSY, LINE, 20 IN
CABLE, PWR, SW.

CABLE, PWR, SW

CABLE, PWR, SW

CABLE SW PWR

CABLE, PWR, MALE LOCKING
CABLE PWR, LOCKING

PCB, ASSY

BRACKET ASSY, EQUALIZER
PCB, ASSY REC 7.5-15 IPS
PCB, ASSY REC 3.75-7.5 1PS

BRD ASSY, REC, 7-1/2 - 15 NAB

PCB, ASSY, POWER SUPPLY
PCB, ASSY, PLAY, 7.5-15 IPS
PCB, ASSY, PLAY, 3.75-7.5

PAGE

PCB, ASSY, PLAY, 7.5 NAB 15 AME

PCB, ASSY, PLAY, 7.5-15 CCIR

PCB ASSY, ELECTRONICS

PCB ASSY, ELECT.

HARNESS ASSY, MASTER
HARNESS ASSY, SLAVE

PLUG, DUMMY, LATCHING
PLUG, DUMMY, NON LATCHING
HARNESS, SWITCH ASSY
CABLE ASSY, ERASE 27 IN.
CABLE ASSY, ERASE 54 IN.
HD CABLE ASSY-ERASE 105 IN.
CABLE ASSY, ERASE 72 IN.
CABLE, RECORD 27 IN.
CABLE, RECORD 54 IN.
CABLE ASSY. RFC. HD. 33 IN,
HD CABLE ASSY-REC 105 IN.
CABLE ASSY, REC 72 IN.
CABLE ASSY, RECORD 72 IN.
CABLE ASSY PB 54 IN

CABLE ASSY PB 54 IN

CABLE ASSY PB 54 IN

CABLE ASSY PB 27 IN

55

AG445
PR10
AG35
PD10
PD10
PD10
PD10
PD10
PD10
PD1C
PD10
PR10-1
351

335

351

351

351

351

351

351

351

354

PR 10-2
351

351

300

300

351
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
3200
MR70
GENERAL
AG440
300/351
3300
300-3
3200

PRICE

7.20
19.00
3.10
11.00
14.00
14.00
14.00
15.00
14.00
26.00
26.00
150.00
30.00
55.00
55.00
65.00
55.00
47.00
48.00
47.00
48.00
75.00
180.00
24.00
26.00
3.20
1.70
50.00
12.00
12.00
14.00
13.00
11.00
8.80
8.50
15.00
13.00
11.95
12.00
11.00
11.00
11.00



SPARE PARTS PRICE LISTING
PART NUMBER

4050146-50
4050146-60
4050148-10
4050156-01
4050158-10
4050159-10
4050160-02
4050160-03
4050160-04
4050161~10
4050162-01
4050162-02
4050162-04
4050162-05
4050162-06
4050163-01
4050163-02
4050164-02
4050165-10
4050165-20
4050168-01
4050168-02
4050168-03
4050169-02
4050171-01
4050171-02
4050172-01
4050172-02
4050173-01
4050173-02
4050174-01
4050175-01
4050175-02
4050177-01
4050187-10
4050196-01
4050201-03
4050206-01
4050207-05
4050207-09
4050207-10
4050207-12
4050207-13

3-13-68
DESCRIPTION

PAG

CABLE, HEAD P/B 65 IN
CABLE ASSY PB 72 IN

CABLE, HD ASSY
POWER CABLE ASSY, 72 IN.
HARNESS, ASSY
CABLE ASSY, POWER INTERC

CABLE, BIAS
CABLE, BIAS
CABLE, BIAS

INTERC.
INTERC.
INTERC.

RECTIFIER SUB ASSY

CABLE, BIAS
CABLE, BIAS
CABLE, BIAS
CABLE, BIAS
CABLE, BIAS
CABLE ASSY,
CABLE ASSY,
CABLE ASSY,

INTERC.
INTERC.
INTERC.
INTERC.

27 1IN
A0D TO

DUPL. LOWER TR 120 IN.
DUPL. UPPER TR 120 IN.

RELAY BOX ASSY CON
RELAY BOX ASSY CON
CABLE, CONTROL INT
CABLE, CONTROL INT
CABLE, CONTROL INT
CABLE, INTERC. 96

CABLE ASSY,
CABLE ASSY,
CABLE ASSY,
CABLE ASSY,
CABLE ASSY,
CABLE ASSY,
CABLE ASSY,

USE 4050144

AUDIO
AUDIO
AUDIO
AUDIO
AUDIO
AUDIO

16 1IN.
51/2 IN.
10 IN

54 1IN.
16 1IN.
120 1IN.
192 IN.

REC 24 1IN

T.

T.

ERC. 120 1IN,
ERC. 60 IN.
ERC. 180 IN.
IN.

180 IN.

120 1IN.

182 1IN.

122 IN.

60 IN.

120 IN.

RELAY BUSS
COIL, MASTER 0SC
COIL, 0SC AMP

CABLE ASSY, METER PANEL
0SC. COIL ASSY
CABLE, ASSY. SP. PURPOSE

CABLE, INTERC POWER
CABLE, EXTENSION 98 IN.

CABLE, REC.
CABLE, REC.
CABLE, REC,
CARLE, REC.

HD. 54
HD. 60
HD. 26
HD. 22

IN.
IN,
IN.
IN.

E 56

AG350
AG350
PR10
AG350/300
AG500
351
351

AG300
3200
3200
3200
3200
3200
3200
3200
3200
3200
3200
3200
3200
3200
3200
3300
3200
3300
3200
3200/3300
3200/3300
3200
3200/3300
3200
300
300
300

300

GENERAL
GENERAL
GENERAL
GENERAL
GENERAL

PRICE

23.00
21.00
16.00
4.00
21.00
19.00
6.00
5.30
5.30
29 40
14.00
14.00
14.00
12.00
12.00
10.15
11.00
9.70
71.00
85.00
15.00
13.00
16.00
27.00
16.00
13.00
11.00
11.00
9.60
9.40
6.60
60.00
60.00
8.50
60.00
5.00

15.00
20.00
16.00
12.00
12.00
12.00




SPARE PARTS PRICE LISTING
PART NUMBER

4050207-14
4050207-15
4050207-16
4050207-17
4050207-18
4050207-19
4050207-20
4050208-10
4050208-20
4050208-30
4050208-40
4050209-01
4050210-01
4050210-02
4050210-03
4050210-04
4050210-05
4050210-06
4050210-07
4050210-08
4050211-~01
4050212-05
4050212-06
4050212~-07
4050212-08
4050212~-09
4050214-01
4050215-01
4050215-02
4050217-01
4050217-02
4050217-03
4050217-04
4050217-05
4050217-06
4050217-07
4050217-08
4050217-09
4050218-01
4050219-10
4050219-20
405021%-30

3-13-68

DESCRI

CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE
CABLE

PTION

REC.
REC.
REC.
REC.
REC.
REC.
REC.
EXTENSION
P/B HD 21
P/B HD 27
P/B HD 44

ASSY, PWR

ASSY, PWR

ASSY, PWR

ASSY, PWR

ASSY, PWR

ASSY, PWR

ASSY, PWR

ASSY, PWR

ASSY, PWR

ASSY, PWR

EXT., ERAS

EEEEEED

30 IN.
80 IN.
70 IN.
48 1IN.
15 IN.
20 1IN.
25 1IN,
16 IN.
IN.
IN.
IN.

INTERCONN.
INTERCONN.
INTERCONN.
INTERCONN.
INTERCONN.
INTERCONN.
INTERCONN.
INTERCONN.
INTERCONN.
INTERCONN.

E 12 1IN.

CABLE, EXT ERASE 18 IN.
CABLE, EXT ERASE 25 IN.
CABLE, EXT ERASE 32 IN,
CABLE, EXT ERASE 39 IN.

CABLE

ASSY, PWR

CABLE ASSY, BIAS COUPLING

CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,
CABLE,

BIAS Coup
EXTENSION
EXTENSION
EXTENSION
EXTENSION
EXTENSION
EXTENSION
EXTENSTION
EXTENSION
EXTENSION

LING
PB HD
PB HD
PB HD

PB

PB 18 IN.
PB 23 1IN,
PB 28 IN.
PB 13 IN.

PAGE

17 1IN.
29 1IN.
41 IN.
53 IN.

105 IN.
114 IN.
121 1IN.
128 IN,

CABLE ASSY, RELAY BUSS, 3300
CABLE, EXTENSION PLAYBACK 54 1IN
CABLE, EXTENSION P/B LOW IMP
CABLE, EXTENSION P/B LOW IMP

57

GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
3300
300-3
300-3
300-3
300-3
300-3
300-3
300-3
300-3
300
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
300~2
3200/3300
PR10
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
GENERAL
300-4
MR70
AG440

PRICE

12.00
16.00
12.00
12.00
11.00
11.00
11.00
16.00
16.00
16.00
17.00
21.00
19.00
19.00
19.00
14.00
19.00
14.00
19.00
15.00
33.00
6.30
6.30
6.30
6.30
6.30
6.20
10.00
11 .05
17.00
17.00
18.00
18.00
18.00
18.00
18.00
18.00
14.00
16.00
18.00
14.00
15.00



SPARE PARTS PRICE LISTING
PART NUMBER

4050220-01
4050220-02
4050236-01,
4050238-02
4050241~10
4050242-10
4050245-10
4050245-20
4050252-10
4050267-01
4050268-01
4050275-10
4050275-20
4050279-10
4050309-10
4050310-10
4050316-10
4050317-10
4050321-10
4050322-20
4050323-10
4050324-10
4050327-10
4050328-10
4050329-20
4050330-10
4050331-30
4050332-20
4050333-20
4050351-10
4050352-10
4050356~01
4050356-02
4050357-01
4050358-10
4050359-10
4050360-10
4050364-03
4050364-04
4050365-01
4050365~02
4050365-03

3-13-68 PAGE

DESCRIPTION

CABLE ASSY, AC TO BIAS
CABLE ASSY, AC TO RECORD
HARNESS ASSY

CABLE ASSY, INDUCT. COIL
HARNESS ASSY INTER.
CONTROL ASSY

SW, DECK SINGLE CH.

SW DECK ASSY

PNL ASSY, ELECT.

CABLE ASSY, EXT

CABLE, POWER, INTERCONN
CABLE RECORD

CABLE, ERASE

CABLE, REC LINE

PCB ASSY, ELECT.

CHASSIS ASSY, BIAS OSC
PLUG, DUMMY

LAMP, INDICATOR ASSY
PCB, ASSY, PREAMP

PCB ASSY, PWR SUPPLY
TERM BD ASSY-REC/ERASE
OUTPUT TERM BOARD ASSY
METER PANEL ASSY, DUMMY PLG
PCB ASSY, LINE AMP

PCB ASSY, BIAS AMP

PCB ASSY, BIAS 0SC
CONTROL BOX, SW ASSY
CONTROL BOX ASSY

PCB ASSY, CONTROL BOX
PCB ASSY, PWR SUPPLY
PCB, ERASE/MON ASSY

PCB ASSY, REP

PCB ASSY, REP

PCB ASSY, RECORD

CABLE, REMOTE

PCB, REC AMP ASSY

PCB, REP AMP ASSY
HARNESS ASSY REC~PB
HARNESS ASSY REC-PB
CABLE ASSY, PWR INTERCONN 1 CH
CABLE ASSY, PWR INTERCONN 2 CH
CABLE ASSY, PWR INTERCONN 3 CH

58

3300
3300
PR10-2
3200
AG500
3200
602
602-2
602
351
351
PD10
PD10
PD10
E65
E65
E65
E65
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
GS80
GS80
AG100
AG105
AG100
GS80
GSs80
GS80
AG100
AG100
MR70
MR70
MR70

PRICE

16

43

95
17

16

29

47
17

35

.00
16.
64.
.00

17.
130.
.10
.90
.00
.00
46.
.70
.70

14.
130.

32.
.50
.30
75.
43,
.00
14.
.60
.00

25.

32.
880.
620.

80.
100.

70.
110.
110.
.00
,00
95,
70.
.00
35.
19.
26.
34,

00
00

00
00

00

00
00
0o

00
00

00

00
00
00
00
00
00
00
00
00

00
00

00
00
00
00



SPARE PARTS PRICE LISTING
PART NUMBER

4050365-04
4050366-01
4050366-02
4050368-01
4050369-01
4050376-05
4050378~01
4050381-01
4050381-02
4050382-01
4050383-~01
4050386-01
4050386-02
4050388-01
4050389-01
4050390-01
4050391-01
4050392~01

4050392-02
4050392-03
4050392-04
4050393-01
4050393-02
4050393-03
4050393-04
4050403-01
4050404-01
4050404-02
4050409-01
4050416-01
4050417-01
4050418-01
4050418-02
4050424-01
4050426-01
4050430-01
4050432-01
4050432-02
4050433-01
4050434-01
4050435-01
4050436~-01

3-13-68 PAGE 59
DESCRIPTION
CABLE ASSY, PWR INTERCONN. 4 CH MR70
CABLE ASSY, BIAS INTERCONN. 84 IN. MR70
CABLE ASSY, BIAS INTERCONN. 10 IN. MR70
POWER CABLE ASSY MR70
DUMMY PLUG, REMOTE AG100
PWB ASSY, REC/REP AG350
SW. HARNESS SUB ASSY. AG350
POWER CABLE, INTERCONN. AG350
POWER CABLE, INTERCONN. AG350
CABLE ASSY, XPORT PWR EXT AG350
DUMMY PLUG ASSY AG100
PCB ASSY, MIC PREAMP AG100
PCB ASSY, MIC PREAMP AG350
CABLE ASSY, AUDIO MOD. PWR AG355
PWR SUPPLY MODULE AG355
AUDIO MODULE AG355
PWB ASSY AUDIO MOD. AG355
CABLE ASSY, PWR. INTER. CH 1 AG300
CABLE ASSY, PWR. INTER. CH 2 AG300
CABLE ASSY, PWR. INTER, CH 3 AG300
CABLE ASSY, PWR. INTER. CH 4 AG300
CABLE ASSY, INTERCON. 11 1IN. AG300
CABLE ASSY, INTERCON. 16 IN. AG300
CABLE ASSY, INTERCON. 21 IN. AG300
CABLE ASSY, INTERCON. 26 IN. AG300
PWB ASSY REP AG500/600
PWB ASSY REC NAB AG600/500
PWB ASSY REC CCIR AG500
PWB ASSY MIC PREAMP AG500
CABLE ASSY, PWR AGL45
HARNESS ASSY R. PNL AG500
CABLE ASSY PWR 3200
CABLE ASSY PWR 3300
PWB ASSY, AMPLIFIER AAB20
SWITCR ASSY, 2&4T. HDS AG500
CABLE, INTERCON. AG500
PWB ASSY, REG & OSC AG440
PWB ASSY, REG & 0SC AG445
PWB ASSY, BIAS AMP AG440
PWB ASSY, RECORD AG-440
PWB ASSY, REP. AMP. AG440
SWITCH ASSY, SAFETY AG440

PRICE

33.00
27.00
20.00
9.00
2.80
132,65
48.00
16.00
6.30
11.00
6.10
27.00
27.00
5.90
130.60
162 .40
42.00
23.00
27.00
33.00
39.00
10.00
10.00
10.00
10.00
55.00
53.00
52.00
54.00
15.00
21.00
14.00
14.00
68.30
16.00
20.00
100.00
+25.00
125.00
125,00
210.00
5.50



SPARE PARTS PRICE LISTING
PART NUMBER

4050437-01
4050442-01
4050444~01
4050445-01
4050445-02
4050445-03
4050445-04
4050445-05
4050446-01
4050446~02
4050446-03
4050446-04
4050447-01
4050447-02
4050447-03
4050447-04
4050447-05
4050448-06
4050448-07
4050448-08
4050448-09
4100058-01
4100060-01
4100062-01
4100063-01
4100101-02
4100102-01
4100102-02
4100105-02
4100105-06
4100105-12
4100105-16
4100105-32
4100105-36
4100123-10
4100123-20
4100123-40
4100124-10
4100126-10
4100127-01
4100128-10
4100129-10

4100130-01

3-13-68 PAGE
DESCRIPTION

HARNESS ASSY, ELECT

CABLE ASSY, ELECT. INT

PLUG, DUMMY, REMOTE

CABLE, HD, ASSY, P/B 72 IN.

CABLE, HD, ASSY, P/B 105 IN.
CABLE, HD, ASSY, P/B 54 IN.

CABLE, HD, ASSY, P/B 60 IN,

CABLE, HD, ASSY, P/B 48 IN.

CONN. ASSY, HEAD STACK 1 CH.
CONN. ASSY, HEAD STACK 2 CH.
CONN. ASSY, HEAD STACK 3 CH.
CONN. ASSY, HEAD STACK 4 CH.
EOX ASSY, HD CBL, 1 CH

BOX ASSY, HD CBL, 2 CH

BOX ASSY, HD CBL, 3 CH

BOX ASSY, HD CBL, & CH

BOX ASSY, HD CBL, 4 POS

BOX ASSY, HD CBL MTG, 1 CH
BOX ASSY, HD CBL MIG, 2/4 CH

BOX ASSY, HD CBL MTG, 3 CH
BOX ASSY, HD CBL MIG, 4 CH
KNOB, BAR

KNOB, SPEED SHIFT

BUTTON, REC. SAFETY

CAP, TAPE GUIDE

INDICATOR, RESET

KNOB, KEY TAB, GRAY

KNOB, KEY TAB, BLACK

KNOB ASSY, SMALL BLACK
KNOB ASSY, SMALL BLACK
KNOB, UNSKIRTED, GRAY
KNOB, SKIRTED, GRAY

KNOB ASSY, SMALL RED CAP
KNOB ASSY, SMALL RED CAP
USE 4100123-40

KNOB, SPEED CHANGE

KNOB, SPEED CHANGE

PUSH BUTTON GUARD, 1-3/8 DIA.
CAP, TENS ARM

CAP, DUST, CAPSTAN

CAP, CAPSTAN IDLER

CAP, CAPSTAN IDLER

KNOE, MEDIUM DARK GREY

60

AG440
AG440
AG440
300
MR70
300-4
AG440-8
AG440-8
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG445
AG445
AG445
AG445
THEATER
AG600
AG600
AG600
GENERAL
MX10
AM10
GENERAL
GENERAL
GENERAL
GENERAL
AG440
AG440

PR10
AG500
3200
351
350
350
351

GENERAL

PRICE

30.00

19.20
19.20

19.20
19.20

19.20

1115

55.00
85,00
110.00
150.00
90.00
30.00
50.00
50.00
55.00

.55
-55
.35
.60
.65
. 60
.65
.60
.70
.65
.65

.30

11.00
1.60

1.20



SPARE PARTS PRICE LISTING
PART NUMBER

4100130-02
43100131~30
4100131-50
4100132-10
4100137-10
4100138-~10
4100140-01
4100142-01
4100144-01
4100144-02
4100145-10
4100146-20
4100153-01
4100157-10
4100158-10
4100159-10
4100160-10
4100160~-20
4100160-30
4100160-40
4100160-50
4100160-60
4100160-70
4100160-80
4100167-10
4100168-10
4100173-10
4100175-01
4100176-01
4100179-01
4100183-01
4100183-02
4100183-03
4100184-01
4110027-20
4110027-40
4110052-10
4110052-20
4110052-30
4110062-10
4110063-10
4110063-50

3-13-68
DESCRIPTION

KNOB, LIGHT GREY

CAPSTAN DUST CAP, 9/16 ID
CAP, CAPSTAN DUST, 1-1/16 DIA
GUARD, PUSHBUTTON, 7/8 IN.
KNOB, REEL-HOLDDOWN EIA

CAP, TAPE GUIDE

CAP, MULTICHANNEL HEAD

PLUG, BUTTON

KNOB, SLIDE SWITCH, GRAY
KNOB, SLIDE SWITCH, BLACK
KNOB, BAR

KNOB

KNOB, MAT

KNOB, BAR

BUTTON, COUNTER RESET

CAP, TAPE GUIDE
BUSHBUTTON, CONTROL
PUSHBUTTON, CONTROL
PUSHBUTTON, CONTROL
PUSHBUTTON, CONTROL
PUSHBUTTON, CONTROL
PUSHBUTTON, CONTROL
PUSHBUTTON, CONTROL
PUSHBUTTON, CONTROL
CAP, CAPSTAN

CAP, TURNTABLE HSG
KNOB, FAST MODE SLIDER
BUTTON, RECORD

KNOB, CONSOLE KNURLED ALUM.
KNOE CONTROL

BUTTON, PUSH, REM. CON.
BUTTON, PUSH, REM. CON.
BUTTON, PUSH, REM. CON.
KNOB, CONSOLE KNURLED ALUM.
PANEL, VENT

PANEL, VENT, BRN

GRILLE, ELEC.

GRILLE, ELEC.

GRILLE ELEC.

GRILLE, BACK VENT, TAN
GRILLE, END VENT, TAN
GRILLE, BROWN

v ™ m T Y W»

PAGE 61

PRICE

GENERAL 1.40
AG300 12.00
AG300 7.30
3200 .55
AG350/AG300 1.50
3200 1.60
MR70 .20
AG500 .55
GENERAL .30
GENERAL .40
601/602 .40
602 .60
AE100 31.00
602 /AG600 .50
E65 .90
E65 1.90
MR70 .50
MR70 .50
MR70 1.10
MR70 1.10
MR70 1.10
AG350 .30
AG300 1.60
AG300 .90
MR70 13.00
AG100 .95
MR70 .50
AG350 1.00
AG350 3.80
AG300 11.70
AG440 .80
AGL40 .80
AG4L40 .80
AGL40 3.95
622 1.40
622 1.40
602 2.80
602 2.90
602 2.70
650722 3.00
601, 1.60
602 1.60



OIARL FANXILID FPKIUL LIDLINUL
PART NUMBER

4110063-60
4110063-70
4110064-10
4110112-01
4110164-10
4110164-20
4110169-01
4110169-02
4110169-03
4110171-01
4110172-10
4110173-01
4110178-01
4110179-10
4110182-01
4110205-01
4110221-10
4110229-10
4110231-10
4110231-20
4110231-30
4110231-40
4110231-50
4110241-01
4110241-02
4110249-01
4110249-02
4110249-03
4110253-01
4110254-01
4110256-01
4110258-01
4110258-02
4110261-01
4110267-01
4110270-01
4110271-01
4110274-01
4120051-10
4120054-10
4120054-20
4120056-10

3—13-068
DESCRIPTION

GRILLE, BROWN W/CUTOUT
GRILLE, DARK GRAY

BEZEL

OVERLAY, CONT. PANEL
ESCUTCHEON, NAME PLATE
ESCUTCHEON, NAME PLATE
PANEL, FACING

PANEL, FACING, LOW-HIGH
PANEL, FACING, NAB-AME
PANEL, FACING, ELECT.
GUARD, REEL

ESCUTCHEON, PUSH BUTTON
PANEL, OVERLAY

ESCUTCHEON, TOP PLATE CON

PANEL, FRONT ELEC
GLASS, METER
ESCUTCHEON, COUNTER
GLASS, METER

PLATE, PUSHBUTTON, STOP
PLATE, PUSHBUTTON, PLAY
PLATE, PUSHBUTTON, FAST
PLATE, PUSHBUTTON, EDIT

PLATE, PUSHBUTTON, RECORD

LENS, ESCUTCHEON
LENS, ESCUTCHEON
LENS, CUE

LENS, READY

LENS, RUN

ESCUTCHEON, LEFT
ESCUTCHEON, RIGHT
OVERLAY, HEAD HOUSING
JEWEL, PILOT LAMP
JEWEL, PILOT LAMP, RED
ESCUTCHEON, METER
GUARD, REEL

LABEL, RECORD MODULE
LABEL, REP. MODULE
ESCUTCHEON, REM, CON.
HANDLE, TAPELIFTER
HANDLE, CASE

HANDLE ASSY, CASE
LATCH, CASE

PAGE

bz

602
AG600
602
AA620
PR1C
AG500
351
351
351
354
351
351
MX10
300
PR10-1
602
AG600
MR70
MR70
MR70
MR70
MR70
MR70
AG100
AG100
AG100
AG100
AG100
AG350
AG350
AG350
AG300
AG500
AG500
AG440
AG440
AG440
AG440
AG500
GENERAL
602
PR10

PRICE

p—

.60
.90
.15
.40
.40

R v W

14.00
19.00
9.40
2.80
.80

.00
.30
.20
.70
.75
.10
.10
.10
.10
.60
.00
.30
.60
.60
.60
.00
.00
.30
.50
.45

— e e

e
N~~~ 0000~ NN

.50
.50
5.25
1.90
4.30
.20



SPARE PARTS PRICE LISTING
PART NUMBER

4120057-10
4120065-02
4120066-01
4130003-10
4130018-10
4130018-30
4130028-10
4130028-20
4130029-01
4130031-10
4130045-01
4130105-20
4130123-10
4130128-10
4130132-01
4130141-10
4130150-10
4130151-10
4130152-10
4130154-10
4130155-10
4130155-20
4130157~10
4130157-20
4130159-01
4130163-01
4130163-02
4140003-10
4130012-01
4140013-01
4140015-10
4140016-20
4140017-10
4140018-10
4140019-01
4140020-01
4150102-20
4150108-30
4150155-01
4150156-01
4150160-01
4150160-02

3-13-68
DESCRIPTION

HINGE, MOTOR
SCRAPER, HEAD DUST
LATCH, CONTROL DOOR
SHOCKMOUNT

PAD, CLUTCH, 1-5/8 IN. DIA.
PAD, CLUTCH, 2 IN. DIA.

HOLDDOWN, KNOB GREY
HOLDDOWN, KNOB BLK
SHOCKMOUNT, MOTOR
WASHER

PAD, SPEED SHIFT FORK
PAD, TURNTABLE

GUIDE, TAPE

CUSHION, SPEED CHANGE

CUSHION, TAPE GUIDE, 1/2

PAD, TNTBL.

PAD, TAPE LIFTER ARM
DAMPER, VIBRATION
PAD, TURNTABLE

PAD, HEAD GATE, SMALL
PAD, HEAD GATE, LARGE
PAD, HEAD GATE, LARGE
DASHPOT

DASHPOT

FILTER, AIR, FOAM
PAD, TURNTABLE

PAD, TURNTABLE

METER, VU

METER, VU FROSTED LAMPS 6.3

METER, VU

COUNTER

METER, VU

COUNTER

METER, VU

METER, VU

“ETER, VU

CASE, PORTABLE

FOOT, DARK GRAY
FOOT, CASE, PORTABLE

FOOT, RETRACT. PORT. CS.

DOOR ASST, PORT CASE
DOOR ASSY, PORT CASE

PAGE 63

AG300
AG100
AG100
600/602
600/AG600
600/AG600
PR10

600/AG600/AG500

601/602
602
AG600
GENERAL

GENERAL
PR10Q/AG500
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
AGl100
AG300/AG350
AG350
601/602
350/300
PRL0O/ 354

E65
AG350/AG300
CL10O

AG500/AG600
AG440/AM10
602
AG600
AG440
AG440
AG440
AG440

PRICE

7.50
2.30

—

44

10

45

.35
.20
.10
.10
.00
.00
.10
.05
.77
.60
.05
.25
.05
.10
.05
.95
.10
.10
.30
.35
14.
16.
.00
.25
.50
38.

00
00

00

.00
32.
.70
41.

00

00

.00
47.
18.
30.
.00

-20

00
00
00



PART NUMBER

4150165-01
4150169-02
4150172-01
4150202-01
4150202-02
4150202-03
4150211-01
4150213-01
4150229-05
4150236-01
4150265-10
4150286-01
4150286-02
4150302-01
4150303-01
4150307-01
4150312-01
4150316-01
4150321-01
4150325-01
4150325-02
4150326-01
4150327-01
4150327-02
4150328-01
4260120-10
4170087-10
4170088-01
4170108-01
4170128-10
4170128-20
4170135-10
4170183-01
4170184-01
4170204-10
4170216-10
4170267-10
4200021-10

4200055-01
4200058-01

4200100-01
4200112-01
4200119-10

- At oo

DESCRIPTION

CASTER

CASTER, W SIDE BRAKE
SCREEN, FRONT PANEL
FOOT, CASE

FOOT, CASE

FOOT, CASE

CASE, ELECTS, SINGLE, 7 IN.

BUMPER, STANDOFF
METER PANEL HOUSING
CLEAT, WOOD

CASE, PORTABLE
SUPPORT, ELECT. RH
SUPPORT, ELECT. LR
MOLDING, CONSOLE PNL
TRIM, SPREADER

PANEL, BACK, ASSY, CONS.
FRAME, CONSOLE, XPORT
SUPPORT, DOGHOUSE
SPREADER, CONSOLE
SUPPORT, UPRIGHT CONS
SUPPORT, UPRIGHT CONS
SUPPORT, BACK CONSOLE
PANEL, SIDE CONSOLE
PANEL, SIDE CONSOLE
FRAME, TAPE TRANSPORT

PIN, CLEVIS, SPEED SHIFT .

RES. BARRIER

GUARD, SW

INSULATOR, XFMR WRAP
STROBOSTICKER, 60 CPS
STROBOSTICKER, 50 CY
LABEL, SPEED SHIFT
INSULATOR

SHIELD, MICROSWITCH
INSULATOR, MICRO SW.
INSULATOR, CAP. SOL
INSULATOR, HEAD SWITCH
PLUNGER, MOTOR THRUST
SLEEVE. TAPE GUIDE
SLEEVE, CAPSTAN BEARING
BUSHING, SLEEVE

SEAT, SPRING, HEAD COVER
INSERT, ESCUTCHEON

L nNnvVL

AG440
AG440
AG440
PR10O
PR10
AE100
351
351
300
3200
E65
AG100
AG100
AG350
AG440
AG350
AG350
AG440
AG440
AG440
AG440
AG440
AG440
ACG440
AG440
AG500
602
602
AG440
GENERAL
GENERAL
PR10
PR10
AG350
AG500
AG500
PR10
602

AG600
AG600

PR-10
PR-10
GENERAL

PRICE

6.70

~d

19.
55.
.25

11

45
.90
<40
.40
.15
.00
.10
.50
.05
.00
.30
.30
.00

00
00

.40
.10
.10
.90
.20
.05
.05
.05
.05
.20
.10
.20
.60
.25

.90
.35

.20
.10
.10



SPARE PARTS PRICE LISTING

PART NUMBER

4200121-10
4200122-10
4200126-10
4200137-10
4200137-20
4200138-10
420013%5-01
4200140-01
4200162-01
4200174-01
4210005-10
4210170-10
4210171-10
4210173-10
4210181-30
4210183-10
4210183-20
4210184-10
4210187~10
4210188-10
4210188-20
4210189-10
4210189-20
4210193-10
4210193-20
4210196-10
4210197-10
4210209-10
4210210-10
4210216-01
4210230-10
4210231-01
4210237-10
4210238-10
4210240-10
4210240-20
4210252-01
4210254-01
4210261-01
4210265-10
4210265-20
4210267-01
4210286-01

3-13-68
DESCRIPTION

BUSHING, REEL IDLER
BUSHING, CAPSTAN IDLER ARM
BEARING, REEL IDLER
BUSHING, RETAINING, SPEED
BUSHING, RETAINING

BUSHING, GUIDE

SLEEVE, CHAFING (BRAKE)
BUSHING, BELT SEPARATOR
BEARING, THRUST, TURNTABLE
SLEEVE, CLUTCH

GUIDE, TAPE, STRAIGHT
GUIDE, TAPELIFTER

STUD, FAN MTG.

PIN, HINGE, HEAD COVER
GUIDE, GLASS 1/2 IN.

GUIDE, TAPE, TAKEUP 1/2 IN.
GUIDE, TAPE, TAKEUP 1/4 IN.
GUIDE, TAPE, TAKEUP 1  IN.
GUIDE, TAPE 1 IN. REEL IDLER
GUIDE, TAPE 1/2 IN. REEL IDLER
GUIDE, TAPE 1/4 IN. REEL IDLER
SHAFT, IDLER

SHAFT, CAP. IDLER

POST, TAPE GUIDE

POST, TAPE GUIDE 1/2IN.
GUIDE, TAPE, 4 POS ASSY
SHAFT, SWITCH, 1/4 TR
CYLINDER, SAFETY SW.

GUIDE, TAPE, SUPPLY SIDE
SHAFT, HEAD SWITCH KIT
SHAFT, BELT IDLER

SHAFT, BELT SEPARATOR

BAR, TAPE GUIDE

SHAFT, TAPE GUIDE

SHAFT, SPEED SHIFT

SHAFT, SPEED SHIFT

POST, BAR, HD CARRIER

BAR, ADJUSTING HEAD

PIN, CLAMPING DISC

USE 4040925-01

USE 4040925-02

STUD, ADJUSTING WORM GR
PIN, DOOR HINGE

PAGE 65

351
AG350
AG300
AG500
AG500
PR10
PR10O
PR10O
AG100
AE100
602
AGS00
AG500
PR10/AG500
GENERAL
AG350
AG350
AG300
AG300
AG300
AG350
AG350
MR70/300
300
300
350
354
AG500
AG500
PR10
PR10O
PR10
AG600
E65
E65
AG600
AG100
AG100
AG100

AG100
AG100

PRICE

w N oy

== Ut

HWNhNNMMOASEEHEEFEOOWRH W OWW

.30
.20
.60
.40
.40
.10
.10
.25
.50
.50
.40
.60
.50
.70
.15
.40
.00
.00
.60
.50
.80
.70
.10
.80
.00
.40
.40
.80
.30
.50
.90
.20
.50
.95
.75
.55
.10
.10
.15

.30
.15



SPARE PARTS PRICE LISTING
PART NUMBER

4210288-02
4210305-01
4210310-01
4210311-01
4210313-01
4210315-01
4210317-01
4220020~01
422005420
4220055-20
4220058-10
4220058-20
4220058-30
4220087-10
4220097-01
4220099-01
4220138-10
4220139-20
4220140-10
4220141~10
4220142-10
4220143-01
4220149-10
4220150-10
4220151-10
4220152~10
4220158-10
4220164-10
4220170-01
4220175-01
4220178-10
4220184-10
4220191-20
4220200-10
4220204-01
4220205~01
4220209-10
4220210-10
4220212-01
4220215-10
4220215-20

4220215-30

3-13-68
DESCRIPTION

INSERT, CASTER 1/2 IN.
SHAFT, BELT IDLER

GUIDE, TAPE, TENS ARM
GUIDE, TAPE REEL IDLER
SHAFT, SWITCH

INSERT, CASTER

STUD, LOCK

SPACER, MTR MIG

COLLAR, HOLD-BACK BRAKE
COLLAR

SPACER, MTR MTG

SPACER, MOTOR MOUNT

SPACER, MTR MT

SPACER BEARING, CLUTCH
SPACER, TENSION ARM

SPACER, PLAY T/U ARM
COLLAR, SHAFT

STOP, SOLENOID

SPACER, MOTOR FLANGE
ANCHOR, SPACER BRAKE
COLLAR-READ-CABLE

COLLET, HD CABLE

COLLAR, RETAINING

SPACER, DRIVE MOTOR BODINE
SPACER, REEL IDLER

SPACER, BEARING EDDY CURRENT
STOP, CAPSTAN SOLENOID
COLLET, KNOB HOLD DOWN
BLOCK, MODIFIED, TAPE GUIDE
SPACER, TURNTABLE

FLANGE, CAPSTAN FLYWHEEL
COLLAR, BELT IDLER

SPACER, PWR AND SPD SW.
SOLENOID, STOP

COLLAR, HD CARRIER STOP
SPACER, CLUTCHACTR.

FLANGE, TAPEGUIDE, UPPER
FLANGE, TAPEGUIDE, LOWER
POST MTR MNTG

SPACER, TAPE GUIDE, 1/4 IN.
SPACER, TAPE GUIDE, 1/2 IN.
SPACER, TAPE GUIDE, 1  IN.

PAGE 66

MR70
AG600
AG440
AG440
AG440
AG440
AG440
600
602
E65
600
600
602
PR10
AG440
AG600
351
AG350
351
MR70
351
351
AG300
300
AG300
AG500
AG500
GENERAL
AG300
AG500
AGS500
AG500
MR70
MR70
AG100
AG100
MR70
MR70
AG100
MR70
MR70
MR70

PRICE

=

I
[o« 2 e NN « \URUS BN IS o 3 B

.50
.00
.90
.95
.30
.40
.20
.30
.15
.10
.80
.40
.20
.50
L40
.30
.05
.10
.30
.05
.90
.70
.40
.20
.70
.60
.60
.10
.70
.85
.30
.65
.50
.60
.00
.00
.10
.30
.30
.Q0



SPARE PARTS PRICE LISTING
PART NUMBER

4220228-02
4220229-10
4220231-01
4220232-01
4220237-01
4220241-01
4220242-01
4220244-02
4220245-01
4220246-01
4230060-10
4230061-10
4230062-10
4230064-20
4230065-10
4230066-10
4230067-10
4230068-10
4230119-10
4230120-10
4230121-10
4230156-20
4230158-10
4230158-20
4230159-10
4230160-10
4230161-10
4230162-10
4230163-10
4230167-10
4230168-10
4230169-10
4230170-10
4230174-01
4230174-02
4230176-10
4230182-02
4230183-10
4230193-10
4230195-10
4230198-10
4230204-10

3-13-68 PAGE

DESCRIPTION

STOP, HEAD GATE

SPACER, MICRO SW

BLOCK, SHIPPING, FLWH
HUB, CLUTCH ACTR.
STANDOFF, CONT. BOX
STOP, MAGNET

HOLDER, BEARING

SPACER, DR. MTR HINGE
SPACER, CHASSIS

SPACER, ELECT. SUP COV
LEVER, BRAKE ACTUATOR
LEVER, BRAKE RELFASE
ANCHOR, CAPSTAN IDLER
ARM, PLAY ACT. ARM
ACTUATOR, FAST FORWARD
LINK, TURNTABLE PIVOT
ARM

LINK, TURNTABLE PIVOT
FORK, SHIFT, 3-3/4 - 7-1/2, 50 BZ
FORK, SHIFT 7-1/2 - 15 IPS, 60 HZ
FORK, SHIFT 3-3/4 - 7-1/2 60HZ
CAM, SAFETY SWITCH

HOOK, TAPE GUIDE

HOOK, TAPE GUIDE

ARM, REEL IDLER

ARM, SOLENOID

LINK, BRAKE BAND

LEVER, BRAKE

LINK, SOLENOID

ARM, SPRING

LOCK, HOOK

CAM, HEAD COVER

ARM, CAP. SOLENOID
SPRING, ANCHOR BRAKE
SPRING, ANCHOR, BRAKE
LEVER, REEL KNOB
ACTUATOR, BRAKE SOL, NEW
FORK, SHIFT 7.5-15 IPS 50 HZ
ARM, CAPSTAN BELT IDLER
FORK, SHIFT, 60 HZ

FORK, SHIFT, 50 HZ

ARM, CAPSTAN IDLER

67

AG350
AG350
AG100
AG100
AG300
AE100
AG440
3300
AG440
AG440
AG600
AG600
AG600
602
602
AG600
AG600
AG600
AG500
AG500
AGS500
AG500
AG350
AG440
AG350
AG350
AG350
AG350
AG350
AG300
AG300
AG500
PR10
AGS500
PR10
GENERAL
AG500
AG500
AG500
E65
E65
MR70

PRICE

[V, IV, o

=N W W NN

.60
.20
.80
.90
.50
.10
.10

.20
.35
.55
.15
.10
.60
.60
.30
.70
.20
.50
.30
.40
.60
.45
.10
.00
.30
.60
.30
. 60
.00
.75
. 20
.70
.20
.90
.95
.00
.40
.80
.65
.00
.40



SPARE PARTS PRICE LISTING
PART NUMBER

4230207-01
4230214-01
4230216-01
4230236-01
4230237-01
4230240-01
4230241-01
4230242-01
4230243-01
4230244-01
4230245-01
4230246-01
4230247-01
4240011~02
4250036-10
4250040-10
4250041-20
4250042-10
4250043-10
4250044-10
4250049-10
4250068-10
4250068-20
4250068-30
4250068-40
4250069-01
4250112-10
4250113-10
4250115-10
4250121-10
4250123-10
4250125-10
4250132-10
4250133-10
4250134-10
4250136-10
4250144-10
4250155-10
4250156-10
4250159-10
4250159-20
4250159-30

3-13-68
DESCRIPTION

LEVER, CLTCH ACTR.

LINK, CLUTCH DISENGAGE
SLIDE, ELECT, CHASSIS
FORK, BELT SHIFT
ACTUATOR, RESET

ARM, TAPE LIFTER L.H.
ARM, TAPE LIFTER R.H.
LINK, AUTO TAPE LIFT
ACTUATOR, PWR & SPD SOL.
LINK-TAPE LIFTER

ARM, REEL IDLER

ARM T/U TENSION

CRANK, CLUTCH ACTR

GEAR, WORM-CLUTCH

BRAKE, ROLLER SHOCK RELIEF
TURNTABLE, REEL

DISC CAPSTAN THRUST
CLUTCH, DISC

PLATE, CLUTCH

CLUTCH DISC

CAPSTAN IDLER RELEASE
PULLEY, DRIVE MOTOR 7~1/2
PULLEY, DRIVE MOTOR 7-1/2
PULLEY, DRIVE MOTOR 3-3/4
PULLEY, DRIVE MOTOR 3-3/4
PULLEY, MOTOR 60HZ

DRUM, BRAKE

FLYWHEEL, DRIVE MOTOR
FLYWHEEL, REEL IDLER
FLYWHEEL, REEL IDLER ASSY
PLATE, TURNTABLE

CAPSTAN, FLYWHEEL 3-3/4 -
DISC, REEL KNOB

BASE, KNOB

FLYWHEEL, CAPSTAN DRIVE
DISC, TAPE GUIDE

FAN, MOTOR

PULLEY, DRIVE MOTOR, 60 HZ
PULLEY, DRIVE MOTOR, 50 HZ
PULLEY, REEL IDLER 1/4 IN
PULLEY, REEL IDLER 1/2 IN
PULLEY, REEL IDLER 1 1IN

PAGE

IPS 60 HZ
IPS 50 HZ
IPS 60 HZ
IPS 50 HZ

7-1/2 IPS

68

AG100
AG100
AG100
AG600
AE100
AG440
AG440
AG440
MR?70
AG440
AG440
AG440
AG100
AG100
602

602
602/AG600
602/AG600
AG600
600/AG600
AG600
601/602
601/602
601/602
601/602
AG600
351
AG440
AG300
3200
AG500
AG500
GENERAL
GENERAL
3300
3300
PR10/AG500
E65

E65
MR70
MR70
MR70

PRICE

5
1
3

11.
11.

14

7

18
14

N

[pSJANe OS]

14

14

41.

.50
.10
.00
.10

.60

W40

.40
.40
.50
.40
.60
.60
.40
.60

.20

.30

.20
.10
.60
. 60
.50
00
00

.00
14,

00
.45

.70
12.

00

.00
.00
.20
16,
.90
.80
.50
.96
.55
.00
.00

00

.00
.00
00




SPARE PARTS PRICE LISTING
PART NUMBER

4250162-02
4250166-01
4250169-01
4250176-01
4250181-01
4250183-01
4250184-01
4250185-01
4250186~01
4250186~10
4250189-02
4250190-01
4250191-~01
4250192-01
4250193-01
4250202-~01
4260022~10
4260060-10
4260060-20
4260061-10
4260062~01
4260095~01
4260096-01
4260106-01
4260153-01
4260156~-01
4260178-10
4260179~10
4260180-10
4260181~-10
4260183-10
4260184-10
4260190-10
4260190-30
4260191-10
4260192-01
4260193-10
4260194-10
4260195~10
4260200-10
4260206-10
4260216~01

3-13-68
DESCRIPTION

PULLEY, MOTOR

ROLLER, RAIL

ROLLER, CLUTCHACTR.

PAD, TURNTABLE

FAN, MOTOR, NEOPRENE
GASKET, AC CONN. OPENING
GASKET, CONN. OPENING
GASKET, REAR CABINET DOOR
PULLEY, POSITION INDICATOR
PULLEY, POSITION INDICATOR
TURNTABLE, RW/TU

ROLLER, HEAD CARRIER
PULLEY, CARRIAGE RETURN
IDLER, HEAD CARRIER DRAWBELT
CAP, TAKEUP TENSION ARM
FLYWHEEL, REEL IDLER
GUIDE, TAPE

RAIL, LEFT CASE

RAIL, RIGHT CASE

GUARD, SWITCH TOP

ADAPTER, CONN, TOP PLATE POWER
MTG. BRKT. REPROD. TRAY
BRKT. CAP. MTG.

CLAMP, SHIFT FORK

BRACKET, PUSH BUTTON
BRACKET, SW. MTG. SAFETY
BRACKET, TAPE GUIDE LH
BRACKET, TAPE GUIDE RH
BRACKET, SPRING TU TENSION ARM
BRACKET, SOLENOID

BRACKET, SOLENOID

BRACKET STOP BRAKE
BRACKET, HNG, CYCLOHM MTR.
BRACKET, HNG, BODINE MTR.
HINGE, BRACKET

BRACKET, SPRING ARM
BRACKET, SUPPORT, DRIVE
BKT SPRING

BRACKET-RELAY MNTG.
BRACKET, CONTROL BOX SUPPORT
BRACKET, CONN, PANEL
BRACKET, RELAY MOUNTING

PAGE 69

AG100
AG100
AG100
AG100
AG100
AG100
AG100
AG100
CL10/AG500
AG500
MR70/AG350
AG100
AG100
AG100
AG350
AG440
602
602
602
602
602-2
AG445
AG445
AG600
PR10
AG500
300
300
3200
AG350
AG350
AG440
300/AG300
300/AG300
3300
AG300
AG300
AG300
3200
PR10O
3200/3300
300

PRICE

o o

(3 oo

=

N
‘ SEHWR HPREULHFP

.50
.35
.10
.20
.70
.50
.50
.05
.40
.10
.00
.80
.95
.90
.50
.00
.65
.00
.45
.05
.00
.55
.30
.70
.60
.30
.35
.10
.00
.80
.30
.90
.30
.40
.70
.00
.80
.30
.80
.60
.20



SPARE PARTS PRICE LISTING
PART NUMBER

4260217-01
4260229-10
4260238-10
4260275-10
4260294-10
4260312-10
4260322-01
4260366-01
4260378-02
4260384-01
4260386-01
4260386-02
4260404-01
4270024-10
4270050-10
4270056-10
4270056-20
4270057-10
4270058-10
4270059-10
4270060-10
4270061-10
4270062-10
4270063-10
4270064-10
4270065-10
4270068-10
4270069-10
4270070-10
4270071-10
4270072-10
4270074-10
4270101-10
4270111-01
4270112-01
4270113-01
4270114-01
4270152-10
4270154-10
4270155-10
4270156-10
4270158-10

3-13-68 PAGE
DESCRIPTION

BRACKET, MOTOR LOCK
BRACKET, BELT SEPARATOR
BRACKET, RECTIFIER MTG.
BRACKET, SPEED SHIFT
BRACKET, DR. MTR. ACTUAT.
ANGLE, DRIVE MTR 50 HZ
BRACKET, STOP CLUTCH ACT.
LEVER, CLUTCH DISENGAGE
BRACKET, PRE-AMP

BRACKET, AUTO TAPE LIFT
BRACKET, EDIT SOLENOID
BRACKET, EDIT SOLENOID
SUPPORT, ELECTS, CONS.
SPRING, HEAD MIG.

SPRING, CONICAL

SPRING, RECORD LOCK
SPRING, RECORD LOCK
SPRING, BRAKE SHOCK RELIEF
SPRING, REW IDLER

SPRING, PLAY TAKEUP BRAKE REL.
SPRING, CLEVIS PIN

SPRING, BRAKE SHOCK RELIEF
SPRING, TURNTABLE

SPRING, TURNTABLE PIVOT
SPRING, CONNECTOR LOCK
SPRING, MOTOR THRUST
SPRING, CLUTCH

SPRING, PLAY TAKEUP CLUTCH
SPRING, PLAY TAKEUP
SPRING, T.T. CENTERING DETENT
SPRING, BELT TENSION IDLER
SPRING, CAPSTAN IDLER
SPRING, HEAD MOUNTING
SPRING, CLUTCH

SPRING, SHIFTER

SPRING, BELT IDLER TENSION
SPRING, TAPE GUIDE

SPRING, HINGE, HD. COVER
SPRING, DOOR HINGE

SPRING, REC. COVER

SPRING, COVER

SPRING, TAKEUP TENSION ARM 350/4G300

70

AG300
AG500
MR70
E65
MR70
MR70
AG100
AG100
AG350
AG440
AG440
AG440
AG440
602
E65
602
AG600
AG600
602
AG600
AG600
AG600
AG600
AG600
600
602

601/602

AG600
AG600
AG600
602
AG600
602
AG600
AG600
AG600
AG600
PR10
PD10
MR70
AG300

PRICE

1.00
1.20
40
3.10
7.00
15.00
.20
.35
1.60
.85
1.45
1.45
9.50
.05
.10
.50
.50
.10
.05
.10
.05
.05
.05
.05
.15
.10
.30
.05
.10
.10
.15
.15
.05
.15
.20
.35
.15
.10
.10
.25
.80
.25



SPARE PARTS PRICE LISTING 3-13-68 PAGE 71

PART NUMBER DESCRIPTION PRICE
4270158-20 SPRING, TAKEUP TENSION ARM AG350 .40
4270155-20 SPRING, HOLD 3200 .60
4270159-30 SPRING, HOLD 3200 .80
4270160-10 SPRING, TENSION ARM 351/A6350 .15
4270160-20 SPRING, TENSION ARM 351/300 .50
4270161-10 SPRING, CAPSTAN SOLENOID RETURN AG350 .10
4270162-10 SPRING, CAP. IDLER 351/350 .10
4270163-10 SPRING, COMP. MR70 .05
4270164-10 SPRING, BRAKE BAND LEAF, 1-1/8 LONG MR70 .45
4270166-10 SPRING, GATE GENERAL .00
4270169-10 SPRING, TAPE GUIDE RETURY 354 .05
4270170-10 SPRING, TAPE GUIDE DETENT 354 .05
4270171-10 SPRING, HEAD MOUNTING 354 .05
4270175-10 SPRING, CAP. IDLER 300/AG300 .25
4270176-10 SPRING, CAP. SOLENOID RETURN AG300 .50
4270177-10 SPRING, HOOK LOCK AG300 .80
4270178-10 SPRING, BRAKE GENERAL .15
4270179-10 SPRING, BALANCE DRIVE MOTOR 300 .35
4270180-01 SPRING, BALANCE DRIVE MOTOR AG300 .35
4270181-10 SPRING, ESCUTCHEON AG500 .50
4270182-10 SPRING, BELT IDLER AG500 .10
4270183-10 SPRING, SHIFT. ARM AGS500 .05
4270184-01 SPRING, BRAKE, LONG AG500 .25
4270185-01 SPRING, BRAKE, SHORT AG500 .15
4270187-10 SPRING, SAFETY SWITCH PR10/AG500 .15
4270189-10 SPRING, REEL HOLDDOWN GENERAL .05
4270190-10 SPRING, SOLENOID RETURN AG500 .05
4270192-10 SPRING, TAKEUP TENSION ARM 300 .35
4270193-10 SPRING, DRIVE MOTOR 3200 .10
4270195-01 SPRING, SOLENOID RETURN PR10/AG500 .05
4270200-10 SPRING, HEAD COVER 354 .10
4270206-01 SPRING, SAF. SW. SOHZ AG500 .05
4270207-10 SPRING, SPEED SHIFT E65 .05
4270208-10 SPRING, PUSHBUTTON (PWR) MR70 .30
4270209-10 SPRING, PUSHBUTTON (CONTROL) MR70 .15
4270209-20 SPRING, PUSHBUTTON (MODE) MR70 .15
4270210~10 SPRING, FAST WIND SWITCH MR70 .35
4270211-10 SPRING, BRAKE (REEL IDLER) MR70 . 60
4270212-01 SPRING, DISC GUIDE, CENT. AG100 .80
4270216~01 SPRING, MAIN RAIL RETURN AG100 .20
4270217-01 SPRING, FRICTION AG100 .10
4270218-01 SPRING, INTERLOCK ACTUATING AG100 .25




SPARE PARTS PRICE LISTING

PART NUMBER

4270221-01
4270222-10
4270224-01
4270225-01
4270227-10
4270228-10
4270229-10
4270230-10
4270231-10
4270232-10
4270233-10
4270234-10
4270235-10
4270237-10
4270238-10
4270240-01
4270241-01
4270242-01
4270242-02
4270243-01
4270244-01
4270245-01
4270247-01
4270251-01
4270252-01
4270253-01
4270254-01
4270255-01
4280024-10
4280119-01
4280120-01
4280121-01
4280125-20
4280128-01
4280128-02
4280128-03
4280128-04
4290098-10
4290099-10
4290099-20
4290102-01
4290205-10

3-13~68
DESCRIPTION

SPRING, CLUTCH RELEASE
SPRING, RETURN, DRIVE MOTOR
SPRING, HD CARRIER RETURN
SPRING, RAIL HOLDBACK
SPRING, STOP

SPRING, TAKEUP TENSION ARM
SPRING, SOLENOID RETURN
SPRING, GATE CLOSER
SPRING, TAPE LIFTER SOLEN.
SPRING, TAPE LIFTER
SPRING, HEAD COVER

SPRING, TENSION CONTROL RETURN
SPRING, TIMING ADJ

SPRING, HEAD

SPRING, DASHPOT ARM
SPRING, EQUALIZER HOLDDOWN
SPRING, PUSHBUTTON

SPRING, HD GATE

SPRING, DETENT, HD GATE
SPRING, CUE BAR

SPRING, CLUTCH DISENGAGE
SPRING, HEAD CARRIER
SPRING, REC. PSHBIN
SPRING, EDIT BRK

SPRING, TAPE LIFT

SPRING, TAPE LIFTER SOLENOID
SPRING, TAPE LIFTER
SPRING, CLUTCHACTUATOR
SEAL, CAPSTAN

WASHER, FELT, LOWER TT
WASHER, FELT, BALL CENTERING
WASHER, FELT, UPPER TT
SHIM, TURNTABLE

SHIM, .010 IN.

SHIM, .002 IN.

SHIM, .003 IN.

SHIM, ,004 IN.

CAPSTAN IDLER CAP

CAP, TAPE GUIDE

CAP, TAPE GUIDE

PLATE, BOTTOM COVER

COVER, BOTTOM

PAGE 72

AG100
MR70
AG100
AG100
AG100
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
MR70
AG300
AG350
AG350
AG100
AG100
AG100
AG300
AG440
AG440
AG440
AG440
AG100
602
AG100
AG100
AG100
MR70
AG300/350
AG300/350
AG300/350
AG300/350
602
602
602
601
354

PRICE

.10
.15
.15
.20
.25
.50
.55
.20
.70
.55
.30
.70
1.40
.45
.70
.10
.05
.25
.50
.25
.10
.20
.40
.10
.00
.90
.20

W wN

.05
.15
.15
.30
.95
.10
.10
.10
.10
.55
1.30
1.30
3.20



SPARE PARTS PRICE LISTING
PART NUMBER

4250206-01
4250227-01
4290229-01
4290235-20
4290243-10
4290254-10
4290264-01
4290268-01
4290272-10
4290273-10
4290278-01
4290279-10
4290280-10
4290301-03
4250312-10
4290312-20
4290312-30
4290313-10
4290313-20
4290313-30
4290313-40
4290315-10
4290324-10
4290336-01
4290337-02
4290345-01
4290349-10
4290350-01
4290356-60
4290365-01
4290369-01
4290374~01
4290392-10
4290393-10
4290394-01
4290395-01
4290404-01
4290404-02
4290404-03
4290404-04
4290429-10
4290429-20

3-13-68
DESCRIPTION

COVER, TOP

COVER, SWITCH BOX
COVER-BOTTOM.

SHIELD, HEAD COVER

PANEL, FRONT CONTROL CHASSIS
COVER, DUST

COVER, OUTER SHIELD

GATE, HEAD

HOUSING, REEL IDLER
MOUNT, ARM, REEL IDLER
TOP PLATE, FACING
CHASSIS, COVER

COVER, SWITCH

PANEL, REC. METER

PANEL, TOP PLATE CENTER
PANEL, TOP PLATE BACKING
PANEL, FACING

TOP PLATE, CENTER 14 IN,
TOP PLATE, BACK 14 IN.
TOP PLATE, FACE 14 1IN,
TOP PLATE, FACE 14 IN.
SHIELD, MOTOR

HOUSING, SPEED SHIFT ASSY
PANEL, CONTROL

PANEL, BIAS METER

PANEL, COVER

PLATE, COVER

PANEL, FACING, ELECT.
COVER, 0SC COIL

COVER, TOP

PANEL, FACING

GUIDE TAPE

PANEL, 5-1/4 IN., SS FACE
PANEL, 5-1/4 IN., BACKING
PANEL, 7 IN., BACKING
PANEL, 7 IN., SS FACE
PANEL, PACING, 1-23/32
PANEL, FACING, 3~15/32
PANEL, FACING, 5-7/32
PANEL, FACING, 6-31/32
COVER, HEAD

COVER, HEAD

PAGE 73

354

352

PD10
PR10/AG500

AG500

351

AG440

300

AG440

AG440

351

351

351

3200

300

300

300

300

300

3200

300

300

AG500

3200

3200

352

3200

300

300

PD10

PD10O

PD1O

300

300

300

300

GENERAL

GENERAL

GENERAL

GENERAL

601
EARLY 602

PRICE

(%]
AP LU NSWON

-

}—l
W W N NN

.80
.30
.70
.10
.40
.50
.10
.90
.00
.80
.00
.40
.00
.00
.00
.00
.00
.00
.00
.00
.00
.00
.60
.00
.60
.00
.00
.00
.00
.90
.90
.00
.00
.10
.00
.00
.40
.40
.40
.40
.70
.70



SPARE PARTS PRICE LISTING 3~13-68 PAGE 74

PART NUMBER DESCRIPTION PRICE
4290429-30 COVER, HEAD 602 3.30
4290430~10 SHIELD, HD COVER 602 1.80
4290453-10 SHIELD, COVER, PWR XFMR 602 3.70
4290468-10 PANEL, STAINLESS STEEL PD10 28.00
4290469-10 PANEL, BACKING 3-1/2 X 19 PD10 31.00
4290473-10 COVER, SCREEN E65 5.00
4290474~10 FRONT PANEL, MACHINED E65 5.20
4290476-10 COVER, SCREEN £65 .45
4290487-10 COVER, REEL IDLER MR70 8.80
4290491-10 FACING, FRONT PANEL MR70 12.00
4290496-10 TOP PLATE, FACING MR70. 35.00
4290531-10 SHIELD, PB HD CONNCTR GS80B 3.90
4290534-20 HOUSING, COUNTER AG500 4,40
4290536-10 CLUTCH ASSY CL10/AL500 100.00
4290550-01 SHIELD, XFMR, MU METAL MR70 15.00
42905 3-01 COVER, DOGHOUSE MR70 7.20
4290557-01 PANEL, RFAR, CONSOLE MR70 5.90
4290561-01 PANEL, REAR, DOGHOUSE 2 CH. AG350 4.20
4290563~01 PANEL, FRONT, FACING MR70 6.30
4290566-01 PLATE, BOTTOM AG350 2.70
4290569-01 COVER, CHASSIS AG350 3.60
4290570-02 SHIELD, INPUT/BIAS AG350 .50
4290571-01 CHASSIS, EQUALIZER AG350 1.90
4290572-01 PANEL, FRONT FACING, MASTER AG350 14,00
4290572-02 PANEL, FRONT FACING, SLAVE AG300/350 14.00
4290574-01 GATE, HEAD AG350 16.00
4290577-01 FACING, TOP PLATE AG350 16.00
4290582-01 COVER, CHASSIS WITH SHIELD AG350 3.30
4290594-01 COVER, CHASSIS, PWR SUPPLY AG355 2.60
4290595-01 COVER, CHASSIS, AUDIO MODULE AG355 2.90
4290597-01 COVER, PLATE, DECORATLVE AG355 15.00
4290601-01 COVER, BACK, CONSOLE AG350 45,00
4290602-01 PANEL, FRONT, FACING AG355 70.00
4290609-01 PANEL, FACING AG500 18.00
4290620-01 PANEL, FACING, BLANK AG500 7.00
4290629-01 CENTER, TOP PLATE AG300 20.00
4290629-02 BACKING, TOP PLATE AG300 27.00
4290629-03 FACING, TOP PLATE AG300 29.00
4290634-01 COVER, CASE AE100 8.10
4290635-01 COVER, CHASSIS AG350 2.60
4290638-01 PANEL, FACING, ELECT. AG440 8.35



SPARE PARTS PRICE LISTING
PART NUMBER

4290639-01
4290640-01
4290641~01
4290642~01
4290643-01
4290644-01
4290645-01
4290652-01
4290655-01
4290656-01
4290659~01
4310007-10
4310007-20
4310007-30
4310010-01
4310010-02
4310052-20
4310060-01
4310065-01
4320112-10
4320115-10
4320128-10
4330014-01
4330042-10
4330101-20
4330104-20
4330106-10
4330109-10
4330110-10
4330111-10
4330112-10
4330113~10
4330115-10
4330116-20
4330117-10
4330123-01
4330125-10
4330132-10
4330133-10
4330134-10
4330136-10
4330137-10

3-13-~68
DESCRIPTION

COVER, END, PWR. SUP
ENCLOSURE, PWR. SUP.
SHIELD, DRIVE MOTOR
SHIELD, CAPSTAN SOLENOID

RESISTOR SHIELD, CONTROL BOX (CONSOLE)

COVER, HEAD CABLE
USE 4290661
OVERLAY, TOP PLATE
CHASSIS, MODULE
COVER, MODULE

SHLD, RESIST, CONT. BOX UNM

BELT, 7-1/2 IPS 60HZ
BELT, 7-1/2 IPS 50HZ
BELT, 3-3/4 IPS 60HZ
BELT, DRIVE, 19-1/2 IN.
BELT, DRIVE, 18-1/4 IN.
BELT, CLUTCH

BELT, CAPSTAN DRIVE
BELT, CAPSTAN DRIVE

RING, RETAINER, CAP. IDLER

WIRE, RETAINING
PLATE, REEL DRIVE
ADAPTER, REEL

MOUNT, MTR. IMC
SHIELD, HEAD BASE
BASE, T/U TEN. ARM ASSY
ARM, CAPSTAN IDLER
CROSSHEAD, BRAKE
ANCHOR, BRAKE

PLATE, P/B HD ADJ
HOUSING, BRAKE

CLAMP, BRAKE BAND
FLANGE, MOTOR

USE 4250189

BRACKET, TAPE GUIDE
PLATE, HEAD CLAMPING
SPACER, ERASE HEAD
MACHINING, HD BASE
PLATE, BOTTOM 4 POS HEAD
STANCHION, HEAD COVER
HINGE, HFAD COVER
COVER, HEAD

PAGE 75

AG440
AG440
AG440
AG440

AG440

AG500
AG445
AG445
AG440
602
602
602
3300
3300
PR10/AG500
AG100
PR10/AG500
AG350
354
MR70
AE100
E65/601/602
AG500
GENERAL
AG440
AG440
AG440
GENERAL
AG440
AG440
AG300

GENERAL
AG300
300
PR10O
AG500
354

354

354

AG440

PRICE

13.00
15.00

.30
.70
.30

_= o\ N

.00
.10
.80
.70
.50
.50
.50
.10
.10
.10
.40
. 60
.10
.40
.50
.80
.10
.20
.00
.00
.90
.20
.30
.90
.90

NN OLOWLWLGNEOL

o
H WO NN

el %A

.35
.25
.20
28.00

16.00
12.00



SPARE PARTS PRICE LISTING
PART NUMBER

4330138-10
4330140-20
4330147-10
4330150-10
4330151-10
4330152-10
4330157-01
4330162-02
4330176-10
4330186-10

4330190-10

4330191-10
4330197~10
4330208-01
4330221-10
4330241-01
4330253-01
4330254-01
4330255-01
4330256~01
4330257-01
4330258-~01
4330259-01
4330260-01
4330261-01
4330262-01
4330263~01
4330264-01
4330265-01
4340062-01
4350001-01
4350002-01
4350003-01
4350004-01
4350004-02
4350005-01
4350005-02
4350007-01
4350007-02
4350011-01
4350015-01
4350015-02

3-13-68
DESCRIPTION

PLATE, ADAPTER, RELAY
MTG. ASSY, CAPSTAN, BANJO
BRACKET, PLATE MTG.

BASE, NAB REEL EDIT KNOB
BASE, TAPE GUIDE

PLATE, BASE, ELEC. MTG.
SPACER, HEAD BASE

BASE PLATE

PLATE, INSPECTION ELEC.
PLATE, MTG. SPEED SHIFT
PLATE ASSY, SUB CASTING
PLATE COUNTER MIG.

TOP PLATE CASTING

PLATE LOWER MTR MTG

BASE, COUNTER

FRAME, FRONT, XPORT

TOP PLATE CASTING, TAPE XPORT
FACING, TOP PLATE

PLATE, SOLENOID MTG
PLATE, MTR. CAP MTG
PLATE, CAPSTAN SOL., MTG
FLANGE, MIR, R/W & T/W
STOP PLATE, EDIT SOLENOID
ANCHOR, EDIT, SOLENOID
FRONT PLATE, BIAS MOD
FRONT PLATE, REC. MOD.
FRONT PLATE, P/B MOD.
HEAT SINK, PWR. SUP.
CASTING, TOP PLATE

BAR, I MAGNET

PLATE, TOP REC, 1/4 & 1/2
PLATE, TOP, REC/PB

PLATE, TOP, P/B PO0S.4
PLATE, IN, REC, 1/4 IN
PLATE, IN, REC, 1/2 IN
PLATE, INNER, REC 1/4
PLATE, INNER, REC 1/2
SHIELD CAN 1/4 INCH
SHIELD CAN 1/2 INCH

KNOB, ROUND, 4-40 TAP
OVERLAY, HD. HOUSING STD.

OVERLAY, HD. HOUSING FOR HD. SW.

PAGE 76

3200
300
3200
GENERAL
3200
3200
AG300
300/AG300
351
E65
602
E65
MR70
AG100
CL10/AL500
AG100
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG500
AE100
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440

PRICE

186

— N>
R PP HEDNNDN

N - L bnun

.50
.00
.55
.40
.70
.00
.00
.00
.40
.90
.00
.10
.00
.60
.40
23.
96.
11.
11.
11.
.75
.30
.35
.30
.70
.70
.70
.10
.00
.00
.00
.60
.40
.10
.35
.65
.80
.60
.60
.60
.80
.20

00
70
00
00
00




SPARE PARTS PRICE LISTING

PART NUMBER

4350016-01
4350018-01
4350019-01
4350019-02
4350021-01
4350021-02
4350023-01
4350023-02
4350024-01
4350024-02
4350025-01
4350025-02
4350025-03
4350025-04
4350026-01
4350027-01
4350028-01
4350029-01
4350029-02
4350029-03
4350029-04
4350030-01
4350033-01
4350033-02
4350034-01
44-0059

4400175-10
44-0236-01
44-0236-02
44~0236-03
44-0251-01
4400264-01
4400310-10
4400496-10
4400496-20
4400496-30
4400496-40
4400496-50
4400496-60
4400496-70
4400514-10
4400514-20

3-13-68
DESCRIPTION

SPACER, HEAD, 1/4 IN. TP

GATE, BEAD
SPACER, ERASE HEAD 1/4
SPACER, ERASE HEAD 1/2

SHIELD CAN ASSY 1/4 1IN.
SHIELD CAN ASSY 1/2 IN.

SHIELD CAN ASSY 1/4 IN
SHIELD CAN ASSY 1/2 1IN
SHIELD CAN ASSY 1/4 IN
SHIELD CAN ASSY 1/2 IN
SHIM, ER. HD, .010 THK
SHIM, ER. HD, .002 THX
SHIM, ER. HD, .003 THK
SHIM, ER. HD, .005 THK
SH. COVER ASSY REC
SHIELD COVER ASSY P/B
SHIELD COVER ASSY

GATE ASSY, HD. 1/4 1IN.
GATE ASSY, HD. 1/2 IN.

IN.
IN.

P/B
P/B
P/B
P/B

GATE ASSY, HD. SINGLE CH.

GATE ASSY, HD. DUAL CH.
TAPE GUIDE ASSY 1/4
TAPE GUIDE ASSY 1/2
TAPE GUIDE ASSY 1/2
ROD, CONNECTING

USE 501-193

SCREW, METER ADJUST
SHIM

WASHER

WASHER

WASHER, THRUST, BRAKE ASSY

SCREW, CAPTIVE, HD CVR
SCREW

EYEBOLT

EYEBOLT

EYEBOLT

EYEBOLT

EYEBOLT

EYEBOLT

EYEBOLT

SCREW, BUSHING EXTRACTOR

SCREW-BUSHINGLOCK

PAGE

AG440
AGAL440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG440
AG445
AG445
AG440
AG440
AG440
AG440

602
AG300
AG300
AG300
AG500
AG440
300
300
300
300
300
300
300
300
3200
3200

77

PRICE

26

26

.40
.00
.30
.30
13.
11.
.00
25.

00
00

00

.00
18.
.10
.10
.10
.10
.40
13.
13.
27.
27.
27,
27.

2,

4.

4.

5.

00

00
00
00
55
55

55
20

20
20
50

.10
.05
.05
.05
.05
30
.20
.20
.20
.20
.20
.50
.10
.20
1.
1.

50
10



SPARE PARTS PRICE LISTING 3-13-68 PART 78

PART NUMBER DESCRIPTION PRICE
4400515-10 STUD, MOTOR STOP 300 .70
4400523-10 EYEBOLT, CAPSTAN SOLENOID PR10 .10
4400524-10 SCREW, TAKEUP TENSION ARM PR10 .35
4400592~01 SCREW, MODIFIED MR70 1.50
4400593-01 SCREW TAPE GD MOUNTG AGA40 1.50
4400594-01 SCREW, MODIFIED AGH40 .70
4400595-01 SCREW, CAPTIVE DEC AG440 .45
4400604-10 BOLT, EYE MR70 .25
4400604-20 BOLT, EYE AGL4LO 6.60
4400606-01 SCREW, 6-32 SHLDR AG100 .15
4400606~02 SCREW, SHOULDER AR100 .20
4400607-01 SCREW, LOCKING AG100 .40
4400609-10 SCREW, CAPTIVE, 6-32 GS80B .25
4400610~10 SCREW, TAPE GUIDE MR70 1.80
4400610-20 SCREW, TAPE GUIDE MR70 1.80
4400611-10 SCREW, REEL ESCUTCHEON MR70 .40
4400611-30 SCREW, REEL ESCUTCHEON MR70 .30
4420002-10 SLEEVE, NUT GENERAL .10
4420148-10 NUT, HANDLE, SPECIAL GS80B .25
4420150~01 NUT, CAP HEAD AG100 .10
4440002-10 WASHER, COND. INS. 602 .05
4440024-60 WASHER, SHIM BRASS GENERAL .05
4440025-10 WASHER, LAMICOID .258 I.D. X .031 TK. GENERAL .05
44640025-20 WASHER, LAMICOID .258 I.D. X .015 TK. GENERAL .05
4440025-30 WASHER, LAMICOID .315 I.D. X .015 TK GENERAL .05
4440025-40 WASHER, LAMICOID .258 I.D. X .062 TK GENERAL .05
4440025-50 WASHER, LAMICOID .190 I.D. X .0l5 TK GENERAL .05
4440025-60 WASHER, LAMICOID .190 I.D. X .031 TK GENERAL .05
4440025~80 WASHER, LAMICOID .315 I.D. X .031 TK GENERAL .05
4440026-10 WASHER, FELT 3/32 THK GENERAL .05
4440026-40 WASHER, FELT 1/4 THK AG100 .05
4440026-50 WASHER, FELT 1/8 THK AG100 .05
4440027-10 WASHER, CAMBRIC .240 I.D. GENERAL .05
4440027-20 WASHER, CAMBRIC .313 I.D GENERAL .05
4440027-30 WASHER, CAMBRIC .188 I.D. GENERAL .05
4440027-40 WASHER, CAMBRIC .094 I.D GENERAL .05
4440062-10 WASHER, THRUST 601/602/AG600 .05
4440062-20 WASHER, THRUST 601/602/AG600 .05
44460064-10 WASHER, BRAKE, SHOCK RELIEF AG600 .05
4440068-01 WASHER, CAPSTAN FLYWHEEL AG600 .05
4440069-10 WASHER, DIFFERENTIAL MTG. AG600 .05

4440072-10 WASHER, TURNTABLE, PIVOT AG600 .05



SPARE PARTS PRICE LISTING 3-13-68 PAGE 79

PART NUMBER DESCRIPTION PRICE
4440089-01 WASHER, TEFLON AG100 .05
4440101-01 WASHER, THRUST AG600 .05
4440102-01 WASHER, CLUTCH AE100 .05
4440102-02 WASHER, CLUTCH AE100 .05
4440102-03 WASHER, CLUTCH AE100 .05
4440113-10 WASHER, SHIM .005 THK GENERAL .05
4440113-20 WASHER, SHIM  .010 THK GENERAL .05
4440113-30 WASHER, SHIM .015 THK GENERAL .05
4440113-40 WASHER, SHIM .025 THK GENERAL .05
4440113-50 WASHER, SHIM .003 THK GENERAL .05
4440137-01 WASHER, TAPE GUIDE AG600 1.10
4440232-10 WASHER, HINGE ASSY AG500 .05
4440235-10 SHIM, BRASS, TU TENSION ARM AG300 .05
4440237-10 WASHER, FELT, CAPSTAN DUST AG350 .05
4440237-20 WASHER, FELT, CAPSTAN DUST AG350 .05
4440239~-10 WASHER, FELT AG350 .05
4440246-10 WASHER, FELT, CAPSTAN SHAFT AG300 .15
4440247-10 WASHER, FELT, DUST SEAL 3200 .10
4440248-10 WASBRER, LOCK, LOCKING AG300 .20
4440249-30 WASHER, FLAT #8 GENERAL .35
4440249-50 WASHER, FLAT 3 AG100 .05
4440251-01 WASHER, THRUST, BRAKE PR1O .05
4440264-10 WASHER-SHIM 1/64 THK PR10 .05
4440264-20 WASHER-SHIM 1/32 THX PR10 .05
4440276-10 WASHER, RETAINER, NYLON .010 THK PR10 .05
4440277-10 WASHER, IDLER, FELT AGSO0 .05
4440282~01 WASHER, BRASS, .003 THK AG440 .20
4440282-02 WASHER, BRASS, .025 THK AG440 .25
4440287-10 WASHER, SPACER E65 .05
4440288-01 WASHER, THRUST CLUTCH AG100 .15
4440290-01 WASHER, CLUTCH ACTR AG100 .10
4440294-01 WASHER, BOWED, CLTH SEP AG100 .25
4440295-01 WASHER, SPACER AG350 .10
4440295-02 WASHER, SPACER AG350 .15
4440296-01 WASHER, TAKEUP AG350 .05
4440296-02 WASHER, THRUST AG350 .05
4440297-01 WASHER, THRUST AG350 .10
4440297-02 WASHER, THRUST 3/32 THK. AG350 .05
4440300-01 WASHER, BELT IDLER AG600 .05
4440301~01 WASHER, BELT IDLER AG600 .10
4440302-01 WASHER, THRUST AG440 .10

4440303-01 WASHER, STEEL AG440 .10



SPARE PARTS PRICE LISTING
PART NUMBER

4500006-10
4510420-10
4510421-10
4510422-10
4510423-10
4510424-10
4510425-10
4520008-01
4520100-10
4520132-10
4520138-10
4520138-~20
4520143-10
4520144-10
4520145-10
4520145-20
4520145-30
4520145-40
4520146-10
4520146-20
4520146-30
4520146-40
4520146-50
4520146-60
4520147-10
4520148-10
4520148-20
4520149-10
4520149-20
4520150-10
4520151-01
4520151-02
4520152-01
4520152-02
4520152-03
4520152-04
4520152-05
4520153-01
4520153-02
4520153-03
4520154-01
4520154-02

3-13-68
DESCRIPTION

CKT ASSY, PKG

RES. WW 14 OHMS
RES. WW 22.5 OHMS
RES. WW 49 OHMS
RES. WW 38 OHMS
RES. WW 46 OHMS
RES. WW 122 OHMS

RES. VAR 1 K
POTENTIOMETER, DUAL 25K
POT, TRIMMER, DUAL 5K
POT. ASSY, EQ AL/REP LEVEL
TRIMMER

RES. VAR, 100, AUDIO TAPER
RES. VAR, 25K, TWIST TAB
POTENTIOMETER 500 OHM LIN.
POTENTIOMETER 25K, LINEAR
POTENTIOMETER-250K, AUDIO
RES. VAR. SOK
POTENTIOMETER, 100K MIN.
POT. 3K, MINIATURE

RES. VAR. 25K, MIN.

RES. VAR. 5N G, MIN.

RES. VAR. COMP .2W30% 10K
RES. VAR. COMP .2W30% SO00K
POT. 5K ETCHE BOARD MTG.
POT. 5K ETCHE BOARD MTG.
POT. 5K OHM

POT. 25 OHM

POT. 500 OHM WW

RES. VAR. 5K W
POTENTIOMETER 50K
POTENTIOMETER 2.S5M

POT, REP EQUAL 50K

POT, REP EQUAL 2.5M

POT, REP. EQUAL 25K

POT, REP EQUAL 10K

POT, REP. EQUAL 1 MEG

POT, REC CAL 100K AUD
POT, 30K OHM

POT, 250 OHM

POT, BIAS CAL. 750 OHM
POT, BIAS CAL. 5K OHM

PAGE 80

602
MR70
MR70
MR70
MR70
MR70
MR70
622
MX10/AM10
PD10
PR10/350
PR10-1
E65
E65
MR70
MR70
MR70
MR70
THEATER
AG100
AG100
GENERAL
GENERAL
GENERAL
GS80B
G580B
G5808
GSB80B
AG100
MR70
AG500
AG500
AG440
AG440
AG440
AG440
AG440
AG440
AABO
AABQ
AG440
AG440

PRICE

H NN

Ho W

NN NN WWWR =

.45
.10
.50
.90
.10
.50
.90
.55
.50
.80
.70
.30
.70
.35
.85
.65
.75
.30
)
.20
.65
.60
.90
.90
.70
.65
.70
.60
.40
.60
.55
.80
.40
.40
.30
.30
.30
.20
.20
.20
.20
.20



SPARE PARTS PRICE LISTING

PART NUMBER

4520155-01
4540275-10
4540275-20
4540288-~10
4540292-10
4540292-20
4540292-30
4540292-40
4540292-50
4540296-10
45402%6-20
4540308-10
4540309-10
4540310-10
4540312-10
4540314-01
4540314-02
4540314-03
4540314-04
4550067-10
4550131-10
4550131-20
4550132-10
4550132-30
4550133-10
4550133-20
4550133-30
»550133-40
+350133-50
4550133-60
4550133-70
4550140-10
4530141-10
+550144-10
4350145-10
4550145-20
4550145-30
4550145-40
4550146-10
4550147-01
4550147-02
4550147-03

3-13-68 PAGE 81
DESCRIPTION PRICE
POT, BIAS ADJ 50K OHM AG440 1.70
CAP., MOTOR 2 MFD. PR10 2.90
CAP., MOTOR 2.5 MFD. PR10 3.50
CAP. MOTOR, 3 MFD. PR10 2.40
CAP. 3.75 MFD. 330V AG350 3.30
CAP. 4MF, 330VAC AG350 3.10
CAP. B5MFD. 50HZ AG350 3.00
CAP. 6MF MOTOR GENERAL 5.20
CAP. 8 MFD GENERAL 3.50
CAP. ELECT, 3MFD, 330V AG100 1.60
CAP. ELECT, 4.5MFD AG100 1.60
CAP. MOTOR 3.0 MFD E65 2.20
CAP. MOTOR 2.5MF, 330Va 602 2.70
CAP. MOTOR 660V, 2.0 & .5 MFD C<80B 4.00
CAP. 10MFD MILJO 4.00
CAP. VAR. 25-280PFD. AGS00 .40
CAP. VAR. 50-380PFD. AGS00 .30
CAP. TRIM. 170-780PFD. AG440 45
CAP. TRIM. 300-1200PFD. AG440 3.40
CAP. .2000 X 1000 MFD 15V PR10 2.60
CAP. 2000 MFD 15V GENERAL 1.60
CAP. 2000 MF, 15V GENERAL 1.30
CAP. 10X20X10MFD/350V 300 1.20
CAP. 3X15/450V PR10O 1.30
CAP. 4000MFD/15V PR10/350 2.50
CAP. 15X15X75X20MFD/350/450V PR10/350 2,00
CAP. 200MFD/500V PR1G/330 1.60
CAP. 200X200MFD/150V PR10/350 1.90
CAP. 40 LOX40MFD/450V PR10/350 1.50
CAP. 1OX10X10X1OMED/450V 350/300 1.50
CAP. 60X40X40X60MFD/400V 300 2.40
CAP. ELECT, 2000MFD/50V E65 2.60
CAP. ELECT, 500~500MFD/35V E65 1.50
CAP. ELECT, 3-20X)10MFD/450V MR70 2.70
CAP. ELECT, 500MFD/200V MR70 2.60
CAP. ELECT, 2000/750MFD/50V MR70 3.80
CAP. ELECT, 1000MFD/100V MR70 2.90
CAP. ELECT, 500/300/200/100MFD/50V MR70 2.40
CAP. ELECT, 90CMFD/25V GS8OB 3.00
CAP. ELECT, 500/500/200/200MFD/25V AG500/AG600 2.60
CAP. ELECT, 1000/500MFD/35V AG500/AG600 2.50
CAP. ELECT, 2000MFD/80V AG44L0/AAG20 15.00



SPARE PARTS PRICE LISTING 3-13-68 PAGE 82

PART NUMBER DESCRIPTION PRICE
4550147-04 CAP. ELECT. 1500MFD/40V AG440 3.20
4550147-05 CAP. ELECT. 100/100/35/35MFD/50V  AG440 2.20
4550147-06 CAP. ELECT. 350/1000/100MFD/25V AG440 4. 40
4580004-10 XFMR, POWER 622 7.10
4580005-10 XFMR, OUTPUT 622 43.00
4580044-01 XFMR, INPUT THEATER 7.90
4580045-01 XFMR, PWR, EXTR LAMP THEATER 20.00
4580046-01 XFMR, EMERG. LAMP THEATER 11.00
4580049-01 XFMR, OUTPUT AAB0 49.85
4580050-01 XFMR, POWER AA8O 23,15
4580100-10 XFMR, MICROPHONE MR70 16.00
4580101-01 XFMR, POWER PR10 8.10
4580114-01 CHOKE, 15 MILLIHENRY PD10 1.50
4580115-10 COIL, OSCILLATOR PR10/MR70 6.10
4580117-01 CHOKE, 5.5 HENRY PD10 1.70
4580118-01 XFMR, OUTPUT PR10/602 1.50
4580120-01 COIL, OSCILLATOR 351 3.40
4580122-20 XFMR, MICROPHONE 351 42,00
4580123-01 COIL, OSCILLATOR AG440 3.40
4580133-20 COIL, EDDY CURRENT CLUTCH PR10 4.70
4580134-01 XFMR, POWER (STEP UP OR DOWN) GENERAL 80.00
4580135-01 CHOKE, FILTER 3200 16.00
4580136-01 COIL, TOROID 3200 24.00
4580137-01 COIL, TOROID 3200 18.00
4580139-10 XFMR, OUTPUT, STUD MG GENERAL 26.00
4580140-10 XFMR, TOROID 300 13.00
4580141-01 XFMR, POWER 300 47.00
4580142-01 XFMR, INPUT 300 34.00
458014301 CHOKE, FILTER 300 4.80
4580144-10 COIL, BIAS O0SC. 602 2.70
4580148~01 XFMR, POWER PD10 11.00
4580153-10 XFMR, POWER 602 12.00
4580156-01 TRANSFORMER, PWR. SUP. AG440 12.00
4580164-01 XFMR, POWER (INTL) 602 19.00
4580167-10 XFMR, 0SC AG100 3.90
4580168-10 CHOKE, RF, 2.5 MH AG100 1.40
4580172-10 XFMR, BIAS MR?70 6.80
4580173-10 XFMR, OUTPUT MR70 31.00
4580174~10 CHOKE, FILAMENT MR70 3.80
4580175-10 XFMR, POWER MR70 15.00
4580176-10 CHOKE MR70 8.90
4580177-10 CHOKE, RF MR70 3.60



SPARE PARTS PRICE LISTING

PART NUMBER

4530178-10
4580179-10
4580180-01
4580182-01
4580184-01
4580185-10
4580186-10
4580187-10
4580188-10
4580189-10
4580189-20
4580191-01
4580192-01
4580193-01
4580194-01
«580195-01
4580196-01
4580197-01
4580198-01
4580199-01
4580200-01
4580200-02
4590018-10
4590050-10
4590061-01
4590063-10
45320067~10
4590088-10
4590090-10
4590068-01
4590100-10
4590101-10
4590101-20
4590101-30
4590102-10
4590106-10
4590108-01
4590109-01
4590116~01
4590118-01
4590120-01

3~13-68
DESCRIPTION

XFMR, INPUT/PB.HD.
XFMR, POWER

XFMR, OUTPUT

XFMR, POWER

XFMR, INPUT

XFMR, POWER

XFMR, MIKE

XFMR, OUTPUT

XFMR, BIAS 05C.
INDUCTOR, VARI. 44-3.1 MH
INDUCTOR, VARI. 2-14MH
XFMR, POWER

XFMR, OUTPUT

XFMR, OUTPUT

XFMR, POWER
XFMR, PWR. INTERNAT.
COIL, OSCILLATOR
XFMR, MICROPHONE
XFMR, POWER

XFMR, INPUT

XFMR, INPUT

XFMR, INPUT

SOLENOID, BRAKE
RELAY, 115 VDC 3P2T
RELAY, RECORD, 115VDC
SOLENOID, CAPSTAN ACT.
SOLENOTD, BRAKE
RELAY, 3027

SOLENOID, CAPSTAN
MOTOR, DRIVE

RELAY, 24VDC, 3PDT
RELAY, 2 CKT

RELAY, 2 CKT

RELAY, TELEPHONE TYPE
SOLENOID, BRAKE, REEL IDLER
SOLENOID

RELAY, STOP

SOLENOID, CUE

MOTOR, GEAR

SOLENOID, TAPE LIFTER
MOTOR, DRIVE, 60 CPS

PAGE 83

MR70
MR70
AG100
AG100
AG100
GS80B/AA620
GS80B
GS80B
PD10
3200
3200
AG350
AG350
AGS500/AG600/AGL4LD
AG500/AG600/AM10
AG500/AG600/AM10
AG500/AG600
AG500
AG440
AG440
GENERAL
GENERAL
PR10/AG500
GENERAL
GENERAL
300/AG300
GENERAL
3200
PR10/AG500
AG100
E65
MR70
MR70
MR70
MR70
MR70
AG100
AG100
AE100
AG440
AG440

PRICE

43.00
24.00
6.40
7.60
12.00
5.30
12.00
2.40
11.00
2.10
2.10
5.30
3.70
6.30
4.60
20.00
1.50
12.00
11.55
14.00
20.00
20.00
4.30
3.90
9.20
7.80
4,30
10.00
5.80
25.00
5.50
6.50
10.00
13.00
7.20
11.00
13.00
11.00
44.00
4.80
120.00



SPARE PARTS PRICE LISTING
PART NUMBER

4590121-01
4600127-01
4600128-03
4600137-10
4610079-10
4610081-01
4610082-01
4610083-01
4620035-10
4620049-01
4620053-01
4620064-01
4620069-01
4620070-01
4620071-01
4620100-~10
4620101-01
4620124-10
4620125-01
4620126-01
4620128-01
4620130-01
4620132-01
4620133-01
4620136-02
4620138-01
4620144-10
4620144-20

— 4620144-30

4620145-01
4620147-10
4620149-10
4620150-10
4620153-10
4620154-10
4620166-10
4620167-10
4620168-10
4620169-10
4620170~10
4620171-10
4620171~20

3-13-68
DESCRIPTION

MOTOR, DRIVE, 50 CPS
CLAMP BAR, REC OR ER.
CLAMP BAR, P/B CABLE
CLAMP, CABLE P/B
INDICATOR, PWR, AMBER
LAMP, PILOT 24V

LAMP, INDICATING

LAMP HOLDER, CONT BOX
SW, DET

SWITCH, SELECTOR
SWITCH, SPEED, TOGGLE
SWITCH, PUSH BUTTON
SWITCH, TONE CONTROL
SWITCH, LEVER

SWITCH, ROCKER

SW, MIC/LINE, 3 POS N/S
SWITCH, LEVER, SHORTING
SW, SLIDE

SW, CHAN REC. SELECTOR
SW, EQUALIZATION

SW, EQUALIZATION
SWITCH, INPUT TRANSFER

SWITCH, 6 POLE 3 POS, SHTG

SWITCH, METER & OUTPUT
SW, SEL-SYNC

SW, ACESS./LINE

SW, PB

PUSHBUTTON, STOP

SW, PB, N.O.

SW, MONITOR

SW, SLIDE

SW, RECORDSAFE

SW, 3 POS. (DECK)
PUSHBUTTON, NO (120-480)
PUSHBUTTON, NC (120-479)
SW, ROTARY

SW, DECK

SW, EQUAL.

SW, EQUALIZATION

SW, EQUALIZATION

SW, FAST WIND

SW, FAST WIND

PAGE 84

AG440
300
AG300
MR70
E65
AG500
AG600/500

AG440

600/601/E65

AG440
AG440
AG440
AA620
AM10
AM10
MX10
MX10
354
PR10O
PR10Q
PR10-1
351
351
351
300/AG300
PR10
GENERAL
GENERAL
GENERAL
AG350
PR10O
602
602
300
300
E65
E65
PR10/CL10
E65
E&5
MR70
MR70

PRICE

120.
.00
.50
.60
.65
.80
.90
.45
.75
.80
.95
.90
.15
.55
.75
.40
.95
.30
.20
.30
.20
.10
.60
.70
.50
.00
.30
.60
.40 .
.60
.35
.75
.35
.20
.20
.65
45
.70
.70
.65
.50
.80

=

N N U e

00



SPARE PARTS PRICE LISTING
PART NUMBER

4620172-10
4620173-10
462017410
4620175-10
4620176-10
4620177-10
4620178-10
4620179-01
4620181-20
4620182-01
4620183-10
4620184-10
4620185-10
4620186-10
4620187-01
4620188-01
4620190-01
4620191-01
4620192-01
4620193-01
4620193-02
4620193-03
4620194-01
4620195-01
4620196-02
4620197-01
4620198-01
4620199-01
4620200-01
4630041-10
4630163-10
4630175-01
4630187-01
4680035-01
4680040-01
4680101-01
4690077-01
4690078-01
4690079-01
4690090-01
46350093-01
4690095-01

3-13-68
DESCRIPTION

SW, LOW END EQUAL

SW, A-B MONITOR

SW, 15 IPS EQUAL

SW, 7-1/2/30 IPS EQUAL
SW, REC/SAFE

SW, PWR 3 POS.

SW, TENSION CONTROL

SW, MUTING

SWITCH, EQUAL. ASSY

SW, PLAY, RECORD

Sw, PB, 1P1T

SW, SPEED NRZ

SW, EQUAL. AUDIO

SW, LEVER

SW, LIMIT

SW, CUE

SW, INPUT TRANSFER

SW, INPUT TRANSFER

SW, RECORD-SAFE

SWITCH, INTERLOCK
SWITCH, READY

SWITCH, DROPPING

SW, MIC. PREAMP.
SWITCH, TOGGLE, DUAL
SWITCH, SELECTOR
SWITCH, DECK 3 POS.
SWITCH, LEVER, 3 POS.
SWITCH, POWER, TOGGLE
SWITCH, REEL SIZE, TOG,
PHONE JACK

TUBE, SOCKET, MOD
HOLDER, PILOT LITE,
BASE ASSY, PILOT LITE
SPEAKER, WOOFER
SPEAKER, TWEETER
SPEAKER

TEST TAPE 15KC~10DB 7.5
TEST TAPE 700CY 7.5 IPS
TAPE, TEST, 700 CPS OP LEVEL
MAT, AGl00 TRACKING, 700 CPS
TAPE, CAL, 30X1/4X17.5MSEC
TAPE, TEST, 3.75FT90USECNAB

PAGE 85
PRICE
MR70 1.20
MR70 .85
MR70 3.40
MR70 2.00
MR70 2.80
MR70 3.80
MR70 100.00
AG100 1.20
AG100 1.60
AG100 5.70
PR10/GS80B 4,10
GS80B 21.00
GS80B 3.50
MR70 1.60
AG100 2,20
AG100 3.50
AG350 1.40
AG350 1.70
AG350 .90
AG100 2.20
AG100 2.20
AG100 2.20
AG100 2.80
AG300 5.00
AGS500 2.60
AG600 .40
AC440 2.10
AG440 2,95
AC440 1.60
GENERAL .50
351 1.40
PR10 .20
AG300 1.80
AA620 19.25
AA620 5.65
622 48.00
GENERAL 34.00
GENERAL 34.00
GENERAL 65.00
AG100 4.70
GENERAL 38.00
GENERAL 46.00



SPARE PARTS PRICE LISTING
PART NUMBER

4690100-01
4690101-01
4690102-01
4690103-01
4700341~10
4700441-22
4700445-01
4700474-01
4730003-20
4730003-50
4730004-30
4730004~-40
4730109-10
4730110-10
4730115-01
4730117-01
4850035-01
4850035-02
4850035-03
4850035-04
4850036-01
4850049-01
4850049-02
4850049-03
4850049-04
4850049-06
4850049-07
4850050-01
4850050-02
4850051-01
4850051-02
4850061-01
4850061-02
4850062-02
4850090-01
4850091-02
4850091-03
4850094-01
4850094-02
4850094~03
4850094-04
4850094-05

3-13-68 PAGE 86
DESCRIPTION
MAT, TRACKING/PILOT TONE AG100
MAT, FLUTTER TEST AG100
MAT, RESPONSE TEST AG100
MAT, TKG & PLT TONE 50 CY AG100
CABLE, HD, PER FT. PR10
WIRE, 24AWG PER FT. GENERAL
CABLE 8 TWISTED PR THEATER
CABLE, SHIELDED AGL4LD
CABLE, INPUT, 20 FT 622
CABLE, INPUT, 20 FT GENERAL
CABLE, PWR, 96-IN., 2 COND. PR10/602
CABLE ASSY PWR 28 IN PD10
CORD, POWER, 102 IN E65
CORD, POWER GS80B
CABLE ASSY, HD & EQUALIZER AG100
CABLE ASSY STOP GEN AG100
KIT SPARE PARTS 601
KIT SPARES, 7-1/2 IPS 50C 601
KIT, SPARES 3-3/4 IPS 60 C 601
KIT, SPARES 601
KIT, RECORD LITE 600
MOTOR, DR 7-1/2 - 15 IPS 60CY  350/AG350
MOTOR, DRIVE, 7-1/2 - 15 50HZ  350/AG350

MOTOR, DRIVE,
MOTOR, DRIVE,

MOTOR, DRIVE, 7.5-15 IPS 60 CY 350/AG350
MOTOR, DRIVE, REPLACES 1089

MOTOR ASSY, TORQUE, SERV. ASSY 300
MOTOR ASSY, TNTBL. AG350/AG300
KIT REWORK, EARLY MOD. PR10
KIT REWORK, 3-3/4, 7-1/2 PR10
KIT ELECT. MODIF. PR10
KIT ELECT. MODIF. PR10
KIT#, HEAD PR10
KIT#, BELT PR10
KIT#, MTR. REP. 50CY. 600/601
KIT#, MTR. REP. 60CY. 600/601
XIT TO 7.5 602
KIT TO 7.5 602
KIT TO 3-3/4 60 HZ 602
KIT TO 3-3/4 50 BHZ 602

3.75-7.5 IPS 50CY 350/AG350
3.75-7.5 IPS 60 CY 350/AG350

KIT SPEED CONV, 3-3/4, 60 HZ 602

PRICE

& 00 L n

68

68

180

180.
.Q0

160

160.
180.
130,
.00
370.
370.
.10
.00
.30
.80
45.
.00
24,
24,
24,
24,
24.

130

12

47

.50
.50
.00
.70
.60
.05
.00
.20
.80
.90
.95
.80
.60
.50
.60
.50
68.

75

.65
68.

75

.35
.50
160.
.00

60

00

00
00
00

00
00

00

00
00
00
00
00



SPARE PARTS PRICE LISTING
PART NUMBER

4850094-06
4850094-07
4850094-08
4850096-01
4850097-01
4850097-02
4850097-03
4890080-20
4890114-10
4890122-01
4890123-10
4890138-20
4890145-11
4890146-~04
4890154-20
4890158-10
4890159-20
4890161-03
489016202
4890163-01
4890169-01
4890172-01
4890175-01
4890177-01
4890178-01
4890182-01
4890222-10
4980231-10
50-0007-01
58-0017-01
8-0019-

58-0023-01
58-0103-01
58-0104-01
58-0121-01
59-0059-01
6000005-~20
6000009-20
6000010-20
62-0034-

62~0044-01
62-0101-01

3-13-68
DESCRIPTION

KIT SPEED CONV, 3-3/4, SO0HZ
KIT SPEED CONV, 7-1/2, 60HZ
KIT SPEED CONV, 7-1/2, S50HZ
KIT AME EQUALIZER

MTR, TORQ. ASSY, REPL.
MTR, TORQ. ASSY, REPLAC.
MTR, TORQ. ASSY, REPLAC.
MANUAL

MANUAL

MANUAL, MULTI CH.
MANUAL, SINGLE CH.
MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MANUAL

MOUNT, MOTOR

SW ASSY, COMPLETE

XFMR, POWER

XFMR, OUTPUT

XFMR, POWER

XFMR, POWER

XFMR, POWER

CHOKE, RF 20MH, 125MA
SOLENOID, CAPSTAN

KNOB

KNOB

KNOB

SW, ROTARY RECORD

SW, INPUT 3P2T

SW, CHAN. SEL., 3 POS

PAGE 87

602

602

602
AG350
MR70
MR70
MR70

602

352

300

300

MX10

MR70
AG100
PD10
CL10/PR10
GS80
AG350
3200/3300
AG300

AG500/AL500

AG440
AG600
AAG20
AM10
G580B
E65
E65
602
601
601
612
SA10
SA10
350
PR10

GENERAL

AM10/AG600/AA620

AM10
601
601
MX10

PRICE

24,
24.
24.
31.

160

200.

200

=
R ONNYO S >N O

4

10.
10.
10.

10.
.70
27.

17
29

1

1

00
00
00
00
.00
00
.00
.20
.20
.00
.20
.20
.50
.00
.20
.00
.30
.00
.20
00
00
00
.00
.25
.25
.00
.20
.40
.85
00

00
.00
.00

.10
14.

00
.60
.20
.60
.40

40

.10



SPARE PARTS PRICE LISTING 3-13-68 PAGE 88

PART NUMBER DESCRIPTION PRICE
62-0103-01 SW, TONE SAl10 1.30
62-0104-01 JUMPER, VOLTAGE SELECTCR PR10 1.60
62-0130- SW, ROT, INPUT XFMR 351 1.30
63~0164-01 HOLDER, PILOT LITE (DUAL) PR10 .35
85-0031- XFMR, FILAMENT 600 20.00
85-0034- KIT# INPUT LOW Z 600 12.00
85-0071- USE 096-004
85-0076-1 COVER, PLASTIC, VU METER PR10 1.50
85-0076-2 COVER, PLASTIC METER PR10 9.70
89-0013- MANUAL 620 .75
89-0028- MANUAL 601 3.10
89-0099- MANUAL 622 1.00
89-0108- MANUAL 350 7.20
89-0112- SUPPLEMENT FOR CCIR 350 .75
89-0116~- MANUAL 3300R 4.70
89-0124- MANUAL 3200 8.20
89-~-0140-01 MANUAL SA10 7.20



